
[/Dest/CoverPagemacs/DEST FmPD2
BMSCoverPagemacs|Cover Page|0BME

2004 DODGE DAKOTA PICK-UP (AN)

PARTS CATALOG

ILLUSTRATION AND TEXT
(CHASSIS - BODY - TRIM)

September 2003

SUPERSEDES
August 2003

ENGLISH



 Copyright 2000    DaimlerChrysler Corporation    All Rights Reserved



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page INF -1

September 2003

INDEX TO INFORMATION PAGES

The use of this Parts Catalog and the arrangement of information herein is explained in the General Infor-
mation Section as indexed below.

Abbreviations .................................................................................... INF-13
Alphabetic Index ............................................................................... INF-10
Body Code Plate Interpretation ....................................................... INF-12
Catalog Groups - Titles & Contents .................................................. INF-2
How to Use This Catalog and Locate Parts ...................................... INF-8
Illustration Index ............................................................................... INF-10
Illustration Numbering Index ............................................................. INF-9
Index..................................................................................................... INF-1
Logical Illustration Index.................................................................... INF-3
Logical Illustrations ............................................................................ INF-9
Numerical Index ................................................................................ INF-10
Page Numbering.................................................................................. INF-9
Part Packages ................................................................................... INF-10
Standard Parts................................................................................... INF-10
Symbols Used in this Catalog............................................................ INF-9
VIN Plate Decoding Information ...................................................... INF-11



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOGPage INF -2

September 2003

CATALOG GROUPS - TITLES & CONTENT

                 Group                                   Content

001 Component Parts for Mopar Accessories

002 Front Suspension & Drive

003 Rear Axle

004 Parking Brake

005 Service Brakes

006 Clutch

007 Cooling

008 Electrical

009 Engine Mounting

011 Exhaust

013 Frames and Bumpers

014 Fuel

016 Propeller Shafts and U-Joints

017 Rear Suspension

019 Steering

022 Wheels, Covers and Jacks

024 Air Conditioning & Heater

025 Emission Systems

08A Instrument Panel and Radios and Consoles

233 Transfer Case Model 233

23D Wiper/Lock Cylinder and Keys

244 Transfer Case Model 244

3.7L Engine 3.7L Six Cylinder

3500 Manual Transmission 5 Speed

4.7L Engine 4.7L Eight Cylinder

42RLE Automatic Transaxle 4 Speed

45RFE Automatic Transmission Multi-Speed

DAN Doors and Related Parts

EAN Exterior Ornamentation

IAN Interior Trim

LBLS Labels All Vehicle Locations

SAN Body Sheet Metal Except Doors



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page INF -3

September 2003

LOGICAL ILLUSTRATION INDEX

             Group                     Logical Illustration                 Logical Illustration Name

001 100 Audio & Electronics

001 1000 4 - Wheeling & Off Road

001 200 Carriers & Cargo Hauling

001 400 Exterior Appearance

001 500 Exterior Protection

001 600 Fog Lights & Electrical

001 900 Security

002 100 Front Suspension

002 200 Front Axle Drive Shafts

002 300 Front Axle Housing

002 400 Front Axle Assembly

002 600 Front Axle Differential

002 800 Front Axle Skid Plate

003 100 Rear Axle

003 200 Differential and Housing

003 300 Rear Axle Vent

004 100 Parking Brake Lever and Cables

005 100 Front Brakes

005 200 Rear Brakes

005 300 Power Brake Booster

005 400 Brake Master Cylinder

005 500 Brake Lines and Hoses

005 600 Brake Pedals

006 100 Clutch

006 200 Clutch Housing

006 300 Clutch Controls

006 400 Clutch Pedals

007 100 Radiator and Related Parts

007 200 Water Pump and Related Parts

007 300 Tank, Coolant Engine

007 400 Pulleys and Related Parts

007 500 Drive Belts

007 600 Lines, Transmission Oil Cooler



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOGPage INF -4

September 2003

007 700 Grilles

008 100 Starters

008 1000 Battery Tray and Cables

008 1100 Lamps - Front, Rear and Courtesy

008 1200 Wiring-Engine & Related Parts

008 1300 Wiring-Headlamp to Dash

008 1400 Wiring-Instrument Panel

008 1500 Wiring-Body & Accessories

008 1600 Wiring Repair

008 1700 Air Bag Systems

008 1900 Spark Plugs-Cables-Coils

008 200 Alternators

008 400 Modules

008 500 Relays

008 600 Sensors

008 700 Single Board Engine Controllers

008 800 Switches

008 900 Horns

009 100 Engine Mounting

011 100 Exhaust System

011 200 Heat Shields

013 100 Frames

013 200 Front Bumper and Fascia

013 300 Rear Bumper and Fascia

013 500 Body Hold Down

013 600 Trailer Tow

014 100 Tank, Fuel

014 1000 Speed Control

014 1100 Accelerator Pedal

014 200 Fuel Tank Filler Tube

014 300 Fuel Lines

014 400 Fuel Rail

014 500 Fuel Pump and Sending Unit

014 600 Throttle Body

014 700 Throttle Controls

014 800 Air Cleaner



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page INF -5

September 2003

016 100 Propeller Shaft

017 100 Rear Suspension

017 200 Rear Stabilizer

019 100 Steering Wheel

019 200 Steering Column

019 300 Steering Gear

019 500 Power Steering Pump

019 700 Power Steering Hoses

022 100 Wheels and Hardware

022 200 Wheel Covers and Center Caps

022 300 Jack Stowage

022 400 Spare Tire Stowage

024 100 Air Conditioner and Heater Units

024 200 Air Conditioner and Heater Plumbing

024 300 Air Conditioner and Heater Controls

024 400 Air Conditioning Compressor

024 500 Air Conditioning Compressor Mounting

024 600 Air Ducts and Outlets

025 300 Vacuum Canister

025 400 Emission Harness

08A 100 Instrument Panel

08A 200 Instrument Panel Cluster

08A 300 Radio, Antenna, and Speakers

08A 400 Consoles

233 100 Transfer Case Assembly

233 1200 Gearshift Controls and Skid Plates

233 200 Case and Extension

233 400 Gear Train

233 900 Fork and Rails

23D 100 Lock Cylinders and Keys

23D 200 Windshield Wiper and Washer Systems

244 100 Transfer Case Assembly

244 1200 Gearshift Controls and Skid Plates

244 200 Case and Extension

244 400 Gear Train

244 900 Fork and Rails



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOGPage INF -6

September 2003

3.7L 200 Cylinder Head

3.7L 300 Cylinder Block

3.7L 400 Crankshaft, Piston and Torque Converter

3.7L 500 Camshafts & Valves

3.7L 600 Timing Belt and Cover

3.7L 700 Engine Oiling

3.7L 800 Manifolds

3.7L 900 Crankcase Ventilation

3500 100 Transmission Assembly

3500 1200 Gearshift Controls

3500 200 Case and Extension

3500 400 Gear Train

3500 900 Fork and Rails

4.7L 200 Cylinder Head

4.7L 300 Cylinder Block

4.7L 400 Crankshaft, Pistons and Torque Converter

4.7L 500 Camshafts and Valves

4.7L 600 Timing Belt and Cover

4.7L 700 Engine Oiling

4.7L 800 Manifolds

4.7L 900 Crankcase Ventilation

42RLE 100 Transaxle Assembly

42RLE 1200 Gearshift Controls

42RLE 200 Case and Extension

42RLE 300 Oil Pump

42RLE 400 Gear Train

42RLE 700 Valve Body

45RFE 100 Transmission Assembly

45RFE 1200 Gearshift Controls

45RFE 1300 Seal and Shim Packages

45RFE 200 Case and Extension

45RFE 300 Oil Pump

45RFE 400 Gear Train

45RFE 700 Valve Body

DAN 100 Front Door

DAN 200 Rear Door



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page INF -7

September 2003

DAN 500 Exterior Mirror

DAN 600 Weatherstrips and Seals

EAN 100 Nameplates

EAN 200 Moldings and Ornamentation

EAN 300 Decals and Tapestripes

IAN 100 Headliner and Visor

IAN 200 Moldings, Scuff Plates

IAN 300 Carpet and Silencers

IAN 400 Door Trim Panels-Front and Sliding

IAN 500 Front Seats and Attaching Parts

IAN 600 Rear Seats- Folding and Quad

IAN 700 Seat Belts-Front and Rear

IAN 800 Adjusters, Covers, Shields, and Risers

LBLS 100 Interior

LBLS 200 Under Hood

LBLS 300 Doors

LBLS 400 Exterior

SAN 1100 Roof Panels

SAN 1300 Tailgate

SAN 1700 Tonneau Cover & Bed Liner

SAN 200 Floor Pans

SAN 300 Plugs

SAN 400 Front Fenders

SAN 500 Hood & Hood Release

SAN 600 Cowl and Dash Panel

SAN 700 Glass and Rear View Mirror

SAN 800 Aperture Panel

SAN 900 Quarter Panel and Pillar



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOGPage INF -8

September 2003

HOW TO USE THIS CATALOG AND LOCATE PARTS

This Catalog is divided into Part Groups in which illustrations for parts of a similar
function and/or location are published.  The Group contents listing on the next page
shows the type of parts contained in each group. Tabs are provided or available to
separate each group.
Several methods may be used to locate a specific part:

Option 1: From the Group Contents listing. Select the group which would most logically contain the
part to be found.  Open the catalog to the beginning of that group.  The first page of the
group will contain the part. Turn to the selected illustration and locate the part by reviewing
the illustration item numbers and associated text information following the illustration.

Option 2: If the “noun” name of the part you seek is known, an alphabetical index of Nouns and
illustration titles is provided to assist in finding the part. Several keys may be found in this
index.

RESERVOIR, Power Steering Oil Pump Group 19 Group Reference
ALTERNATOR All Engines  8-210 Illustration Reference
BELT, Front Seat  Imdl/710/3 Illustration/Item Reference

Option 3: If the part number is known but the applications need to be determined, refer to the numerical
index. This index shows the group, illustration number and each part listed in the catalog.
Multiple references mean the part is listed more than once.

Option 4: Other options such as group identifiers exist in these catalogs. For Example, Group 23 Body
has been broken in sections, i.e. 23A Sheet Metal now is S(model code). Example: SGS for
model GS.  Group 23C Doors now is D(model code) ex. DGS.  Group 23 Exterior Orna-
mentation now is E(model code). This same logic applies to the Interior Trim Section (ex.
IGS).

The Group 9 Engine sections in prior parts catalogs had been numbered 9A, 9B, 9C, etc.
There was no real meaning to this numbering scheme. In this new MACS produced catalog
the group numbering scheme is as follows: 2.5LD means 2.5 Liter Diesel Engine; 2.0L
means 2.0 Liter Four Cylinder Gas Engine; 3.3L6T means 3.3 Liter Six Cylinder Transverse
Mounted Engine; and 3.8L means 3.8 Liter Six Cylinder Engine.  Also note that Engine
Mounting parts are located in Group 9.

Group by Model
Illustration Number
Item



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page INF -9

September 2003

PAGE NUMBERING

Two-part page numbers are used throughout this catalog.  The first part of the page designation indicates
one major group or section. The second part indicates the actual page number in the group. For example:

2-1 indicates Group 2, Front Suspension, Page 1
3-4 indicates Group 3, Axle Rear, Page 4

In the maintenance of the Loose Leaf Parts Catalog Revision Service, it may become necessary to add
information beyond the capacity of the page.  In this event, an “A” page will be used.  For example, if it
becomes necessary, because of change, to add several part numbers to page 2-1 and space does not permit
the addition, you will be given Page 2-1A.  Page 2-1A should be filed immediately following Page 2-1.

Figure and Item Numbers are also commonly used to identify locations in the Catalog, ie., 14-910/8 refers
to Group 14, illustration 910, Item Number 8.  Illustration Numbers are always ascending sequential
within the Groups.

SYMBOLS USED IN THIS CATALOG

The Following symbols are commonly used with Part Number and Quantity information in this Catalog:

AR - Indicates the quantity required may vary or is to be determined by the user.

PAR - Indicates “Paint As Required”

BLANK - Indicates “All Condition

 - = “Not Illustrated”

LOGICAL ILLUSTRATIONS

Refer to Illustration in front of each group. This will give assistance to as how each group is broken down
and what Specific Illustration should be referenced.

ILLUSTRATION NUMBERING INDEX

Illustration numbers in this Catalog are Group standards. This indicates group and consistent content.
EXAMPLE: 8-100 is a Logical Illustration for Starters. 8-101 to 8-199 are Specific Illustrations used for
Starters for all Catalogs. 8-200 will contain Alternators for all Catalogs and so on.
Always refer to group index in front of each group.



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOGPage INF -10

September 2003

ILLUSTRATION INDEX

This index is a compilation of catalog parts description data with reference to illustrations, figures and key
numbers as shown:

Fender ie; Model............Group: S(Model) .......Illustration 410
(Fender is located in Sheet Metal Section (S) in Illustration 410)

The first page of each group contains a listing of all illustrations and group breakdown within that group.
Also refer to illustrations alphabetically listed in information section.

ALPHABETIC INDEX

This index is a compilation of catalog parts description data with a reference to the location of the item by
Group, Figure, and Key Number as shown in the following example:

Housing, w/Pump........Group 7 Illustration 210 Item 10
 (Housing, w/Pump..............7-210/10)

The index will be expanded progressively as data is added to computer files. To locate a part by name refer
to the Alphabetical Index. This index indicates the group and illustration and item number where the part
is located.  Alphabetical Index can be found in INF section of this Catalog.

NUMERICAL INDEX

A listing of Part Numbers contained in the catalog. The numbers are in numerical sequence with reference
to the group and Illustration and item number where the part is located.

PARTS PACKAGES

Service Parts Packages, containing all parts needed for specific service operation, are listed in their respec-
tive groups with related parts.  The listing will show adapability and model application.

STANDARD PARTS

Important attaching standard parts such as bolts, nuts, etc, are generally listed in the text of the respective
major parts groups.



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page INF -11

September 2003

VIN PLATE DECODING INFORMATION

The following table interprets the VIN Plate positions shown above.

Position Interpretation Codes = Description

1 Country of Origin 1 = Built in U.S by DaimlerChrysler Corporation.

2 Make D = Dodge

3 Vehicle type 7 = Truck (CGS)

4 GVWR & Pass. Safety D=0-1360 kg  (1-3000 lbs)
E=1361-1814 kg   (3001-4000 lbs)
F=1815-2267 kg  (4001-5000 lbs)
G=2268-2721 kg  (5001-6000 lbs)
H=2722-3175 kg    (6001-7000 lbs)
J=3176-3628 kg   (7001-8000 lbs)
K=3629-4082 kg   (8001-9000 lbs)
L=4083-4535 kg   (9001-10000 lbs)
M=4536-6350 kg  (10001-14000 lbs)

5 Vehicle Line G = Dakota 4x4
L = Dakota 4x2

6 Series 1 = Dakota SXT
3 = Dakota Sport
4 = Dakota SLT
7 = Dakota R/T

7 Body Style 2 = Club Cab (31)
6 = Regular Cab (61)
8 = Quad Club Cab (84)

8 Engine K - 3.7L 6 Cyl. Gasoline (MPI)  (EKG)
N = 4.7L 8 Cyl Gasoline (MPI) (EVA)

9 Check Digit

10 Model Year 4 = 2004

11 Assembly Plant S = Warren Truck

12 thru 17 Vehicle Build Sequence Model Year Assembly Sequence



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOGPage INF -12

September 2003

BODY CODE PLATE INTERPRETATION

The Body Code Plate is located on the Left Front Side Shield or Wheel Housing or the Upper Radiator
Support.  The Plate contains 7 rows of data.  The bottom 3 rows are reserved for the specific information
as depicted below.  Starting at the fourth row (following the reserved portion), other Sales Codes used to
build a specific vehicle are listed in the ascending order by ALPHA sequence.

1-12 VEHICLE ORDER NUMBER

13-15 VINYL ROOF CODE/DOOR COMBO CODES

16-18 VEHICLE SHELL CAR LINE

19 PRICE CLASS

20-21 BODY TYPE

22-24 PAINT PROCEDURE

25-28 PRIMARY PAINT

29-32 SECONDARY PAINT

33-36 INTERIOR TRIM CODE

37-39 ENGINE CODES

40-42 TRANSMISSION CODES

43 MARKET CODES

44-46 VEHICLE IDENTIFICATION NUMBER (VIN)
For definition of the Elements and the individual position see Vin Plate Defined.



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page INF -13

September 2003

ABBREVIATIONS

A/C Air Conditioner
ABS Anti-Lock Brakes System
AR As Required
ATC Automatic Temperature Control
AWD All Wheel Drive
BUX Built Up Export
CV Constant Velocity
DOHC Dual (or Double) OverHead Cam
EFI Electronic Fuel Injection
EGR Exhaust Gas Recirculation
ECU Electronic Control Unit
FWD Front Wheel Drive
HEX HEXagon
HCU Hydraulic Control Unit
I/D Inside Diameter
L Liter
LED Light Emitting Diode
MAP Manifold Absolute Pressure
MPH Miles Per Hour
O/D Outside Diameter
P/S Power Steering
PSI Pounds per Square Inch
PSF Pounds per Square Foot
PRNODL Park, Reverse, Neutral, Overdrive, Drive, Low
PRNDL Park, Reverse, Neutral, Drive, Low
PTO Power Take Off
RFI Radio Frequency Interference
RPM Revolutions Per Minute
RTV Room Temperature Vulcanizer (sealant)
T/BODY Throttle BODY
U/BODY Under BODY
SOHC Single OverHead Cam
PAR Paint As Required



2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOGPage INF -14

September 2003



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-1

Alphabetic
Index

[/Dest/AlphaPagemacs1/DEST FmPD2
BMSAlphaPagemacs1|Alphabetic Index|0BME

- -
 CONTROL GEARSHIFT  . . . . . . . . . . . . . . . . . . . . 3500/1210

-2-
2 & 4 CLUTCH  [45RFE]  [DGQ]. . . . . . . . . . . . . . . 45RFE/1360
2/4 CLUTCH RETAINER  [45RFE]  [DGQ] . . . . . . . 45RFE/440

-A-
A-PILLAR,SCUFFPLATES,GRABHANDLES,CABBACK IAN/210
ACCELERATOR PEDAL, ALL ENGINE . . . . . . . . . 014/1110
ACCUMULATORPISTONS&SPRINGS[42RLE][DG6] 42RLE/720
ACCUMULATOR, Suction Line . . . . . . . . . . . . . . . . 024-230/20
ACTUATOR, A/C and Heater  . . . . . . . . . . . . . . . . . 024-120/1
ADAPTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/21
ADAPTER  [45RFE]  [DGQ] . . . . . . . . . . . . . . . . . . 45RFE/220
ADAPTER, A/C And Heater Unit. . . . . . . . . . . . . . . 024-120/59
ADAPTER, Antenna . . . . . . . . . . . . . . . . . . . . . . . . 08A-321/3
ADAPTER, Parking Brake. . . . . . . . . . . . . . . . . . . . 004-130/1
ADAPTER, Transfer Case . . . . . . . . . . . . . . . . . . . . 42RLE-220/1
ADAPTER, Transfer Case . . . . . . . . . . . . . . . . . . . . 45RFE-220/1
ADAPTOR, A/C . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/55
ADJUSTER AND ATTACHING PARTS . . . . . . . . . . IAN/810
ADJUSTER, Differential Bearing. . . . . . . . . . . . . . . 003-210/20
ADJUSTER, Differential Bearing. . . . . . . . . . . . . . . 003-220/19
ADJUSTER, Manual Seat . . . . . . . . . . . . . . . . . . . . IAN-810/5
ADJUSTER, Manual Seat . . . . . . . . . . . . . . . . . . . . IAN-810/6
ADJUSTER, Manual Seat . . . . . . . . . . . . . . . . . . . . IAN-810/7
ADJUSTER, Manual Seat . . . . . . . . . . . . . . . . . . . . IAN-810/8
ADJUSTER, Manual Seat . . . . . . . . . . . . . . . . . . . . IAN-810/9
ADJUSTER, Manual Seat . . . . . . . . . . . . . . . . . . . . IAN-810/10
ADJUSTER, Manual Seat . . . . . . . . . . . . . . . . . . . . IAN-810/11
ADJUSTER, Manual Seat . . . . . . . . . . . . . . . . . . . . IAN-810/12
ADJUSTER, Parking Brake. . . . . . . . . . . . . . . . . . . 004-130/8
ADJUSTER, Power Seat. . . . . . . . . . . . . . . . . . . . . IAN-810/14
ADJUSTER, Power Seat. . . . . . . . . . . . . . . . . . . . . IAN-810/15
ADJUSTER, Seat Belt Turning Loop. . . . . . . . . . . . IAN-710/3
ADJUSTER, Seat Belt Turning Loop. . . . . . . . . . . . IAN-715/3
ADJUSTER, Valve Lash . . . . . . . . . . . . . . . . . . . . . 3.7L-510/8
ADJUSTER, Valve Lash . . . . . . . . . . . . . . . . . . . . . 4.7L-510/16
AIR BAG, Driver  . . . . . . . . . . . . . . . . . . . . . . . . . . . 019-110/3
AIR BAG, Passenger. . . . . . . . . . . . . . . . . . . . . . . . 08A-111/4
AIR CLEANER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014/820
AIR DAM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-220/1
AIRBAG ON-OFF PACKAGE, Driver & Passenger Side 008-805/18
AIRBAG ON-OFF PACKAGE, Driver Side  . . . . . . . 008-805/19
AIRBAG ON-OFF PACKAGE, Passenger Side. . . . 008-805/20
ALARM - EVSII BASE SYSTEM,without Keyless Entry 001/910
ALARM, EVSII FACTORY KEYLESS ENTRY,For Fac-

tory Keyless Entry . . . . . . . . . . . . . . . . . . . . . .
001/914

ALTERNATOR. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-210/1
ALTERNATOR. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-240/1
ALTERNATOR & ALTERNATOR MOUNTING 3.7L

ENGINE [EK0]  . . . . . . . . . . . . . . . . . . . . . . . .
008/210

ALTERNATOR & ALTERNATOR MOUNTING 4.7 L
ENGINE [EV0]  . . . . . . . . . . . . . . . . . . . . . . . .

008/240

AMPLIFIER, Radio . . . . . . . . . . . . . . . . . . . . . . . . . 08A-311/6
AMPLIFIER, Radio . . . . . . . . . . . . . . . . . . . . . . . . . 08A-321/8
ANCHOR PACKAGE, Child Seat Tether . . . . . . . . . IAN-720/13
ANCHOR, Torsion Bar  . . . . . . . . . . . . . . . . . . . . . . 002-140/13
ANTENNA. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A/321
ANTENNA, Base Cable And Bracket  . . . . . . . . . . . 08A-321/1
ANTENNA, GPS . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-140/3
ANTENNA, Satellite  . . . . . . . . . . . . . . . . . . . . . . . . 001-120/2
APERTURE PANEL BODYSIDE CLUB CAB  . . . . . SAN/820
APERTURE PANEL BODYSIDE STANDARD CAB SAN/810
APERTURE PANEL BODYSIDE, 4 DOOR . . . . . . . SAN/830
ARM, Control. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/1
ARM, Control. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/13
ARM, Lower Control, Front . . . . . . . . . . . . . . . . . . . 002-110/20
ARM, Upper Control, Front . . . . . . . . . . . . . . . . . . . 002-110/3
ARM, Wiper. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23D-210/1
ARMREST, Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-530/9
ARMREST, Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/27
AXLE ASSEMBLY,FRONT  . . . . . . . . . . . . . . . . . . . 002/410
AXLE ASSEMBLY,REAR,CORPORATE 8.25 [DRA] 003/110
AXLE ASSEMBLY,REAR,CORPORATE 9.25LD [DRB] 003/120

AXLE, Service Front . . . . . . . . . . . . . . . . . . . . . . . . 002-410/1
AXLE, Service Rear  . . . . . . . . . . . . . . . . . . . . . . . . 003-110/1
AXLE, Service Rear  . . . . . . . . . . . . . . . . . . . . . . . . 003-120/1
AXLE,REAR,WITH DIFFERENTIAL AND HOUS-

ING,CORPORATE 8.25 [DRA]  . . . . . . . . . . . .
003/210

AXLE,REAR,WITH DIFFERENTIAL AND HOUS-
ING,CORPORATE 9.25LD [DRB] . . . . . . . . . .

003/220

-B-
B-PILLARS AND C -PILLARS. . . . . . . . . . . . . . . . . IAN/220
BACK, Front Seat  . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/1
BACK, Front Seat  . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-530/1
BACK, Front Seat  . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-540/1
BACKLITE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-710/7
BAFFLE, Air  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-320/9
BAFFLE, B Pillar . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-810/15
BAFFLE, B Pillar . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-820/15
BAFFLE, B Pillar . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-830/20
BAFFLE, Oil Fill, None  . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/4
BAFFLE, Oil Fill, None  . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/12
BAFFLE, Windshield Pillar  . . . . . . . . . . . . . . . . . . . SAN-810/16
BAFFLE, Windshield Pillar  . . . . . . . . . . . . . . . . . . . SAN-820/16
BAG, Jack Tool Storage. . . . . . . . . . . . . . . . . . . . . . 022-310/2
BAG, Jack Tool Storage. . . . . . . . . . . . . . . . . . . . . . 022-320/3
BALL JOINT, Lower Control Arm. . . . . . . . . . . . . . . 002-130/11
BALL, Check . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/

24
BALL, Check . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/

25
BALL, Check . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-710/

13
BALL, Check, 4 mm  . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/35
BALL, Transmission Oil Pump. . . . . . . . . . . . . . . . . 42RLE-310/5
BAND, Accumulator Retaining  . . . . . . . . . . . . . . . . 024-230/22
BAR, Front Sway . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-140/1
BAR, Rear Sway . . . . . . . . . . . . . . . . . . . . . . . . . . . 017-210/1
BAR, Torsion . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-140/10
BARREL, Air Outlet . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/26
BARREL, Air Outlet . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/27
BARREL, Air Outlet . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/28
BARREL, Air Outlet . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/29
BASE, Armrest  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/15
BASE, Armrest  . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/14
BASE, Cigar Lighter  . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/37
BASE, Load Floor . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-610/8
BATTERY TRAY & CABLES . . . . . . . . . . . . . . . . . . 008/1011
BATTERY, Storage  . . . . . . . . . . . . . . . . . . . . . . . . . 008-1011/2
BATTERY, Transmitter . . . . . . . . . . . . . . . . . . . . . . . 001-910/4
BATTERY, Transmitter . . . . . . . . . . . . . . . . . . . . . . . 23D-110/5
BEARING  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/13
BEARING  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

41
BEARING CONE, Output Shaft. . . . . . . . . . . . . . . . 42RLE-420/2
BEARING CUP, Differential . . . . . . . . . . . . . . . . . . . 42RLE-420/

40
BEARING CUP, Output Shaft  . . . . . . . . . . . . . . . . . 42RLE-420/9
BEARING PACKAGE, Connecting Rod, Standard  . 3.7L-410/4
BEARING PACKAGE, Connecting Rod, Standard  . 4.7L-410/22
BEARING PACKAGE, Crankshaft, .025mm Undersize 4.7L-410/12
BEARING PACKAGE, Crankshaft, .25mm Undersize 4.7L-410/13
BEARING PACKAGE, Crankshaft, A Grade . . . . . . 3.7L-410/8
BEARING PACKAGE, Crankshaft, A Grade . . . . . . 4.7L-410/9
BEARING PACKAGE, Crankshaft, B Grade . . . . . . 4.7L-410/10
BEARING PACKAGE, Crankshaft, C Grade . . . . . . 4.7L-410/11
BEARING PACKAGE, Drive Pinion . . . . . . . . . . . . . 003-220/5
BEARING PACKAGE, Drive Pinion . . . . . . . . . . . . . 003-220/29
BEARING, Axle Shaft . . . . . . . . . . . . . . . . . . . . . . . 002-310/5
BEARING, Ball  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/19
BEARING, Clutch Release . . . . . . . . . . . . . . . . . . . 006-310/7
BEARING, Countershaft . . . . . . . . . . . . . . . . . . . . . 3500-410/26
BEARING, Differential . . . . . . . . . . . . . . . . . . . . . . . 002-610/11
BEARING, Differential . . . . . . . . . . . . . . . . . . . . . . . 003-210/24
BEARING, Differential . . . . . . . . . . . . . . . . . . . . . . . 003-220/23
BEARING, Drive Pinion. . . . . . . . . . . . . . . . . . . . . . 002-610/4
BEARING, Drive Pinion. . . . . . . . . . . . . . . . . . . . . . 002-610/9
BEARING, Drive Pinion. . . . . . . . . . . . . . . . . . . . . . 003-210/5
BEARING, Drive Pinion. . . . . . . . . . . . . . . . . . . . . . 003-210/30



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-2

Alphabetic
Index

BEARING, First Gear  . . . . . . . . . . . . . . . . . . . . . . . 3500-410/38
BEARING, Idler . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/33
BEARING, Input Gear . . . . . . . . . . . . . . . . . . . . . . . 244-410/5
BEARING, Input Gear . . . . . . . . . . . . . . . . . . . . . . . 233-410/30
BEARING, Input Gear . . . . . . . . . . . . . . . . . . . . . . . 45RFE-220/9
BEARING, Input Shaft. . . . . . . . . . . . . . . . . . . . . . . 233-410/8
BEARING, Input Shaft. . . . . . . . . . . . . . . . . . . . . . . 244-410/8
BEARING, Input Shaft. . . . . . . . . . . . . . . . . . . . . . . 3500-210/22
BEARING, Needle. . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/21
BEARING, Output Shaft  . . . . . . . . . . . . . . . . . . . . . 233-410/6
BEARING, Output Shaft  . . . . . . . . . . . . . . . . . . . . . 233-410/20
BEARING, Output Shaft  . . . . . . . . . . . . . . . . . . . . . 244-410/36
BEARING, Output Shaft  . . . . . . . . . . . . . . . . . . . . . 244-410/41
BEARING, Output Shaft  . . . . . . . . . . . . . . . . . . . . . 3500-410/24
BEARING, Output Shaft  . . . . . . . . . . . . . . . . . . . . . 42RLE-225/7
BEARING, Output Shaft  . . . . . . . . . . . . . . . . . . . . . 45RFE-220/7
BEARING, Pilot . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/12
BEARING, Steering Column Shaft  . . . . . . . . . . . . . 019-210/39
BEARING, Torsion Bar  . . . . . . . . . . . . . . . . . . . . . . 002-140/12
BEARING, Wheel  . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/11
BEARING, Wheel  . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/10
BEDPLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/1
BELT, Accessory Drive  . . . . . . . . . . . . . . . . . . . . . . 007-510/1
BELT, Accessory Drive  . . . . . . . . . . . . . . . . . . . . . . 007-510/2
BELT, Accessory Drive  . . . . . . . . . . . . . . . . . . . . . . 008-210/7
BELT, Accessory Drive  . . . . . . . . . . . . . . . . . . . . . . 008-240/5
BELTS, FRONT SEAT, 4 DOOR . . . . . . . . . . . . . . . IAN/715
BELTS, FRONT SEAT, STANDARD & CLUB CABS IAN/710
BELTS, REAR SEAT AND TETHERS . . . . . . . . . . . IAN/720
BEZEL, Airbag Disable . . . . . . . . . . . . . . . . . . . . . . 08A-111/41
BEZEL, Armrest  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/7
BEZEL, Instrument Cluster . . . . . . . . . . . . . . . . . . . 08A-111/13
BEZEL, Instrument Panel, Lower  . . . . . . . . . . . . . . 08A-111/35
BEZEL, Power Window Switch . . . . . . . . . . . . . . . . 008-815/10
BEZEL, Power Window/Door Lock Switch  . . . . . . . 008-815/7
BEZEL, Tailgate Handle  . . . . . . . . . . . . . . . . . . . . . SAN-1310/4
BIN, Storage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/11
BIN, Storage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/12
BLADE, Wiper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23D-210/2
BLEED ORIFICE, Transmission  . . . . . . . . . . . . . . . 45RFE-440/5
BLEED ORIFICE, Transmission  . . . . . . . . . . . . . . . 45RFE-470/9
BLEED ORIFICE, Transmission  . . . . . . . . . . . . . . . 45RFE-710/8
BLOCK, Brake Line Union. . . . . . . . . . . . . . . . . . . . 005-520/4
BLOCK, Brake Line Union. . . . . . . . . . . . . . . . . . . . 005-520/6
BLOCK, Brake Line Union. . . . . . . . . . . . . . . . . . . . 005-530/5
BLOCK, Brake Line Union. . . . . . . . . . . . . . . . . . . . 005-510/10
BLOCK, Brake Line Union. . . . . . . . . . . . . . . . . . . . 005-510/16
BLOCK, CYLINDER,[EVA]  . . . . . . . . . . . . . . . . . . . 4.7L/310
BLOCK, Short . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-310/2
BLOCK, Short . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-310/1
BODY HOLD DOWN . . . . . . . . . . . . . . . . . . . . . . . . 013/510
BODY, Air Cleaner . . . . . . . . . . . . . . . . . . . . . . . . . . 014-820/4
BODY, Oil Pump Valve. . . . . . . . . . . . . . . . . . . . . . . 45RFE-310/3
BOLSTER, Cab Back Panel  . . . . . . . . . . . . . . . . . . IAN-610/1
BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/4
BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-610/6
BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/26
BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-1220/2
BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-1220/2
BOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-720/10
BOLT AND CONED WASHER, Hex Head, M8x25x20 011-120/4
BOLT AND CONED WASHER, Hex Head, M8x25x20 011-120/9
BOLT AND RETAINER, Hex Head  . . . . . . . . . . . . . 002-110/26
BOLT AND RETAINER, M10X1.50X34.50  . . . . . . . 013-110/9
BOLT AND RETAINER, M12X1.75X35.00  . . . . . . . 013-210/7
BOLT AND RETAINER, M12X1.75X35.00  . . . . . . . 013-310/6
BOLT AND RETAINER, Pilot Point, M63.2X11.2X2.0 013-310/7
BOLT AND WASHER  . . . . . . . . . . . . . . . . . . . . . . . 016-130/6
BOLT AND WASHER, Hex Head, M12x1.75x80. . . 009-140/6
BOLT AND WASHER, Hex Head, M12x1.75x80. . . 009-160/6
BOLT AND WASHER, Hex Head, M12x1.75x80. . . 009-165/4
BOLT AND WASHER, Implement Attaching . . . . . . 23D-210/6
BOLT AND WASHER, Implement Attaching . . . . . . IAN-610/9
BOLT, Adjuster to Seat Frame. . . . . . . . . . . . . . . . . IAN-810/16
BOLT, Banjo. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/9
BOLT, Banjo. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/3
BOLT, Connecting Rod . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/2
BOLT, Connecting Rod . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/23
BOLT, Differential. . . . . . . . . . . . . . . . . . . . . . . . . . . 002-310/15

BOLT, Differential Cover. . . . . . . . . . . . . . . . . . . . . 002-310/11
BOLT, Drive Plate and Flywheel. . . . . . . . . . . . . . . 3.7L-410/18
BOLT, Drive Plate and Flywheel. . . . . . . . . . . . . . . 4.7L-410/25
BOLT, Drive Plate and Flywheel. . . . . . . . . . . . . . . 42RLE-230/3
BOLT, Exhaust Manifold . . . . . . . . . . . . . . . . . . . . . 3.7L-810/4
BOLT, Exhaust Manifold . . . . . . . . . . . . . . . . . . . . . 4.7L-810/8
BOLT, Hex  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/2
BOLT, Hex  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/8
BOLT, Hex  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/9
BOLT, Hex  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-620/15
BOLT, Hex Flange Head. . . . . . . . . . . . . . . . . . . . . 233-210/9
BOLT, Hex Flange Head. . . . . . . . . . . . . . . . . . . . . 244-210/9
BOLT, Hex Flange Head, M12x1.75x30. . . . . . . . . 013-210/8
BOLT, Hex Flange Head, M12x1.75x45. . . . . . . . . 013-610/4
BOLT, Hex Flange Head, M12x1.75x45. . . . . . . . . 013-110/17
BOLT, Hex Flange Head, M12x1.75x95.50 . . . . . . 013-510/1
BOLT, Hex Flange, M12x1.75x90. . . . . . . . . . . . . . 009-160/8
BOLT, Hex Head. . . . . . . . . . . . . . . . . . . . . . . . . . . 005-220/1
BOLT, Hex Head. . . . . . . . . . . . . . . . . . . . . . . . . . . 009-135/3
BOLT, Hex Head. . . . . . . . . . . . . . . . . . . . . . . . . . . 009-155/7
BOLT, Hex Head. . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/6
BOLT, Hex Head, .37-24x.55 . . . . . . . . . . . . . . . . . IAN-715/6
BOLT, Hex Head, .375-16x.84 . . . . . . . . . . . . . . . . 006-110/3
BOLT, Hex Head, .437-14x1.75 . . . . . . . . . . . . . . . 009-140/8
BOLT, Hex Head, 5/16x18x3/4. . . . . . . . . . . . . . . . 005-110/13
BOLT, Hex Head, M10x1.50 x 13.20 . . . . . . . . . . . 3.7L-410/20
BOLT, Hex Head, M12 . . . . . . . . . . . . . . . . . . . . . . 016-110/4
BOLT, Hex Head, M12 . . . . . . . . . . . . . . . . . . . . . . 016-130/5
BOLT, Hex Head, M12 . . . . . . . . . . . . . . . . . . . . . . 016-130/8
BOLT, Hex Head, M12 . . . . . . . . . . . . . . . . . . . . . . 016-120/10
BOLT, Hex Head, M6x1.00x25. . . . . . . . . . . . . . . . 3500-210/18
BOLT, Hex Head, M8x1.25x16. . . . . . . . . . . . . . . . 42RLE-210/5
BOLT, Hex Head, M8x1.25x19. . . . . . . . . . . . . . . . 42RLE-310/4
BOLT, Hex Head, M8x1.25x37.50 . . . . . . . . . . . . . 3.7L-620/7
BOLT, Hex Head, M8x1.25x37.50 . . . . . . . . . . . . . 4.7L-620/9
BOLT, Hex Head, M8x1.25x50. . . . . . . . . . . . . . . . 3500-210/7
BOLT, Hub . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/24
BOLT, M10x1.50x25. . . . . . . . . . . . . . . . . . . . . . . . 013-110/14
BOLT, M10x1.50x35. . . . . . . . . . . . . . . . . . . . . . . . 025-310/5
BOLT, M6x1.00x20. . . . . . . . . . . . . . . . . . . . . . . . . SAN-830/16
BOLT, M6x1.00x20. . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-210/8
BOLT, M6x1.00x20. . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

11
BOLT, M8-1.25x70 . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/5
BOLT, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/1
BOLT, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/23
BOLT, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/29
BOLT, Ring Gear  . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/24
BOLT, Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-530/5
BOLT, Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-540/5
BOLT, Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/20
BOLT, Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/21
BOLT, Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-810/13
BOLT, Seat Belt . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-720/9
BOLT, Seat Belt Anchor . . . . . . . . . . . . . . . . . . . . . IAN-710/9
BOLT, Seat Belt Anchor . . . . . . . . . . . . . . . . . . . . . IAN-715/9
BOLT, Shoulder  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/17
BOLT, Shoulder  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-620/13
BOLT, Shoulder  . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/11
BOLT, Step Head, .437-14x1.125  . . . . . . . . . . . . . 019-210/2
BOLT, Transfer Case  . . . . . . . . . . . . . . . . . . . . . . . 233-210/7
BOLT, Transfer Case  . . . . . . . . . . . . . . . . . . . . . . . 244-210/18
BOLT, Transfer Case  . . . . . . . . . . . . . . . . . . . . . . . 244-210/29
BOLT, m12x1.75x35.00 . . . . . . . . . . . . . . . . . . . . . 013-310/11
BOOSTER, Power Brake . . . . . . . . . . . . . . . . . . . . 005-310/5
BOOSTER,POWER BRAKE . . . . . . . . . . . . . . . . . 005/310
BOOT KIT, Half Shaft, Inner. . . . . . . . . . . . . . . . . . 002-210/2
BOOT KIT, Half Shaft, Outer  . . . . . . . . . . . . . . . . . 002-210/3
BOOT, Brake Booster Push Rod . . . . . . . . . . . . . . 005-310/6
BOOT, Brake Piston . . . . . . . . . . . . . . . . . . . . . . . . 005-110/7
BOOT, Brake Piston . . . . . . . . . . . . . . . . . . . . . . . . 005-210/9
BOOT, Driveshaft . . . . . . . . . . . . . . . . . . . . . . . . . . 016-120/7
BOOT, Gear Shift Lever . . . . . . . . . . . . . . . . . . . . . 3500-1210/7
BOOT, Gearshift. . . . . . . . . . . . . . . . . . . . . . . . . . . 019-210/21
BOOT, Gearshift. . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-1210/4
BOOT, Parking Brake Lever . . . . . . . . . . . . . . . . . . 004-130/12
BOOT, Steering Gear . . . . . . . . . . . . . . . . . . . . . . . 019-310/2
BOOT, Steering Gear . . . . . . . . . . . . . . . . . . . . . . . 019-310/5



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-3

Alphabetic
Index

[/Dest/AlphaPagemacs3/DEST FmPD2
BMSAlphaPagemacs3|Alphabetic Index|0BME

BOOT, Steering Gear  . . . . . . . . . . . . . . . . . . . . . . . 019-320/2
BOOT, Steering Gear  . . . . . . . . . . . . . . . . . . . . . . . 019-320/6
BOW, Roof  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1110/5
BOW, Tonneau Cover . . . . . . . . . . . . . . . . . . . . . . . SAN-1710/5
BOW, Tonneau Cover . . . . . . . . . . . . . . . . . . . . . . . SAN-1710/11
BOX KIT / STORAGE BOX EXTERIOR  . . . . . . . . . 001/280
BOX KIT, Storage-Exterior  . . . . . . . . . . . . . . . . . . . 001-280/1
BOX, Pickup  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-910/16
BRACE, Radiator Closure Panel. . . . . . . . . . . . . . . 007-115/4
BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-310/2
BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-910/4
BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/9
BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/25
BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/19
BRACKET AND INSULATOR, Transmission Support 009-135/2
BRACKET AND INSULATOR, Transmission Support 009-145/1
BRACKET AND INSULATOR, Transmission Support 009-155/4
BRACKET AND INSULATOR, Transmission Support 009-165/3
BRACKET KIT, Trailer Tow  . . . . . . . . . . . . . . . . . . . 001-250/4
BRACKET, Accumulator . . . . . . . . . . . . . . . . . . . . . 024-230/18
BRACKET, Anti-Lock Brake Module . . . . . . . . . . . . 005-510/7
BRACKET, Anti-Lock Brake Module . . . . . . . . . . . . 005-510/13
BRACKET, Aperture to Fender . . . . . . . . . . . . . . . . SAN-810/5
BRACKET, Aperture to Fender . . . . . . . . . . . . . . . . SAN-820/6
BRACKET, Aperture to Fender . . . . . . . . . . . . . . . . SAN-830/11
BRACKET, Battery Tray. . . . . . . . . . . . . . . . . . . . . . 008-1011/10
BRACKET, Box . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/6
BRACKET, Brake Hose . . . . . . . . . . . . . . . . . . . . . . 005-540/8
BRACKET, Brake Lamp Switch. . . . . . . . . . . . . . . . 008-805/12
BRACKET, Bumper . . . . . . . . . . . . . . . . . . . . . . . . . 013-210/3
BRACKET, Bumper Face Support. . . . . . . . . . . . . . 013-210/14
BRACKET, Bumper to Frame Rail. . . . . . . . . . . . . . 013-210/1
BRACKET, Cargo Tie Down . . . . . . . . . . . . . . . . . . 001-240/4
BRACKET, Child Tether Anchor  . . . . . . . . . . . . . . . IAN-610/12
BRACKET, Child Tether Anchor  . . . . . . . . . . . . . . . IAN-610/13
BRACKET, Cruise Control Servo  . . . . . . . . . . . . . . 014-720/5
BRACKET, Cruise Control Servo  . . . . . . . . . . . . . . 014-1010/2
BRACKET, Drive Shaft Bearing  . . . . . . . . . . . . . . . 016-120/15
BRACKET, Electronic Control Unit  . . . . . . . . . . . . . SAN-210/6
BRACKET, Electronic Control Unit  . . . . . . . . . . . . . SAN-220/5
BRACKET, Electronic Control Unit  . . . . . . . . . . . . . SAN-225/13
BRACKET, Engine Mount . . . . . . . . . . . . . . . . . . . . 009-140/2
BRACKET, Engine Mount . . . . . . . . . . . . . . . . . . . . 009-140/9
BRACKET, Engine Mount . . . . . . . . . . . . . . . . . . . . 009-160/2
BRACKET, Engine Mount . . . . . . . . . . . . . . . . . . . . 009-160/3
BRACKET, Fender Mounting. . . . . . . . . . . . . . . . . . SAN-410/13
BRACKET, Floor Pan Outer  . . . . . . . . . . . . . . . . . . SAN-220/9
BRACKET, Fog Lamp . . . . . . . . . . . . . . . . . . . . . . . 008-1131/17
BRACKET, Frame Rail  . . . . . . . . . . . . . . . . . . . . . . 013-110/25
BRACKET, Front Bumper . . . . . . . . . . . . . . . . . . . . 013-210/2
BRACKET, Fuel Tank Skid Plate . . . . . . . . . . . . . . . 014-110/3
BRACKET, Fuel Tank Skid Plate . . . . . . . . . . . . . . . 001-1030/3
BRACKET, Gearshift . . . . . . . . . . . . . . . . . . . . . . . . 019-210/19
BRACKET, Grille . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-705/2
BRACKET, Hood Lock. . . . . . . . . . . . . . . . . . . . . . . 08A-111/18
BRACKET, Idler Pulley  . . . . . . . . . . . . . . . . . . . . . . 008-210/4
BRACKET, Inside Handle . . . . . . . . . . . . . . . . . . . . DAN-120/1
BRACKET, Inside Handle . . . . . . . . . . . . . . . . . . . . DAN-230/12
BRACKET, Instrument Panel. . . . . . . . . . . . . . . . . . 008-1411/2
BRACKET, Insulator  . . . . . . . . . . . . . . . . . . . . . . . . 009-135/5
BRACKET, Insulator  . . . . . . . . . . . . . . . . . . . . . . . . 009-155/2
BRACKET, Jack  . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-310/5
BRACKET, Jack  . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-310/8
BRACKET, Module . . . . . . . . . . . . . . . . . . . . . . . . . 008-710/2
BRACKET, Mounting. . . . . . . . . . . . . . . . . . . . . . . . 019-210/17
BRACKET, Natural Valve Leak Detector . . . . . . . . . 025-430/5
BRACKET, Overhead Console . . . . . . . . . . . . . . . . 08A-430/5
BRACKET, Oxygen Sensor. . . . . . . . . . . . . . . . . . . 008-610/6
BRACKET, Parking Brake . . . . . . . . . . . . . . . . . . . . 004-120/17
BRACKET, Parking Sprag . . . . . . . . . . . . . . . . . . . . 42RLE-730/1
BRACKET, Pivot . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/23
BRACKET, Rear Bumper  . . . . . . . . . . . . . . . . . . . . 013-310/10
BRACKET, Rear Bumper  . . . . . . . . . . . . . . . . . . . . 013-310/12
BRACKET, Seat Support. . . . . . . . . . . . . . . . . . . . . SAN-225/10
BRACKET, Shift Cable  . . . . . . . . . . . . . . . . . . . . . . 42RLE-1210/

2
BRACKET, Shift Cable  . . . . . . . . . . . . . . . . . . . . . . 45RFE-1210/

2

BRACKET, Shift Mode. . . . . . . . . . . . . . . . . . . . . . . 244-910/13
BRACKET, Shift Mode. . . . . . . . . . . . . . . . . . . . . . . 244-910/14
BRACKET, Side. . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-210/12
BRACKET, Spring . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/21
BRACKET, Stabilizer Bar. . . . . . . . . . . . . . . . . . . . . 017-210/3
BRACKET, Steering Column . . . . . . . . . . . . . . . . . . 005-610/1
BRACKET, Steering Column . . . . . . . . . . . . . . . . . . 019-210/4
BRACKET, Steering Column . . . . . . . . . . . . . . . . . . 019-210/18
BRACKET, Tail Lamp. . . . . . . . . . . . . . . . . . . . . . . . SAN-910/17
BRACKET, Tailgate Pivot. . . . . . . . . . . . . . . . . . . . . SAN-1310/14
BRACKET, Transmission Control Unit . . . . . . . . . . . 008-405/5
BRACKET, Transmission Mount  . . . . . . . . . . . . . . . 009-145/3
BRACKET, Transmission Mount  . . . . . . . . . . . . . . . 009-145/6
BRACKET, Transmission Mount  . . . . . . . . . . . . . . . 009-155/1
BRACKET, Transmission Mount  . . . . . . . . . . . . . . . 009-165/2
BRACKET, Transmission Mount  . . . . . . . . . . . . . . . 009-160/10
BRACKET, Vacuum Solenoid  . . . . . . . . . . . . . . . . . 025-410/2
BRACKET, Vapor Canister  . . . . . . . . . . . . . . . . . . . 025-310/2
BRACKET, Winch  . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-230/8
BRAKES,DRUM,REAR,11 INCHES X 2.25 INCHES 005/220
BRAKES,FRONT. . . . . . . . . . . . . . . . . . . . . . . . . . . 005/110
BRAKES,REAR,DISC . . . . . . . . . . . . . . . . . . . . . . . 005/210
BREAKER, Circuit . . . . . . . . . . . . . . . . . . . . . . . . . . 008-510/3
BREATHER, Crankcase  . . . . . . . . . . . . . . . . . . . . . 3.7L-910/5
BREATHER, Crankcase  . . . . . . . . . . . . . . . . . . . . . 4.7L-910/4
BRUSH GUARD  . . . . . . . . . . . . . . . . . . . . . . . . . . . 001/420
BULB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1196/8
BULB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/18
BULB AND SOCKET, Heater and A/C Control . . . . 008-1196/7
BULB AND SOCKET, Indicator Lamp . . . . . . . . . . . 008-1196/5
BULB, 168 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/5
BULB, 168 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1196/2
BULB, 192 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-430/4
BULB, 192 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1196/9
BULB, 194 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/20
BULB, 3157 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1196/1
BULB, 578 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1151/2
BULB, 578 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1151/7
BULB, 578 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1196/6
BULB, 921 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1196/3
BULB, 921 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1141/11
BULB, Headlamp. . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/13
BULBS & SOCKETS . . . . . . . . . . . . . . . . . . . . . . . . 008/1196
BUMPER, FRONT. . . . . . . . . . . . . . . . . . . . . . . . . . 013/210
BUMPER, Front. . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-210/4
BUMPER, Fuel Door . . . . . . . . . . . . . . . . . . . . . . . . SAN-910/7
BUMPER, Glove Box Door  . . . . . . . . . . . . . . . . . . . 08A-111/22
BUMPER, Hood  . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-510/14
BUMPER, Hood to Fender  . . . . . . . . . . . . . . . . . . . SAN-510/13
BUMPER, Jounce . . . . . . . . . . . . . . . . . . . . . . . . . . 017-110/3
BUMPER, Jounce . . . . . . . . . . . . . . . . . . . . . . . . . . 017-120/3
BUMPER, Jounce . . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/30
BUMPER, Jounce . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/10
BUMPER, Jounce . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/25
BUMPER, Parking Brake Lever. . . . . . . . . . . . . . . . 08A-111/19
BUMPER, REAR . . . . . . . . . . . . . . . . . . . . . . . . . . . 013/310
BUMPER, Rubber . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/15
BUMPER, Rubber . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/16
BUMPER, Step . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-310/1
BUMPER, Suspension Jounce . . . . . . . . . . . . . . . . 002-110/6
BUNDLE, Fuel Line . . . . . . . . . . . . . . . . . . . . . . . . . 014-310/1
BUSHING, Axle Shaft . . . . . . . . . . . . . . . . . . . . . . . 002-310/4
BUSHING, Balance Shaft . . . . . . . . . . . . . . . . . . . . 3.7L-310/7
BUSHING, Clutch and Brake Pedal. . . . . . . . . . . . . 005-610/3
BUSHING, Clutch and Brake Pedal. . . . . . . . . . . . . 006-410/3
BUSHING, Control Arm. . . . . . . . . . . . . . . . . . . . . . 002-110/1
BUSHING, Disc Brake Caliper  . . . . . . . . . . . . . . . . 005-210/5
BUSHING, Dowel  . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-210/

10
BUSHING, Front Pump . . . . . . . . . . . . . . . . . . . . . . 42RLE-310/9
BUSHING, Isolator  . . . . . . . . . . . . . . . . . . . . . . . . . 025-410/3
BUSHING, Isolator Mounting Leg . . . . . . . . . . . . . . 014-820/15
BUSHING, Lower Control Arm  . . . . . . . . . . . . . . . . 002-110/19
BUSHING, Lower Control Arm  . . . . . . . . . . . . . . . . 002-110/21
BUSHING, Pivot  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-530/6
BUSHING, Pivot  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-540/6
BUSHING, Pivot  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/22
BUSHING, Seat Inertia Latch . . . . . . . . . . . . . . . . . IAN-510/13



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-4

Alphabetic
Index

BUSHING, Shift Fork. . . . . . . . . . . . . . . . . . . . . . . . 244-910/6
BUSHING, Shift Rail . . . . . . . . . . . . . . . . . . . . . . . . 244-910/7
BUSHING, Shift Rail . . . . . . . . . . . . . . . . . . . . . . . . 244-210/11
BUSHING, Spring . . . . . . . . . . . . . . . . . . . . . . . . . . 017-110/6
BUSHING, Spring . . . . . . . . . . . . . . . . . . . . . . . . . . 017-120/7
BUSHING, Spring . . . . . . . . . . . . . . . . . . . . . . . . . . 017-120/11
BUSHING, Steering Gear . . . . . . . . . . . . . . . . . . . . 019-310/7
BUSHING, Steering Gear . . . . . . . . . . . . . . . . . . . . 019-320/4
BUSHING, Sway Bar. . . . . . . . . . . . . . . . . . . . . . . . 002-140/4
BUSHING, Sway Bar. . . . . . . . . . . . . . . . . . . . . . . . 002-140/9
BUSHING, Sway Bar. . . . . . . . . . . . . . . . . . . . . . . . 017-210/6
BUSHING, Sway Bar. . . . . . . . . . . . . . . . . . . . . . . . 002-120/10
BUSHING, Tailgate Pivot. . . . . . . . . . . . . . . . . . . . . SAN-1310/13
BUSHING, Transmission . . . . . . . . . . . . . . . . . . . . . 3500-910/5
BUSHING, Transmission . . . . . . . . . . . . . . . . . . . . . 3500-210/25
BUSHING, Transmission . . . . . . . . . . . . . . . . . . . . . 42RLE-225/5
BUTTON, Armrest Latch . . . . . . . . . . . . . . . . . . . . . 08A-420/13
BUTTON, BELT WEBBING . . . . . . . . . . . . . . . . . . . IAN-715/11
BUTTON, Rear View Mirror. . . . . . . . . . . . . . . . . . . SAN-710/5

-C-
CABLE, Accelerator  . . . . . . . . . . . . . . . . . . . . . . . . 014-720/1
CABLE, Antenna . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-125/2
CABLE, Antenna . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-321/2
CABLE, Battery Positive . . . . . . . . . . . . . . . . . . . . . 008-1011/1
CABLE, Brake Automatic Adjuster  . . . . . . . . . . . . . 005-220/23
CABLE, Parking Brake  . . . . . . . . . . . . . . . . . . . . . . 004-110/4
CABLE, Parking Brake  . . . . . . . . . . . . . . . . . . . . . . 004-120/4
CABLE, Parking Brake  . . . . . . . . . . . . . . . . . . . . . . 004-120/7
CABLE, Parking Brake  . . . . . . . . . . . . . . . . . . . . . . 004-120/11
CABLE, Parking Brake  . . . . . . . . . . . . . . . . . . . . . . 004-120/12
CABLE, Parking Brake Extension . . . . . . . . . . . . . . 004-120/9
CABLE, Shift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-1210/

1
CABLE, Shift . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-1210/

1
CABLE, Speed Control . . . . . . . . . . . . . . . . . . . . . . 014-1010/4
CABLE, Tailgate  . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/10
CALIPER, Disc Brake . . . . . . . . . . . . . . . . . . . . . . . 005-110/1
CALIPER, Disc Brake . . . . . . . . . . . . . . . . . . . . . . . 005-210/3
CAM, Mode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/53
CAMSHAFT & VALVES,[EVA] . . . . . . . . . . . . . . . . . 4.7L/510
CAMSHAFT AND VALVES, 3.7L [EKG]  . . . . . . . . . 3.7L/510
CAMSHAFT, Engine, Left . . . . . . . . . . . . . . . . . . . . 3.7L-510/4
CAMSHAFT, Engine, Left . . . . . . . . . . . . . . . . . . . . 4.7L-510/1
CAMSHAFT, Engine, Right . . . . . . . . . . . . . . . . . . . 3.7L-510/5
CAMSHAFT, Engine, Right . . . . . . . . . . . . . . . . . . . 4.7L-510/2
CANISTER, Vapor. . . . . . . . . . . . . . . . . . . . . . . . . . 025-310/1
CAP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/2
CAP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/4
CAP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/5
CAP, A/C Check Valve. . . . . . . . . . . . . . . . . . . . . . . 024-230/3
CAP, A/C Check Valve. . . . . . . . . . . . . . . . . . . . . . . 024-230/10
CAP, Antenna Body . . . . . . . . . . . . . . . . . . . . . . . . . 08A-321/10
CAP, Bleeder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/3
CAP, Bleeder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-210/2
CAP, Blower Motor  . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/39
CAP, Cigar Lighter . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/32
CAP, Clutch Reservoir . . . . . . . . . . . . . . . . . . . . . . . 006-310/2
CAP, Coolant Reserve Tank  . . . . . . . . . . . . . . . . . . 007-305/2
CAP, Coolant Reserve Tank  . . . . . . . . . . . . . . . . . . 007-107/14
CAP, Detent . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/15
CAP, Door Lock Cylinder, Bright . . . . . . . . . . . . . . . 23D-110/2
CAP, Fuel Filler . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-210/8
CAP, Handle Screw Cover. . . . . . . . . . . . . . . . . . . . IAN-410/6
CAP, Handle Screw Cover. . . . . . . . . . . . . . . . . . . . IAN-420/5
CAP, Ignition Cylinder, Black Plastic . . . . . . . . . . . . 23D-110/13
CAP, Master Cylinder Reservoir  . . . . . . . . . . . . . . . 005-410/2
CAP, Oil Filler  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/3
CAP, Oil Filler  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/13
CAP, Power Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/33
CAP, Power Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/17
CAP, Power Steering Pump. . . . . . . . . . . . . . . . . . . 019-510/1
CAP, Rear Axle Vent . . . . . . . . . . . . . . . . . . . . . . . . 003-310/1
CAP, Screw Cover . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-420/6
CAP, Screw Cover . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/50
CAP, Vacuum. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-310/9
CAP, Vacuum Port . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-810/12

CAP, Washer Reservoir . . . . . . . . . . . . . . . . . . . . . 007-305/9
CAP, Washer Reservoir . . . . . . . . . . . . . . . . . . . . . 23D-210/11
CAP, Wheel Center  . . . . . . . . . . . . . . . . . . . . . . . . 022-210/1
CAP, Wheel Center  . . . . . . . . . . . . . . . . . . . . . . . . 022-210/2
CAP, Wiper Arm Nut. . . . . . . . . . . . . . . . . . . . . . . . 23D-210/13
CAPACITOR, Ignition . . . . . . . . . . . . . . . . . . . . . . . 008-1905/5
CAPS AND COVERS, WHEEL . . . . . . . . . . . . . . . 022/210
CARPET  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN/310
CARPET, Cab Back Panel . . . . . . . . . . . . . . . . . . . IAN-210/12
CARPET, Floor. . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-310/1
CARRIER AND BEARING, Planet Pinion . . . . . . . 42RLE-420/1
CARRIER KIT - BIKE FORK MOUNT . . . . . . . . . . 001/215
CARRIER KIT - BIKE FRAME MOUNT . . . . . . . . . 001/210
CARRIER KIT - CANOE  . . . . . . . . . . . . . . . . . . . . 001/240
CARRIER KIT - LUGGAGE VINYL . . . . . . . . . . . . 001/235
CARRIER KIT -SKI  . . . . . . . . . . . . . . . . . . . . . . . . 001/220
CARRIER KIT, Bike . . . . . . . . . . . . . . . . . . . . . . . . 001-210/1
CARRIER KIT, Bike . . . . . . . . . . . . . . . . . . . . . . . . 001-215/1
CARRIER KIT, Canoe  . . . . . . . . . . . . . . . . . . . . . . 001-240/1
CARRIER KIT, Luggage. . . . . . . . . . . . . . . . . . . . . 001-230/1
CARRIER KIT, Luggage. . . . . . . . . . . . . . . . . . . . . 001-235/1
CARRIER KIT, Ski . . . . . . . . . . . . . . . . . . . . . . . . . 001-220/1
CARRIER KIT, Water Sports . . . . . . . . . . . . . . . . . 001-245/1
CARRIER KIT- LUGGAGE HARD SHELL . . . . . . . 001/230
CARRIERKIT-WATERSPORTS,Kayak/Surfboard/Sailboard 001/245
CARRIER, Input Complete  . . . . . . . . . . . . . . . . . . 45RFE-450/4
CARRIER, Planetary Pinion  . . . . . . . . . . . . . . . . . 42RLE-420/

58
CARRIER, Reaction Complete  . . . . . . . . . . . . . . . 45RFE-460/6
CARRIER, Reverse Complete . . . . . . . . . . . . . . . . 45RFE-450/6
CARTRIDGE, Fuseable Link, 20 AMP, Blue  . . . . . 008-505/5
CARTRIDGE, Fuseable Link, 30 Amp, Pink  . . . . . 008-505/6
CARTRIDGE, Fuseable Link, 40 AMP, Green . . . . 008-505/7
CARTRIDGE, Fuseable Link, 50 AMP, Red. . . . . . 008-505/8
CASE & RELATED PARTS [DHT] . . . . . . . . . . . . . 233/210
CASE & RELATED PARTS [DHV] . . . . . . . . . . . . . 244/210
CASE AND RELATED PARTS  [DDC] . . . . . . . . . . 3500/210
CASE ASSEMBLY, Differential. . . . . . . . . . . . . . . . 002-610/14
CASE, Differential  . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/27
CASE, Differential  . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/53
CASE, Differential  . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/26
CASE, Differential  . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/51
CASE, TRANSMISSION  [42RLE] [DG6]  . . . . . . . 42RLE/210
CASE, Transfer Case Rear  . . . . . . . . . . . . . . . . . . 244-210/24
CASE, Transfer Front . . . . . . . . . . . . . . . . . . . . . . . 233-210/1
CASE, Transfer Front . . . . . . . . . . . . . . . . . . . . . . . 244-210/1
CASE, Transfer Rear . . . . . . . . . . . . . . . . . . . . . . . 233-210/26
CASE, Transmission  . . . . . . . . . . . . . . . . . . . . . . . 3500-210/1
CASE, Transmission  . . . . . . . . . . . . . . . . . . . . . . . 42RLE-210/1
CASE, Transmission Rear . . . . . . . . . . . . . . . . . . . 3500-210/2
CENTER BEARING, Drive Shaft . . . . . . . . . . . . . . 016-120/6
CHAIN, Transfer Case . . . . . . . . . . . . . . . . . . . . . . 233-410/21
CHAIN, Transfer Case . . . . . . . . . . . . . . . . . . . . . . 244-410/39
CHANGER, CD . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-110/3
CHANNEL, Door Glass . . . . . . . . . . . . . . . . . . . . . DAN-220/7
CHANNEL, Door Glass . . . . . . . . . . . . . . . . . . . . . DAN-120/14
CHANNEL, Front Door Glass Lower . . . . . . . . . . . DAN-120/7
CHANNEL, Sliding Backlite . . . . . . . . . . . . . . . . . . SAN-710/9
CHANNEL, Sliding Backlite . . . . . . . . . . . . . . . . . . SAN-710/10
CHECK VALVE, Transmission . . . . . . . . . . . . . . . . 45RFE-410/4
CLADDING, Quarter Panel  . . . . . . . . . . . . . . . . . . EAN-220/3
CLADDING, Quarter Panel  . . . . . . . . . . . . . . . . . . EAN-220/4
CLADDING, Sill . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-220/5
CLADDING, Sill . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-220/6
CLADDINGS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN/220
CLAMP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 016-120/8
CLAMP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-820/10
CLAMP, Cable . . . . . . . . . . . . . . . . . . . . . . . . . . . . 004-120/16
CLAMP, Fuel Filler Pipe . . . . . . . . . . . . . . . . . . . . . 014-210/2
CLAMP, Fuel Filler Pipe . . . . . . . . . . . . . . . . . . . . . 014-210/5
CLAMP, Heater Hose . . . . . . . . . . . . . . . . . . . . . . . 024-230/28
CLAMP, Hose. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-310/4
CLAMP, Hose. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-310/1
CLAMP, Hose, 55mm Black . . . . . . . . . . . . . . . . . . 007-107/16
CLAMP, Hose, Snap Type . . . . . . . . . . . . . . . . . . . 025-430/2
CLAMP, Oil Cooler Line . . . . . . . . . . . . . . . . . . . . . 233-210/25
CLAMP, Oil Cooler Line . . . . . . . . . . . . . . . . . . . . . 244-210/23
CLAMP, Radiator . . . . . . . . . . . . . . . . . . . . . . . . . . 007-107/9



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-5

Alphabetic
Index

[/Dest/AlphaPagemacs5/DEST FmPD2
BMSAlphaPagemacs5|Alphabetic Index|0BME

CLAMP, Stabilizer Shaft Bushing  . . . . . . . . . . . . . . 002-140/7
CLAMP, Tonneau. . . . . . . . . . . . . . . . . . . . . . . . . . . 001-265/2
CLAMP, Tonneau. . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1710/14
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-610/6
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 006-410/4
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-321/5
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1141/7
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/28
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/29
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/19
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/27
CLIP  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

73
CLIP, 3 Way. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-315/5
CLIP, 3 Way. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/16
CLIP, A/C Quick Disconnect  . . . . . . . . . . . . . . . . . . 024-230/15
CLIP, A/C Quick Disconnect  . . . . . . . . . . . . . . . . . . 024-230/16
CLIP, Anti Rattle  . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-120/2
CLIP, Anti Rattle  . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-230/6
CLIP, Balancing . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/37
CLIP, Brake Attaching Tube, 3 Way. . . . . . . . . . . . . 005-530/9
CLIP, Brake Attaching Tube, 3 Way. . . . . . . . . . . . . 005-520/17
CLIP, Brake Cable, 23x45x.76. . . . . . . . . . . . . . . . . 004-120/2
CLIP, Brake Line . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/4
CLIP, Brake Line . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/15
CLIP, Brake Line . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/15
CLIP, Brake Line . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/15
CLIP, Brake Line . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/17
CLIP, Brake Line . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/20
CLIP, Cable to Servo Attach . . . . . . . . . . . . . . . . . . 014-1010/5
CLIP, Clutch Tube . . . . . . . . . . . . . . . . . . . . . . . . . . 006-310/14
CLIP, Conduit Convoluted . . . . . . . . . . . . . . . . . . . . 003-310/2
CLIP, Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-430/8
CLIP, Cooler Lines. . . . . . . . . . . . . . . . . . . . . . . . . . 007-610/4
CLIP, Cruise Control . . . . . . . . . . . . . . . . . . . . . . . . 014-1010/9
CLIP, Cruise Control . . . . . . . . . . . . . . . . . . . . . . . . 23D-210/18
CLIP, Fuel Injector . . . . . . . . . . . . . . . . . . . . . . . . . . 014-410/3
CLIP, Fuel Line  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-310/3
CLIP, Fuel Line  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-310/6
CLIP, Fuel Line  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-315/3
CLIP, Fuel Line  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/21
CLIP, Handle to Latch Rod  . . . . . . . . . . . . . . . . . . . 08A-111/16
CLIP, Hood  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/34
CLIP, Latch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23D-110/23
CLIP, Latch Link  . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/8
CLIP, M6.3x11.2  . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-510/6
CLIP, Molding  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-210/7
CLIP, Oil Cooler Tube  . . . . . . . . . . . . . . . . . . . . . . . 007-610/6
CLIP, Park Brake Strut. . . . . . . . . . . . . . . . . . . . . . . 005-220/11
CLIP, Parking Brake Cable  . . . . . . . . . . . . . . . . . . . 004-110/8
CLIP, Parking Brake Hold Down . . . . . . . . . . . . . . . 004-130/7
CLIP, Pinch Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-110/3
CLIP, Sensor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/6
CLIP, Side Molding  . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/15
CLIP, Speaker . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-316/5
CLIP, Spring  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 017-110/5
CLIP, Spring  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 017-120/5
CLIP, Trim  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-220/3
CLIP, Trim Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-210/2
CLIP, Trim Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-210/8
CLIP, Trim Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-210/10
CLIP, Tube . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 004-120/13
CLIP, Wiring. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-310/9
CLIP, Wiring. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1011/9
CLIP, Wiring. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1211/2
CLIP, Wiring. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1605/2
CLIP, Wiring. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/38
CLIP, Wiring. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-1210/

7
CLIP, Wrap Around . . . . . . . . . . . . . . . . . . . . . . . . . 014-310/4
CLIP, Z-Axis. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-430/9
CLOCKSPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . 019-110/7
CLOCKSPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-805/14
CLOSURE, Radiator . . . . . . . . . . . . . . . . . . . . . . . . 007-115/2
CLOSURE, Radiator . . . . . . . . . . . . . . . . . . . . . . . . 007-115/3
CLUSTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-211/1
CLUTCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 006/110
CLUTCH PACKAGE . . . . . . . . . . . . . . . . . . . . . . . . 006-110/2

CLUTCH PACKAGE, Automatic Transmission, 2/4 . 45RFE-1360/
1

CLUTCH PACKAGE, Automatic Transmission, Input 45RFE-1340/
1

CLUTCHPACKAGE,AutomaticTransmission,Low/Reverse 45RFE-470/2
CLUTCHPACKAGE,AutomaticTransmission,Low/Reverse 45RFE-1310/

1
CLUTCH, INPUT SHAFT  [42RLE] [DG6]. . . . . . . . 42RLE/410
CLUTCH, L/R Clutch . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-470/1
CLUTCH, L/R Clutch . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/

24
CLUTCH, Overrunning  . . . . . . . . . . . . . . . . . . . . . . 45RFE-470/4
CLUTCH, Overrunning  . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/

25
COIL, Ignition  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1905/3
COLUMN, Steering, Tilt. . . . . . . . . . . . . . . . . . . . . . 019-210/15
COLUMN, steering, non tilt . . . . . . . . . . . . . . . . . . . 019-210/14
COLUMN,STEERING,UPPER AND LOWER . . . . . 019/210
COMPRESSOR, AIR CONDITIONING. . . . . . . . . . 024/405
COMPRESSOR, AIR CONDITIONING. . . . . . . . . . 024/510
COMPRESSOR, Air Conditioning . . . . . . . . . . . . . . 024-405/1
COMPRESSOR, Air Conditioning . . . . . . . . . . . . . . 024-510/1
COMPRESSOR, Air Conditioning . . . . . . . . . . . . . . 024-520/4
CONDENSER, Air Conditioning  . . . . . . . . . . . . . . . 024-230/30
CONE, Synchronizer . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/37
CONNECTOR, 7 Way . . . . . . . . . . . . . . . . . . . . . . . 001-255/4
CONNECTOR, 7 Way . . . . . . . . . . . . . . . . . . . . . . . 008-1511/9
CONNECTOR, Oil Cooler Line, .375. . . . . . . . . . . . 007-610/3
CONNECTOR, Oil Filter  . . . . . . . . . . . . . . . . . . . . . 4.7L-710/7
CONNECTOR, Oil Filter  . . . . . . . . . . . . . . . . . . . . . 3.7L-710/17
CONNECTOR, Oil Tube Pickup  . . . . . . . . . . . . . . . 233-210/18
CONNECTOR, Oil Tube Pickup  . . . . . . . . . . . . . . . 244-210/27
CONNECTOR, Parking Brake Cable. . . . . . . . . . . . 004-120/8
CONSOLE, Base. . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/1
CONSOLE, Floor. . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/22
CONSOLE, Overhead Mini, Less Electronics . . . . . 08A-430/1
CONTROL UNIT, Anti-Lock Brake. . . . . . . . . . . . . . 005-510/6
CONTROL UNIT, Anti-Lock Brake. . . . . . . . . . . . . . 005-510/11
CONTROL, AIR CONDITIONING . . . . . . . . . . . . . . 024/310
CONTROL, Air Conditioning . . . . . . . . . . . . . . . . . . 024-310/1
CONTROL, Speed  . . . . . . . . . . . . . . . . . . . . . . . . . 014-1010/10
CONTROLLER, Audio. . . . . . . . . . . . . . . . . . . . . . . 001-620/5
CONTROLS, HYDRAULIC CLUTCH  . . . . . . . . . . . 006/310
CONVERTER PACKAGE, Torque . . . . . . . . . . . . . . 42RLE-110/2
COOLANT TANK. . . . . . . . . . . . . . . . . . . . . . . . . . . 007/305
COOLER KIT - TRANSMISSION OIL, WITHOUT

HEAVY DUTY COOLING . . . . . . . . . . . . . . . .
001/260

COOLER PACKAGE, Transmission Oil . . . . . . . . . . 001-260/1
COOLER, Auxiliary Oil  . . . . . . . . . . . . . . . . . . . . . . 001-260/2
COOLER, Auxiliary Oil  . . . . . . . . . . . . . . . . . . . . . . 007-107/4
COOLER, Auxiliary Oil  . . . . . . . . . . . . . . . . . . . . . . 007-115/10
CORD, Engine Block Heater . . . . . . . . . . . . . . . . . . 4.7L-310/6
COVER ASSY, Tonneau . . . . . . . . . . . . . . . . . . . . . SAN-1710/1
COVER ASSY, Tonneau . . . . . . . . . . . . . . . . . . . . . SAN-1710/7
COVER KIT - FOLDING . . . . . . . . . . . . . . . . . . . . . 001/270
COVER KIT - TONNEAU. . . . . . . . . . . . . . . . . . . . . 001/265
COVER KIT - TONNEAU HARD, ONE PIECE  . . . . 001/275
COVER KIT - TONNEAU, GULL WING STYLE  . . . 001/276
COVER KIT, Tonneau . . . . . . . . . . . . . . . . . . . . . . . 001-265/1
COVER KIT, Tonneau-Folding . . . . . . . . . . . . . . . . . 001-270/1
COVER KIT, Tonneau-Hard. . . . . . . . . . . . . . . . . . . 001-275/1
COVER KIT, Tonneau-Hard. . . . . . . . . . . . . . . . . . . 001-276/1
COVER, Accumulator . . . . . . . . . . . . . . . . . . . . . . . 42RLE-720/4
COVER, Adjustable Turning Loop . . . . . . . . . . . . . . IAN-710/2
COVER, Adjustable Turning Loop . . . . . . . . . . . . . . IAN-715/2
COVER, Adjustable Turning Loop . . . . . . . . . . . . . . IAN-720/3
COVER, Air Bag Module . . . . . . . . . . . . . . . . . . . . . 019-110/4
COVER, Air Cleaner . . . . . . . . . . . . . . . . . . . . . . . . 014-820/2
COVER, Battery  . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1011/5
COVER, Bedplate . . . . . . . . . . . . . . . . . . . . . . . . . . 006-210/1
COVER, Bracket . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/10
COVER, Bumper . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-310/2
COVER, Converter  . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-230/7
COVER, Converter  . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

20
COVER, Cylinder Head . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/2
COVER, Cylinder Head, Left . . . . . . . . . . . . . . . . . . 3.7L-210/9



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-6

Alphabetic
Index

COVER, Cylinder Head, Right. . . . . . . . . . . . . . . . . 3.7L-210/10
COVER, Differential. . . . . . . . . . . . . . . . . . . . . . . . . 002-310/13
COVER, Differential. . . . . . . . . . . . . . . . . . . . . . . . . 003-210/17
COVER, Differential. . . . . . . . . . . . . . . . . . . . . . . . . 003-220/16
COVER, Engine. . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-310/11
COVER, Engine. . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-230/6
COVER, Front Seat Cushion. . . . . . . . . . . . . . . . . . IAN-510/3
COVER, Front Seat Cushion. . . . . . . . . . . . . . . . . . IAN-510/6
COVER, Front Seat Cushion. . . . . . . . . . . . . . . . . . IAN-530/4
COVER, Front Seat Cushion. . . . . . . . . . . . . . . . . . IAN-540/4
COVER, Fuse Access . . . . . . . . . . . . . . . . . . . . . . . 08A-111/6
COVER, Glove Box Lamp Hole . . . . . . . . . . . . . . . . 08A-111/23
COVER, Hinge  . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/19
COVER, Oil Pump. . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-310/6
COVER, Power Distribution Center . . . . . . . . . . . . . 008-505/11
COVER, Rear Seat Cushion . . . . . . . . . . . . . . . . . . IAN-610/3
COVER, Rear Seat Cushion . . . . . . . . . . . . . . . . . . IAN-610/5
COVER, Rear Seat Cushion . . . . . . . . . . . . . . . . . . IAN-620/6
COVER, Rear Seat Cushion . . . . . . . . . . . . . . . . . . IAN-620/8
COVER, Seat Back . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/2
COVER, Seat Back . . . . . . . . . . . . . . . . . . . . . . . . . IAN-530/2
COVER, Seat Back . . . . . . . . . . . . . . . . . . . . . . . . . IAN-540/2
COVER, Seat Back . . . . . . . . . . . . . . . . . . . . . . . . . IAN-620/2
COVER, Seat Back . . . . . . . . . . . . . . . . . . . . . . . . . IAN-620/4
COVER, Seat latch . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/11
COVER, Seat latch . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/12
COVER, Steering Column Gap . . . . . . . . . . . . . . . . 019-210/16
COVER, Steering Column Opening  . . . . . . . . . . . . 08A-111/14
COVER, Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-805/9
COVER, Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . 006-310/13
COVER, TIMING,[EVA] . . . . . . . . . . . . . . . . . . . . . . 4.7L/610
COVER, Timing Belt . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/1
COVER, Timing Belt . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-610/1
COVER, Tonneau . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1710/2
COVER, Tonneau . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1710/8
COVER, Transmission Case . . . . . . . . . . . . . . . . . . 006-210/7
COWL SCREEN AND SHIELD . . . . . . . . . . . . . . . . SAN/610
CRANKCASE VENTILATION 3.7L [EKG] . . . . . . . . 3.7L/910
CRANKCASE VENTILATION,[EVA] . . . . . . . . . . . . 4.7L/910
CRANKSHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/7
CRANKSHAFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/8
CRANKSHAFT PISTON AND FLYWHEEL [EKG]. . 3.7L/410
CRANKSHAFT,PISTON&TORQUECONVERTER,[EVA] 4.7L/410
CROSSMEMBER, Center Bearing Mount. . . . . . . . 013-110/8
CROSSMEMBER, Front Floor  . . . . . . . . . . . . . . . . SAN-210/8
CROSSMEMBER, Front Floor  . . . . . . . . . . . . . . . . SAN-210/9
CROSSMEMBER, Front Floor  . . . . . . . . . . . . . . . . SAN-220/6
CROSSMEMBER, Front Floor  . . . . . . . . . . . . . . . . SAN-220/7
CROSSMEMBER, Front Floor  . . . . . . . . . . . . . . . . SAN-230/4
CROSSMEMBER, Front Floor  . . . . . . . . . . . . . . . . SAN-230/6
CROSSMEMBER, Front Floor  . . . . . . . . . . . . . . . . SAN-225/14
CROSSMEMBER, Front Floor  . . . . . . . . . . . . . . . . SAN-230/10
CROSSMEMBER, Front Support . . . . . . . . . . . . . . 013-110/2
CROSSMEMBER, Fuel Tank  . . . . . . . . . . . . . . . . . 013-110/11
CROSSMEMBER, Fuel Tank  . . . . . . . . . . . . . . . . . 013-110/23
CROSSMEMBER, Rear Floor. . . . . . . . . . . . . . . . . SAN-210/7
CROSSMEMBER, Transmission. . . . . . . . . . . . . . . 013-110/3
CROSSMEMBER, Transmission. . . . . . . . . . . . . . . 013-110/4
CROSSMEMBER, Underbody  . . . . . . . . . . . . . . . . 013-110/24
CROSSTUBE, Grille Guard. . . . . . . . . . . . . . . . . . . 001-425/5
CUP, Differential Side Bearing. . . . . . . . . . . . . . . . . 002-610/10
CUP, Differential Side Bearing. . . . . . . . . . . . . . . . . 003-210/23
CUP, Differential Side Bearing. . . . . . . . . . . . . . . . . 003-220/22
CUP, Drive Pinion Bearing. . . . . . . . . . . . . . . . . . . . 002-610/5
CUP, Drive Pinion Bearing. . . . . . . . . . . . . . . . . . . . 002-610/8
CUP, Drive Pinion Bearing. . . . . . . . . . . . . . . . . . . . 003-210/6
CUP, Drive Pinion Bearing. . . . . . . . . . . . . . . . . . . . 003-210/31
CUP, Jounce Bumper  . . . . . . . . . . . . . . . . . . . . . . . 002-110/31
CUP, Parking Brake Sprag  . . . . . . . . . . . . . . . . . . . 42RLE-730/7
CUP, Shift Fork Spring. . . . . . . . . . . . . . . . . . . . . . . 244-910/16
CUPHOLDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-620/12
CUSHION, Front Seat . . . . . . . . . . . . . . . . . . . . . . . IAN-510/5
CUSHION, Rear Seat . . . . . . . . . . . . . . . . . . . . . . . IAN-620/5
CUSHION, Rear Seat . . . . . . . . . . . . . . . . . . . . . . . IAN-620/7
CUSHION, Rear Seat, 40%  . . . . . . . . . . . . . . . . . . IAN-610/4
CUSHION, Rear Seat, 60%  . . . . . . . . . . . . . . . . . . IAN-610/2
CYLINDER BLOCK, 3.7L [EKG] . . . . . . . . . . . . . . . 3.7L/310
CYLINDER HEAD 3.7L [EKG]. . . . . . . . . . . . . . . . . 3.7L/210
CYLINDER, Ignition Lock  . . . . . . . . . . . . . . . . . . . . 23D-110/1

CYLINDER, Wheel. . . . . . . . . . . . . . . . . . . . . . . . . 005-220/19

-D-
DAMPER, Crankshaft  . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/6
DAMPER, Crankshaft  . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/18
DAMPER, Mass . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-310/9
DAMPER, Mass . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/22
DAMPER, Vibration . . . . . . . . . . . . . . . . . . . . . . . . 024-120/36
DECAL. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-310/1
DECAL, 4 x 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-310/3
DECAL, Dodge  . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-310/2
DECALS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN/310
DEFLECTOR, Radiator . . . . . . . . . . . . . . . . . . . . . 007-115/7
DEFLECTOR, Radiator . . . . . . . . . . . . . . . . . . . . . 007-115/8
DEFLECTOR, Radiator . . . . . . . . . . . . . . . . . . . . . 007-705/3
DEMISTER SYSTEM. . . . . . . . . . . . . . . . . . . . . . . 024/605
DETECTOR, Natural Vacuum Leak Detection. . . . 025-430/1
DETENT, Valve Body . . . . . . . . . . . . . . . . . . . . . . . 45RFE-710/7
DETENT, Valve Body . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/

20
DIAPHRAGM, Clutch Reservoir. . . . . . . . . . . . . . . 006-310/3
DIFFERENTIAL, Transfer Case . . . . . . . . . . . . . . . 244-410/21
DIFFERENTIAL,FRONT AXLE . . . . . . . . . . . . . . . 002/610
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 006-110/1
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-420/6
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-430/9
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

11
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

15
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

27
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

46
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

68
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/

23
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-440/

14
DISC, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-440/

19
DOOR, Blend Air . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/28
DOOR, Blend Air . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/29
DOOR, Defroster . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/10
DOOR, FRONT GLASS, REGULATORS. . . . . . . . DAN/120
DOOR, FRONT LOCK AND CONTROLS . . . . . . . DAN/130
DOOR, FRONT SHELL AND HINGES  . . . . . . . . . DAN/110
DOOR, FRONT WEATHERSTRIPS AND SEALS . DAN/610
DOOR, Fender Side Shield, Bulb Access . . . . . . . 007-115/9
DOOR, Floor  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/14
DOOR, Front  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-110/1
DOOR, Front Console . . . . . . . . . . . . . . . . . . . . . . 08A-420/11
DOOR, Fuel Fill . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-910/5
DOOR, Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/5
DOOR, Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/6
DOOR, REAR GLASS, REGULATORS . . . . . . . . . DAN/220
DOOR, REAR LOCK AND CONTROLS . . . . . . . . DAN/230
DOOR, REAR SHELL AND HINGES  . . . . . . . . . . DAN/210
DOOR, REAR WEATHERSTRIPS AND SEALS . . DAN/620
DOOR, Rear  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-210/1
DOOR, Recirculation . . . . . . . . . . . . . . . . . . . . . . . 024-120/18
DOORS AND PILLARS . . . . . . . . . . . . . . . . . . . . . LBLS/310
DOWEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/30
DOWEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-310/8
DOWEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-310/8
DOWEL, Block To Clutch Housing . . . . . . . . . . . . . 3.7L-210/7
DOWEL, Block To Clutch Housing . . . . . . . . . . . . . 3.7L-310/9
DOWEL, Block To Clutch Housing . . . . . . . . . . . . . 4.7L-310/10
DOWEL, Block To Clutch Housing . . . . . . . . . . . . . 42RLE-230/5
DOWEL, M6x14 . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/6
DOWEL, M6x16 . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/

22
DOWEL, Transfer Case . . . . . . . . . . . . . . . . . . . . . 244-210/16
DRAINCOCK, Radiator . . . . . . . . . . . . . . . . . . . . . 007-107/3
DRIVE BELTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007/510
DRIVE PULLEYS. . . . . . . . . . . . . . . . . . . . . . . . . . 007/407



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-7

Alphabetic
Index

[/Dest/AlphaPagemacs7/DEST FmPD2
BMSAlphaPagemacs7|Alphabetic Index|0BME

DRIVE, Fan . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-107/11
DRIVER, Jack Handle. . . . . . . . . . . . . . . . . . . . . . . 022-310/4
DRIVER, Jack Handle. . . . . . . . . . . . . . . . . . . . . . . 022-320/4
DRUM, Brake  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-220/5
DUCT, Air Cleaner. . . . . . . . . . . . . . . . . . . . . . . . . . 014-820/17
DUCT, Air Cleaner to Resonator . . . . . . . . . . . . . . . 014-820/11
DUCT, Defroster . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/46
DUCT, Demister  . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-605/1
DUCT, Heater And A/C . . . . . . . . . . . . . . . . . . . . . . 024-605/3
DVD, Geographic Database  . . . . . . . . . . . . . . . . . . 001-140/4

-E-
ELBOW, Emission Vapor Harness  . . . . . . . . . . . . . 025-410/10
EMISSION CONTROL VACUUM HARNESS,. . . . . 025/410
END CAP, Grille Guard . . . . . . . . . . . . . . . . . . . . . . 001-425/4
END CAP, Instrument Panel . . . . . . . . . . . . . . . . . . 08A-111/5
ENGINE COMPARTMENT . . . . . . . . . . . . . . . . . . . LBLS/210
ENGINE MOUNTING, FRONT, N1, 4.7L [EVA]  . . . 009/150
ENGINE MOUNTING, FRONT, N1,3.7L [EKG]. . . . 009/130
ENGINE MOUNTING, FRONT, N5, 3.7L [EKG] . . . 009/140
ENGINE MOUNTING, FRONT, N5, 4.7L [EVA]  . . . 009/160
ENGINE MOUNTING, REAR, N1, 3.7L [EKG] . . . . 009/135
ENGINE MOUNTING, REAR, N1, 4.7L [EVA]  . . . . 009/155
ENGINE MOUNTING, REAR, N5, 3.7L [EKG] . . . . 009/145
ENGINE MOUNTING, REAR, N5, 4.7L [EVA]  . . . . 009/165
ENGINE OILING 3.7L [EKG]. . . . . . . . . . . . . . . . . . 3.7L/710
ENGINE, Complete . . . . . . . . . . . . . . . . . . . . . . . . . 009-130/1
EVAPORATOR KIT, A/C . . . . . . . . . . . . . . . . . . . . . 024-120/40
EVAPORATOR, Air Conditioning. . . . . . . . . . . . . . . 024-120/41
EXHAUST SYSTEM . . . . . . . . . . . . . . . . . . . . . . . . 011/120
EXHAUSTER, Quarter Panel  . . . . . . . . . . . . . . . . . IAN-610/11
EXHAUSTER, Quarter Panel  . . . . . . . . . . . . . . . . . SAN-810/13
EXHAUSTER, Quarter Panel  . . . . . . . . . . . . . . . . . SAN-820/13
EXTENDER, Seat Belt  . . . . . . . . . . . . . . . . . . . . . . IAN-720/8
EXTENDER, Seat Belt  . . . . . . . . . . . . . . . . . . . . . . IAN-710/10
EXTENDER, Seat Belt  . . . . . . . . . . . . . . . . . . . . . . IAN-715/10
EXTENSION HOUSING [42RLE] [DG6] . . . . . . . . . 42RLE/225
EXTENSION, Door Glass Channel . . . . . . . . . . . . . DAN-210/2
EXTENSION, Fan Shroud. . . . . . . . . . . . . . . . . . . . 007-305/5
EXTENSION, Jack Handle T Bar  . . . . . . . . . . . . . . 022-310/3
EXTENSION, Jack Handle T Bar  . . . . . . . . . . . . . . 022-320/1
EXTENSION, Side Sill  . . . . . . . . . . . . . . . . . . . . . . SAN-225/17
EXTENSION, Spare Tire Winch . . . . . . . . . . . . . . . 022-410/5
EXTENSION, Transfer Case . . . . . . . . . . . . . . . . . . 233-410/3
EXTENSION, Transfer Case . . . . . . . . . . . . . . . . . . 244-410/3
EXTENSION, Transfer Case . . . . . . . . . . . . . . . . . . 233-210/12
EXTENSION, Transfer Case . . . . . . . . . . . . . . . . . . 244-210/14

-F-
FAN MODULE, Radiator Cooling  . . . . . . . . . . . . . . 007-107/6
FAN MODULE, Radiator Cooling  . . . . . . . . . . . . . . 008-405/9
FAN, Cooling . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-107/10
FASCIA KIT, Air Dam  . . . . . . . . . . . . . . . . . . . . . . . EAN-220/2
FASCIA, Front . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-210/5
FASCIA, Front, Primed . . . . . . . . . . . . . . . . . . . . . . 001-420/2
FASCIA, Front, Primed . . . . . . . . . . . . . . . . . . . . . . 001-425/3
FASTENER, Christmas Tree . . . . . . . . . . . . . . . . . . 007-305/6
FASTENER, Mounting Post  . . . . . . . . . . . . . . . . . . 014-820/12
FASTENER, Push Pin. . . . . . . . . . . . . . . . . . . . . . . 005-530/8
FASTENER, Push Pin. . . . . . . . . . . . . . . . . . . . . . . 005-520/13
FASTENER, Trim Panel Attaching  . . . . . . . . . . . . . IAN-210/13
FENDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-410/1
FENDER FRONT  . . . . . . . . . . . . . . . . . . . . . . . . . . SAN/410
FILTER KIT, Fuel . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-510/5
FILTER PACKAGE, Fuel . . . . . . . . . . . . . . . . . . . . . 014-510/6
FILTER PACKAGE, Transmission Oil  . . . . . . . . . . . 45RFE-210/

14
FILTER, Air . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-820/3
FILTER, Engine Oil . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-310/3
FILTER, Engine Oil . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/6
FILTER, Engine Oil . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/18
FILTER, Fuel Pressure Regulator . . . . . . . . . . . . . . 014-510/7
FILTER, Fuel Vapor Vent. . . . . . . . . . . . . . . . . . . . . 025-430/4
FILTER, Reverse And O/D Clutch . . . . . . . . . . . . . . 42RLE-410/

49
FILTER, Reverse And O/D Clutch . . . . . . . . . . . . . . 45RFE-410/

14
FILTER, Transfer Case Oil. . . . . . . . . . . . . . . . . . . . 233-210/6

FILTER, Transfer Case Oil. . . . . . . . . . . . . . . . . . . . 244-210/28
FILTER, Transmission Oil  . . . . . . . . . . . . . . . . . . . . 42RLE-710/

11
FILTER, Transmission Oil  . . . . . . . . . . . . . . . . . . . . 45RFE-210/

16
FITTING, Y-Style . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-207/3
FITTING, Y-Style . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/2
FITTING, Y-Style . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-910/6
FITTING, Y-Style . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-610/4
FLANGE, Drive Shaft  . . . . . . . . . . . . . . . . . . . . . . . 016-110/5
FLANGE, Drive Shaft  . . . . . . . . . . . . . . . . . . . . . . . 016-130/4
FLANGE, Drive Shaft  . . . . . . . . . . . . . . . . . . . . . . . 016-120/11
FLANGE, Driveshaft Yoke . . . . . . . . . . . . . . . . . . . . 002-610/2
FLANGE, Driveshaft Yoke . . . . . . . . . . . . . . . . . . . . 003-210/3
FLANGE, Driveshaft Yoke . . . . . . . . . . . . . . . . . . . . 003-220/3
FLANGE, Driveshaft Yoke . . . . . . . . . . . . . . . . . . . . 233-410/26
FLANGE, Driveshaft Yoke . . . . . . . . . . . . . . . . . . . . 244-410/33
FLASHER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1411/7
FLOOR BOX AND PANEL. . . . . . . . . . . . . . . . . . . . SAN/230
FLOOR CONSOLE . . . . . . . . . . . . . . . . . . . . . . . . . 08A/420
FLOOR PAN STANDARD CAB . . . . . . . . . . . . . . . . SAN/220
FLOOR PAN, 4 DOOR  . . . . . . . . . . . . . . . . . . . . . . SAN/225
FLOOR PAN, CLUB CAB  . . . . . . . . . . . . . . . . . . . . SAN/210
FLYWHEEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/15
FOAM, Air Block  . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/10
FOAM, Seat Cushion  . . . . . . . . . . . . . . . . . . . . . . . IAN-510/4
FOAM, Seat Cushion  . . . . . . . . . . . . . . . . . . . . . . . IAN-530/3
FOAM, Seat Cushion  . . . . . . . . . . . . . . . . . . . . . . . IAN-540/3
FOOTMAN LOOP, Hold Down. . . . . . . . . . . . . . . . . SAN-830/9
FORK & RAIL SHIFT [DHT]  . . . . . . . . . . . . . . . . . . 233/910
FORK AND RAIL  [DDC  . . . . . . . . . . . . . . . . . . . . . 3500/910
FORK AND RAIL SHIFT ON THE FLY  (DHV) . . . . 244/910
FORK, Clutch Release  . . . . . . . . . . . . . . . . . . . . . . 006-310/6
FORK, First and Second . . . . . . . . . . . . . . . . . . . . . 3500-910/11
FORK, Range . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-910/1
FORK, Range . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-910/3
FORK, Third and Fourth . . . . . . . . . . . . . . . . . . . . . 3500-910/7
FORK, Transfer Case Mode Shift  . . . . . . . . . . . . . . 233-910/7
FORK, Transfer Case Mode Shift  . . . . . . . . . . . . . . 244-910/10
FORK, Transmission . . . . . . . . . . . . . . . . . . . . . . . . 3500-910/10
FRAME . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013/110
FRAME, Chassis . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/1
FRAME, Front Seat Cushion . . . . . . . . . . . . . . . . . . IAN-530/7
FRAME, Front Seat Cushion . . . . . . . . . . . . . . . . . . IAN-530/8
FRAME, Front Seat Cushion . . . . . . . . . . . . . . . . . . IAN-540/7
FRAME, Front Seat Cushion . . . . . . . . . . . . . . . . . . IAN-540/8
FRAME, Front Seat Cushion . . . . . . . . . . . . . . . . . . IAN-510/25
FRAME, Front Seat Cushion . . . . . . . . . . . . . . . . . . IAN-510/26
FRONT DOOR TRIM PANELS . . . . . . . . . . . . . . . . IAN/410
FUEL FILLER TUBE, ALL ENGINES . . . . . . . . . . . 014/210
FUEL LINES, FRONT, . . . . . . . . . . . . . . . . . . . . . . . 014/310
FUEL LINES, REAR,. . . . . . . . . . . . . . . . . . . . . . . . 014/315
FUEL MODULE, ALL ENGINES . . . . . . . . . . . . . . . 014/510
FUEL RAIL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014/410
FUEL TANK, ALL ENGINES . . . . . . . . . . . . . . . . . . 014/110
FUSE CARTRIDGE, 50 Amp  . . . . . . . . . . . . . . . . . 008-510/8
FUSE, Mini, 10 AMP, Red . . . . . . . . . . . . . . . . . . . . 008-505/2
FUSE, Mini, 10 AMP, Red . . . . . . . . . . . . . . . . . . . . 008-510/5
FUSE, Mini, 15 AMP, Light Blue  . . . . . . . . . . . . . . . 008-510/6
FUSE, Mini, 20 AMP, Yellow  . . . . . . . . . . . . . . . . . . 008-505/3
FUSE, Mini, 20 AMP, Yellow  . . . . . . . . . . . . . . . . . . 008-510/7
FUSE, Mini, 25 Amp, Natural  . . . . . . . . . . . . . . . . . 008-505/4
FUSE, Mini, 5 Amp, Tan  . . . . . . . . . . . . . . . . . . . . . 008-510/4
FUSIBLE LINK  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-505/12

-G-
GAS PROP KIT, tonneau-hard  . . . . . . . . . . . . . . . . 001-275/2
GAS PROP KIT, tonneau-hard  . . . . . . . . . . . . . . . . 001-276/2
GAS PROP KIT, tonneau-hard  . . . . . . . . . . . . . . . . 001-276/3
GASKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-310/7
GASKET AND SEAL PACKAGE, Valve Body . . . . . 42RLE-710/1
GASKET PACKAGE, Engine Lower  . . . . . . . . . . . . 3.7L-310/1
GASKET PACKAGE, Engine Upper  . . . . . . . . . . . . 3.7L-210/1
GASKET PACKAGE, Engine Upper  . . . . . . . . . . . . 4.7L-210/1
GASKET, Chain Case Cover . . . . . . . . . . . . . . . . . . 3.7L-610/4
GASKET, Chain Case Cover . . . . . . . . . . . . . . . . . . 4.7L-610/6
GASKET, Clutch Retainer . . . . . . . . . . . . . . . . . . . . 42RLE-420/8
GASKET, Cylinder Head . . . . . . . . . . . . . . . . . . . . . 3.7L-210/6



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-8

Alphabetic
Index

GASKET, Cylinder Head . . . . . . . . . . . . . . . . . . . . . 4.7L-210/7
GASKET, Exhaust Manifold. . . . . . . . . . . . . . . . . . . 3.7L-810/2
GASKET, Exhaust Manifold. . . . . . . . . . . . . . . . . . . 4.7L-810/7
GASKET, Hinge To Glass . . . . . . . . . . . . . . . . . . . . SAN-710/12
GASKET, Oil Fill Housing  . . . . . . . . . . . . . . . . . . . . 3.7L-710/8
GASKET, Oil Fill Housing  . . . . . . . . . . . . . . . . . . . . 4.7L-710/11
GASKET, Oil Pan. . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/19
GASKET, Oil Pan. . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/17
GASKET, Thermostat  . . . . . . . . . . . . . . . . . . . . . . . 007-207/6
GASKET, Throttle Body. . . . . . . . . . . . . . . . . . . . . . 014-610/6
GASKET, Throttle Body To Intake . . . . . . . . . . . . . . 014-610/3
GASKET, Transfer Case . . . . . . . . . . . . . . . . . . . . . 233-210/8
GASKET, Transmission  Oil Pump  . . . . . . . . . . . . . 42RLE-310/6
GASKET, Valve Cover . . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/8
GASKET, Valve Cover . . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/3
GASKET, Water Pump  . . . . . . . . . . . . . . . . . . . . . . 007-207/2
GASKET, Water Pump  . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/8
GEAR KIT, Ring And Pinion  . . . . . . . . . . . . . . . . . . 002-610/16
GEAR KIT, Ring And Pinion  . . . . . . . . . . . . . . . . . . 003-210/52
GEAR KIT, Ring And Pinion  . . . . . . . . . . . . . . . . . . 003-220/50
GEAR MOTOR, Transfer Case . . . . . . . . . . . . . . . . 233-1220/1
GEAR MOTOR, Transfer Case . . . . . . . . . . . . . . . . 244-1220/1
GEAR PACKAGE, Differential . . . . . . . . . . . . . . . . . 002-610/15
GEAR PACKAGE, Differential . . . . . . . . . . . . . . . . . 003-210/58
GEAR PACKAGE, Differential . . . . . . . . . . . . . . . . . 003-220/56
GEAR TRAIN  SHIFT ON THE FLY  (DHV)  . . . . . . 244/410
GEAR TRAIN  [42RLE] [DG6] . . . . . . . . . . . . . . . . . 42RLE/420
GEAR TRAIN  [DDC]. . . . . . . . . . . . . . . . . . . . . . . . 3500/410
GEAR TRAIN [DHT]  . . . . . . . . . . . . . . . . . . . . . . . . 233/410
GEAR, Annulus . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-460/3
GEAR, Annulus . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

56
GEAR, Differential . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/55
GEAR, Differential . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/53
GEAR, Differential Drive . . . . . . . . . . . . . . . . . . . . . 244-410/26
GEAR, Fifth . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/22
GEAR, First . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/13
GEAR, Input  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/19
GEAR, Input  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/20
GEAR, Input Sun. . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-460/7
GEAR, Planetary. . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/9
GEAR, Planetary. . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/27
GEAR, Power Steering . . . . . . . . . . . . . . . . . . . . . . 019-310/3
GEAR, Power Steering . . . . . . . . . . . . . . . . . . . . . . 019-320/5
GEAR, Reaction Sun. . . . . . . . . . . . . . . . . . . . . . . . 45RFE-460/5
GEAR, Reverse . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/17
GEAR, Reverse Idler . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/32
GEAR, Second . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/11
GEAR, Sun . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

44
GEAR, Third  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/6
GEAR,RACK & PINION POWER STEERING. . . . . 019/310
GEAR,RACK & PINION POWER STEERING. . . . . 019/320
GEARMOTOR CONTROL. . . . . . . . . . . . . . . . . . . . 233/1220
GEARMOTOR CONTROL. . . . . . . . . . . . . . . . . . . . 244/1220
GEARSHIFT  [42RLE]  [DG6] . . . . . . . . . . . . . . . . . 42RLE/1210
GEARSHIFT CONTROLS  [45RFE]  [DGQ] . . . . . . 45RFE/1210
GLASS, Backlite, Sliding . . . . . . . . . . . . . . . . . . . . . SAN-710/8
GLASS, Door. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-120/11
GLASS, Front Door . . . . . . . . . . . . . . . . . . . . . . . . . DAN-120/10
GLASS, Quarter Window  . . . . . . . . . . . . . . . . . . . . SAN-710/11
GLASS, Rear Door . . . . . . . . . . . . . . . . . . . . . . . . . DAN-220/5
GLASS, Rear Door . . . . . . . . . . . . . . . . . . . . . . . . . DAN-220/6
GLOVE BOX, Instrument Panel. . . . . . . . . . . . . . . . 08A-111/20
GRILL GUARD  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001/425
GRILLE AND RELATED PARTS . . . . . . . . . . . . . . . 007/705
GRILLE, Defroster. . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/8
GRILLE, Demister . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/30
GRILLE, Radiator  . . . . . . . . . . . . . . . . . . . . . . . . . . 007-705/1
GRILLE, Speaker  . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-410/5
GROMMET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/2
GROMMET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-230/

14
GROMMET, Air Cleaner Bracket . . . . . . . . . . . . . . . 014-820/13
GROMMET, Air Cleaner Bracket . . . . . . . . . . . . . . . 014-820/16
GROMMET, Body Wiring. . . . . . . . . . . . . . . . . . . . . IAN-320/7
GROMMET, Body Wiring. . . . . . . . . . . . . . . . . . . . . 008-1511/10
GROMMET, Brake Booster Check Valve. . . . . . . . . 005-310/4

GROMMET, Front Door . . . . . . . . . . . . . . . . . . . . . 008-1511/7
GROMMET, Link  . . . . . . . . . . . . . . . . . . . . . . . . . . 002-120/3
GROMMET, Master Cylinder Reservoir . . . . . . . . . 005-410/6
GROMMET, Rollover Valve  . . . . . . . . . . . . . . . . . . 014-110/14
GROMMET, Shock Absorber . . . . . . . . . . . . . . . . . 002-110/14
GROMMET, Shock Absorber . . . . . . . . . . . . . . . . . 002-110/29
GROMMET, Shock Absorber . . . . . . . . . . . . . . . . . 002-130/19
GROMMET, Shock Absorber . . . . . . . . . . . . . . . . . 002-130/22
GROMMET, Spare Tire Winch Tube  . . . . . . . . . . . 022-410/6
GROMMET, Washer Reservoir  . . . . . . . . . . . . . . . 007-305/7
GROMMET, Washer Reservoir  . . . . . . . . . . . . . . . 23D-210/10
GROMMET, Windshield Washer Pump . . . . . . . . . 007-305/8
GUARD KIT, Brush  . . . . . . . . . . . . . . . . . . . . . . . . 001-420/1
GUARD KIT, Grille . . . . . . . . . . . . . . . . . . . . . . . . . 001-425/1
GUARD KIT, Grille . . . . . . . . . . . . . . . . . . . . . . . . . 001-425/2
GUIDE, Brake Adjusting Cable  . . . . . . . . . . . . . . . 005-220/16
GUIDE, Intake/Exhaust Valve, Standard Size . . . . 4.7L-510/11
GUIDE, Parking Brake Cable. . . . . . . . . . . . . . . . . 004-120/5
GUIDE, Parking Sprag Pawl  . . . . . . . . . . . . . . . . . 45RFE-720/8
GUIDE, Timing Chain  . . . . . . . . . . . . . . . . . . . . . . 4.7L-620/2

-H-
HANDLE, Door Interior  . . . . . . . . . . . . . . . . . . . . . DAN-120/13
HANDLE, Exterior Door . . . . . . . . . . . . . . . . . . . . . DAN-130/1
HANDLE, Exterior Door . . . . . . . . . . . . . . . . . . . . . DAN-230/1
HANDLE, Lumbar  . . . . . . . . . . . . . . . . . . . . . . . . . IAN-820/5
HANDLE, Parking Brake  . . . . . . . . . . . . . . . . . . . . 08A-111/17
HANDLE, Roof Grab . . . . . . . . . . . . . . . . . . . . . . . IAN-210/3
HANDLE, Roof Grab . . . . . . . . . . . . . . . . . . . . . . . IAN-210/15
HANDLE, Seat Recliner. . . . . . . . . . . . . . . . . . . . . IAN-820/4
HANDLE, Seat Release. . . . . . . . . . . . . . . . . . . . . IAN-820/1
HANDLE, Seat Release. . . . . . . . . . . . . . . . . . . . . IAN-820/2
HANDLE, Tailgate  . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/2
HANDLE, Window Regulator . . . . . . . . . . . . . . . . . DAN-120/9
HANDLE, Window Regulator . . . . . . . . . . . . . . . . . DAN-220/1
HANDLES, LOCK BAR AND ATTACHING PARTS IAN/820
HANDS FREE KIT, Cellular Phone  . . . . . . . . . . . . 001-620/1
HANDS-FREE KIT/ CELLULAR PHONE-BLUE TOOT 001/620
HANGER, Exhaust. . . . . . . . . . . . . . . . . . . . . . . . . 011-120/3
HANGER, Exhaust. . . . . . . . . . . . . . . . . . . . . . . . . 011-120/7
HANGER, Exhaust. . . . . . . . . . . . . . . . . . . . . . . . . 011-120/11
HARDWARE KIT . . . . . . . . . . . . . . . . . . . . . . . . . . 001-230/3
HARDWARE KIT . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-220/8
HARDWARE KIT . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-530/11
HARDWARE KIT, Accessory . . . . . . . . . . . . . . . . . 001-210/2
HARDWARE KIT, Accessory . . . . . . . . . . . . . . . . . 001-215/2
HARDWARE KIT, Accessory . . . . . . . . . . . . . . . . . 001-220/2
HARDWARE KIT, Accessory . . . . . . . . . . . . . . . . . 001-240/2
HARDWARE KIT, Accessory . . . . . . . . . . . . . . . . . 001-245/2
HARDWARE KIT, Storage Exterior  . . . . . . . . . . . . 001-280/3
HARDWARE KIT, Tonneau - Folding . . . . . . . . . . . 001-270/4
HARDWARE KIT, bed tray . . . . . . . . . . . . . . . . . . . 001-510/2
HARNESS, Canister Purge . . . . . . . . . . . . . . . . . . 025-410/5
HARNESS, Proportional Purge Solenoid. . . . . . . . 025-410/11
HARNESS, Speed Control Vacuum. . . . . . . . . . . . 014-1010/6
HARNESS, Vacuum. . . . . . . . . . . . . . . . . . . . . . . . 014-720/4
HARNESS, Vacuum. . . . . . . . . . . . . . . . . . . . . . . . 025-410/6
HARNESS, Vacuum. . . . . . . . . . . . . . . . . . . . . . . . 014-1010/7
HEAD, CYLINDER,[EVA] . . . . . . . . . . . . . . . . . . . . 4.7L/210
HEAD, Cylinder, Left  . . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/2
HEAD, Cylinder, Left  . . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/4
HEAD, Cylinder, Left  . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/10
HEAD, Cylinder, Right . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/3
HEAD, Cylinder, Right . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/5
HEAD, Cylinder, Right . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/11
HEADER, Roof Front . . . . . . . . . . . . . . . . . . . . . . . SAN-1110/2
HEADER, Roof Rear . . . . . . . . . . . . . . . . . . . . . . . SAN-1110/1
HEADLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/11
HEADLINER  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-110/1
HEADLINER AND VISOR . . . . . . . . . . . . . . . . . . . IAN/110
HEAT SHIELDS, ALL ENGINES . . . . . . . . . . . . . . 011/210
HEATER AND AIR CONDITIONING UNIT  . . . . . . 024/120
HEATER KIT, Heater Core Assembly. . . . . . . . . . . 024-120/58
HEATER PACKAGE, Engine Block  . . . . . . . . . . . . 4.7L-310/5
HEATER PACKAGE, Engine Block  . . . . . . . . . . . . 3.7L-310/10
HINGE, Armrest Pad . . . . . . . . . . . . . . . . . . . . . . . 08A-420/18
HINGE, Front Door Lower . . . . . . . . . . . . . . . . . . . DAN-110/5
HINGE, Front Door Upper . . . . . . . . . . . . . . . . . . . DAN-110/4
HINGE, Hood . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-510/10



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-9

Alphabetic
Index

[/Dest/AlphaPagemacs9/DEST FmPD2
BMSAlphaPagemacs9|Alphabetic Index|0BME

HINGE, Rear Door Lower . . . . . . . . . . . . . . . . . . . . DAN-210/5
HINGE, Rear Door Upper . . . . . . . . . . . . . . . . . . . . DAN-210/4
HOOD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-510/1
HOOD AND RELEASE . . . . . . . . . . . . . . . . . . . . . . SAN/510
HOOK, Coat  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-110/2
HORN & MOUNTING . . . . . . . . . . . . . . . . . . . . . . . 008/911
HORN AND BRACKET, Dual  . . . . . . . . . . . . . . . . . 008-911/1
HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-210/4
HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 025-410/8
HOSE 1FT, Windshield Washer, 5/32”  . . . . . . . . . . 23D-210/15
HOSE 1FT, Windshield Washer, 7/64”  . . . . . . . . . . 23D-210/16
HOSE AND COOLER, Power Steering. . . . . . . . . . 019-720/3
HOSE AND TUBE, Brake . . . . . . . . . . . . . . . . . . . . 005-540/2
HOSE AND TUBE, Brake . . . . . . . . . . . . . . . . . . . . 005-540/9
HOSE, Air Cleaner  . . . . . . . . . . . . . . . . . . . . . . . . . 014-820/6
HOSE, Axle Vent. . . . . . . . . . . . . . . . . . . . . . . . . . . 003-310/3
HOSE, Axle Vent. . . . . . . . . . . . . . . . . . . . . . . . . . . 002-310/10
HOSE, Brake. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 004-120/3
HOSE, Brake. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/8
HOSE, Brake. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-530/1
HOSE, Brake. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/5
HOSE, Brake Vacuum. . . . . . . . . . . . . . . . . . . . . . . 005-310/2
HOSE, Canister to NVLD . . . . . . . . . . . . . . . . . . . . 025-430/3
HOSE, Clean Air . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-820/5
HOSE, Crankcase Vent. . . . . . . . . . . . . . . . . . . . . . 3.7L-910/4
HOSE, Demister . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-605/2
HOSE, Fuel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-210/6
HOSE, Fuel And Vapor, 25 Foot Roll 5/16” . . . . . . . 233-210/24
HOSE, Fuel And Vapor, 25 Foot Roll 5/16” . . . . . . . 244-210/21
HOSE, Fuel Filler  . . . . . . . . . . . . . . . . . . . . . . . . . . 014-210/3
HOSE, Heater Return . . . . . . . . . . . . . . . . . . . . . . . 024-230/27
HOSE, Heater Supply . . . . . . . . . . . . . . . . . . . . . . . 024-230/26
HOSE, Overflow, Roll Stock  . . . . . . . . . . . . . . . . . . 007-305/3
HOSE, Power Steering Pressure  . . . . . . . . . . . . . . 019-720/1
HOSE, Power Steering Pressure  . . . . . . . . . . . . . . 019-720/6
HOSE, Power Steering Return . . . . . . . . . . . . . . . . 019-720/2
HOSE, Power Steering Return . . . . . . . . . . . . . . . . 019-720/5
HOSE, Radiator Inlet. . . . . . . . . . . . . . . . . . . . . . . . 007-107/7
HOSE, Radiator Outlet . . . . . . . . . . . . . . . . . . . . . . 007-107/8
HOSE, Washer Reservoir . . . . . . . . . . . . . . . . . . . . 23D-210/17
HOSE, Windshield Washer . . . . . . . . . . . . . . . . . . . 23D-210/14
HOSES,POWER STEERING . . . . . . . . . . . . . . . . . 019/720
HOUSING AND STUD, Heater . . . . . . . . . . . . . . . . 024-120/13
HOUSING PAN, CLUTCH. . . . . . . . . . . . . . . . . . . . 006/210
HOUSING, A/C And Heater  . . . . . . . . . . . . . . . . . . 024-120/12
HOUSING, A/C And Heater  . . . . . . . . . . . . . . . . . . 024-120/26
HOUSING, A/C Upper. . . . . . . . . . . . . . . . . . . . . . . 024-120/4
HOUSING, Air Inlet . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/16
HOUSING, Air Recirculating . . . . . . . . . . . . . . . . . . 024-120/17
HOUSING, Axle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-310/7
HOUSING, Axle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/7
HOUSING, Axle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/6
HOUSING, Blower Motor  . . . . . . . . . . . . . . . . . . . . 024-120/34
HOUSING, Evaporater Upper . . . . . . . . . . . . . . . . . 024-120/2
HOUSING, Fuel Filler . . . . . . . . . . . . . . . . . . . . . . . 014-210/1
HOUSING, Oil Fill . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/5
HOUSING, Oil Fill . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/10
HOUSING, Pump . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-310/2
HOUSING, Thermostat . . . . . . . . . . . . . . . . . . . . . . 007-207/5
HOUSING, Thermostat . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/12
HOUSING, Transmission Rear Extension. . . . . . . . 42RLE-225/1
HOUSING, Transmission Rear Extension. . . . . . . . 45RFE-220/5
HOUSING,FRONT AXLE . . . . . . . . . . . . . . . . . . . . 002/310
HUB AND BEARING, Brake . . . . . . . . . . . . . . . . . . 005-110/21
HUB AND GEAR, Second And Fourth Clutch. . . . . 42RLE-420/

66
HUB AND SHAFT PACKAGE, Underdrive Clutch. . 42RLE-410/8
HUB AND SHAFT, Overdrive Clutch . . . . . . . . . . . . 45RFE-430/2
HUB AND SHAFT, Overdrive Clutch . . . . . . . . . . . . 42RLE-410/

24
HUB AND SHAFT, Reverse Clutch . . . . . . . . . . . . . 45RFE-430/7
HUB AND SHAFT, Underdrive Clutch. . . . . . . . . . . 45RFE-420/2
HUB PACKAGE, Input Clutch . . . . . . . . . . . . . . . . . 42RLE-410/

13
HUB PACKAGE, Input Clutch . . . . . . . . . . . . . . . . . 42RLE-410/

47
HUB, Input Clutch . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/6

HUB, Input Clutch . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/
39

HUB, Sychronizer Mode . . . . . . . . . . . . . . . . . . . . . 233-410/28
HYDRAULIC CONTROL PACKAGE, clutch master

and slave cylinder . . . . . . . . . . . . . . . . . . . . . .
006-310/1

-I-
IDLER SHAFT, Transmission. . . . . . . . . . . . . . . . . . 3500-410/34
INDICATOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-305/1
INDICATOR, Engine Oil Level . . . . . . . . . . . . . . . . . 4.7L-710/2
INDICATOR, Engine Oil Level . . . . . . . . . . . . . . . . . 3.7L-710/11
INDICATOR, PRNDL . . . . . . . . . . . . . . . . . . . . . . . . 08A-211/8
INDICATOR, Transmission Fluid Level  . . . . . . . . . . 45RFE-210/7
INDICATOR, Transmission Fluid Level  . . . . . . . . . . 42RLE-230/

10
INDICATOR, Valet Status  . . . . . . . . . . . . . . . . . . . . 001-910/6
INDICATOR, Valet Status  . . . . . . . . . . . . . . . . . . . . 001-914/5
INJECTOR, Fuel . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-410/2
INPUT CLUTCH  [45RFE]  [DGQ]. . . . . . . . . . . . . . 45RFE/410
INPUT CLUTCH  [45RFE]  [DGQ]. . . . . . . . . . . . . . 45RFE/1340
INPUT CLUTCH PLATE  [45RFE]   [DGQ] . . . . . . . 45RFE/1320
INPUT SHAFT PACKAGE, Transaxle . . . . . . . . . . . 42RLE-410/

38
INPUT/REVERSE PLANETARY [45RFE]  [DGQ] . . 45RFE/450
INSERT, Exhaust Valve . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/13
INSERT, Intake Valve  . . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/12
INSERT, Transmission Shift Knob . . . . . . . . . . . . . . 3500-1210/1
INSERT, Valve Guide  . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/15
INSTALL KIT SATELLITE RECEIVER- WITHOUT CD

CHANGER  . . . . . . . . . . . . . . . . . . . . . . . . . . .
001/125

INSTALL KIT, Satelite Receiver . . . . . . . . . . . . . . . . 001-125/1
INSTRUCTION SHEET. . . . . . . . . . . . . . . . . . . . . . 024-120/68
INSTRUMENT CLUSTER . . . . . . . . . . . . . . . . . . . . 08A/211
INSTRUMENT PANEL. . . . . . . . . . . . . . . . . . . . . . . 08A/111
INSTRUMENT PANEL, VISOR AND TRIM . . . . . . . LBLS/110
INSULATOR, 4 Way  . . . . . . . . . . . . . . . . . . . . . . . . 008-1605/9
INSULATOR, 4 Way Female . . . . . . . . . . . . . . . . . . 008-1311/6
INSULATOR, Engine Mount  . . . . . . . . . . . . . . . . . . 009-130/2
INSULATOR, Engine Mount  . . . . . . . . . . . . . . . . . . 009-130/3
INSULATOR, Engine Mount  . . . . . . . . . . . . . . . . . . 009-135/1
INSULATOR, Engine Mount  . . . . . . . . . . . . . . . . . . 009-140/1
INSULATOR, Engine Mount  . . . . . . . . . . . . . . . . . . 009-150/1
INSULATOR, Engine Mount  . . . . . . . . . . . . . . . . . . 009-150/2
INSULATOR, Engine Mount  . . . . . . . . . . . . . . . . . . 009-160/4
INSULATOR, Engine Mount  . . . . . . . . . . . . . . . . . . 009-160/5
INSULATOR, Exhaust . . . . . . . . . . . . . . . . . . . . . . . 011-120/5
INSULATOR, Exhaust . . . . . . . . . . . . . . . . . . . . . . . 011-120/10
ISOLATOR. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-115/1
ISOLATOR. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-510/3
ISOLATOR. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-510/4
ISOLATOR, Air Cleaner Mounting Leg  . . . . . . . . . . 014-820/14
ISOLATOR, Cab Underbody Rebound  . . . . . . . . . . 013-510/2
ISOLATOR, Front Cab Compression. . . . . . . . . . . . 013-510/5
ISOLATOR, Radiator . . . . . . . . . . . . . . . . . . . . . . . . 007-107/2
ISOLATOR, Shift Lever . . . . . . . . . . . . . . . . . . . . . . 3500-910/12
ISOLATOR, Spring  . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/8
ISOLATOR, Tube . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/43

-J-
JACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-310/1
JACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-320/2
JACK AND STORAGE CLUB, QUAD CAB . . . . . . . 022/320
JACK AND STORAGE STANDARD CAB . . . . . . . . 022/310
JUNCTION BLOCK RELAYS AND FUSES. . . . . . . 008/510
JUNCTION BLOCK, Relay  . . . . . . . . . . . . . . . . . . . 008-510/1

-K-
KEY, Blank. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23D-110/12
KEY, Master. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-270/3
KEY, Master. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-275/4
KEY, Master. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-276/5
KEY, Woodruff . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-620/2
KEY, Woodruff . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-620/10
KNOB, A/C And Heater Control - Rotary. . . . . . . . . 024-310/2
KNOB, Gearshift . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-1210/3
KNOB, Odometer Reset  . . . . . . . . . . . . . . . . . . . . . 08A-211/5
KNOB, Seat Belt Adjuster . . . . . . . . . . . . . . . . . . . . IAN-710/5
KNOB, Seat Belt Adjuster . . . . . . . . . . . . . . . . . . . . IAN-715/4



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-10

Alphabetic
Index

KNOB, TILT LEVER RELEASE. . . . . . . . . . . . . . . . 019-210/25
KNUCKLE, Front . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/4
KNUCKLE, Front . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/12

-L-
LABEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . LBLS-110/2
LABEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . LBLS-110/3
LABEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . LBLS-110/4
LABEL, Air Bag Warning . . . . . . . . . . . . . . . . . . . . . 08A-111/39
LABEL, Air Bag Warning . . . . . . . . . . . . . . . . . . . . . IAN-110/10
LABEL, Air Bag Warning . . . . . . . . . . . . . . . . . . . . . LBLS-110/5
LABEL, Air Bag Warning . . . . . . . . . . . . . . . . . . . . . LBLS-110/6
LABEL, Air Conditioning System. . . . . . . . . . . . . . . 024-230/24
LABEL, Air Conditioning System. . . . . . . . . . . . . . . LBLS-210/1
LABEL, Airbag. . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-110/8
LABEL, Belt Routing . . . . . . . . . . . . . . . . . . . . . . . . 007-510/3
LABEL, Belt Routing . . . . . . . . . . . . . . . . . . . . . . . . LBLS-210/2
LABEL, Child Protection Lock, English . . . . . . . . . . DAN-230/19
LABEL, Child Protection Lock, English . . . . . . . . . . LBLS-310/1
LABEL, Coolant Reserve Cap, French . . . . . . . . . . LBLS-210/3
LABEL, Emission. . . . . . . . . . . . . . . . . . . . . . . . . . . LBLS-210/4
LABEL, Equipmemt Identification . . . . . . . . . . . . . . SAN-510/3
LABEL, Equipmemt Identification . . . . . . . . . . . . . . LBLS-110/1
LABEL, Fuel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . LBLS-410/2
LABEL, Jack Instructions  . . . . . . . . . . . . . . . . . . . . 022-310/6
LABEL, TONNEAU . . . . . . . . . . . . . . . . . . . . . . . . . LBLS-410/1
LABEL, Unleaded Fuel Only . . . . . . . . . . . . . . . . . . 014-110/1
LABEL, Warning . . . . . . . . . . . . . . . . . . . . . . . . . . . LBLS-210/5
LABEL, Warning . . . . . . . . . . . . . . . . . . . . . . . . . . . LBLS-210/6
LAMP - DOME - COURTESY - READING . . . . . . . 008/1151
LAMP - FRONT END  . . . . . . . . . . . . . . . . . . . . . . . 008/1131
LAMP - REAR END. . . . . . . . . . . . . . . . . . . . . . . . . 008/1141
LAMP, Bulb And Socket. . . . . . . . . . . . . . . . . . . . . . 08A-211/6
LAMP, Dome . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1151/1
LAMP, Dome And Reading . . . . . . . . . . . . . . . . . . . 008-1151/5
LAMP, Fog . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/16
LAMP, Front Combination . . . . . . . . . . . . . . . . . . . . 008-1131/10
LAMP, Headlamp Park And Turn . . . . . . . . . . . . . . . 008-1131/1
LAMP, High Mounted Stop  . . . . . . . . . . . . . . . . . . . 008-1141/8
LAMP, Licence Plate . . . . . . . . . . . . . . . . . . . . . . . . 008-1141/12
LAMP, Tail Stop Backup  . . . . . . . . . . . . . . . . . . . . . 008-1141/1
LATCH. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/24
LATCH, Air Cleaner . . . . . . . . . . . . . . . . . . . . . . . . . 014-820/18
LATCH, Body Side  Glass . . . . . . . . . . . . . . . . . . . . SAN-710/14
LATCH, Front Door  . . . . . . . . . . . . . . . . . . . . . . . . . DAN-130/6
LATCH, Glovebox Door . . . . . . . . . . . . . . . . . . . . . . 08A-111/21
LATCH, Hood  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-510/2
LATCH, Rear Door  . . . . . . . . . . . . . . . . . . . . . . . . . DAN-230/7
LATCH, Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-620/11
LATCH, Tailgate. . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/7
LEAK DETECTION PUMP, ALL ENGINES . . . . . . . 025/430
LENS, Cluster . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-211/4
LENS, Dome Lamp . . . . . . . . . . . . . . . . . . . . . . . . . 008-1151/4
LENS, Message Center. . . . . . . . . . . . . . . . . . . . . . 08A-430/3
LENS, Reading Lamp . . . . . . . . . . . . . . . . . . . . . . . 008-1151/6
LEVEL UNIT, Fuel . . . . . . . . . . . . . . . . . . . . . . . . . . 014-510/8
LEVER. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/54
LEVER ASSY, with bracket and cable. . . . . . . . . . . 019-210/22
LEVER, Defroster Door . . . . . . . . . . . . . . . . . . . . . . 024-120/11
LEVER, Defroster Door . . . . . . . . . . . . . . . . . . . . . . 024-120/69
LEVER, Floor Door . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/15
LEVER, Front Door Cylinder . . . . . . . . . . . . . . . . . . 23D-110/6
LEVER, Gearshift  . . . . . . . . . . . . . . . . . . . . . . . . . . 019-210/10
LEVER, Gearshift  . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/4
LEVER, Gearshift  . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-1210/5
LEVER, Manual Control  . . . . . . . . . . . . . . . . . . . . . 42RLE-1210/

5
LEVER, Manual Control  . . . . . . . . . . . . . . . . . . . . . 45RFE-1210/

4
LEVER, Manual Valve . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/4
LEVER, Panel Door. . . . . . . . . . . . . . . . . . . . . . . . . 024-120/7
LEVER, Park Brake. . . . . . . . . . . . . . . . . . . . . . . . . 004-110/1
LEVER, Park Brake. . . . . . . . . . . . . . . . . . . . . . . . . 004-130/4
LEVER, Park Brake Adjusting . . . . . . . . . . . . . . . . . 004-130/3
LEVER, Park Brake Adjusting . . . . . . . . . . . . . . . . . 005-220/27
LEVER, Rear Wheel Brake Adjust  . . . . . . . . . . . . . 005-220/21
LEVER, Shift Shaft  . . . . . . . . . . . . . . . . . . . . . . . . . 3500-910/2

LEVER, Shift Shaft. . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/
12

LICENSE PLATE KIT . . . . . . . . . . . . . . . . . . . . . . . EAN-220/7
LICENSE PLATE KIT . . . . . . . . . . . . . . . . . . . . . . . 013-210/11
LID, Armrest Bin. . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/15
LINE, A/C Liquid  . . . . . . . . . . . . . . . . . . . . . . . . . . 024-230/7
LINE, A/C Suction & Discharge . . . . . . . . . . . . . . . 024-230/1
LINER, Evaporator . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/42
LINER, Front Fender . . . . . . . . . . . . . . . . . . . . . . . SAN-410/9
LINES AND HOSES,FRONT-AN 1  . . . . . . . . . . . . 005/520
LINES AND HOSES,FRONT-AN 5  . . . . . . . . . . . . 005/530
LINES AND HOSES,REAR AND CHASSIS  . . . . . 005/540
LINES,BRAKE,FROM EHCU OR RWAL II TO

FRAME-AN 1,AN 5  . . . . . . . . . . . . . . . . . . . .
005/510

LINK AND SLEEVE, Rear Door Inside Remote to Latch DAN-230/5
LINK ROD, Defrost Door  . . . . . . . . . . . . . . . . . . . . 024-120/52
LINK ROD, Panel Door  . . . . . . . . . . . . . . . . . . . . . 024-120/8
LINK, Door Latch . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-130/3
LINK, Door Latch . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-130/4
LINK, Door Latch . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-130/7
LINK, Door Latch . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-130/8
LINK, Door Latch . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-230/3
LINK, Door Latch . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-230/11
LINK, Heater and Defroster Door. . . . . . . . . . . . . . 024-120/30
LINK, Outside Handle To Latch, Rear Door . . . . . . DAN-230/4
LINK, Sway Eliminator . . . . . . . . . . . . . . . . . . . . . . 002-120/5
LINK, Sway Eliminator . . . . . . . . . . . . . . . . . . . . . . 017-210/4
LOCK CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . 23D-110/15
LOCK CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . 23D-110/16
LOCK CYLINDERS & COMPONENTS . . . . . . . . . 23D/110
LOCK KIT, folding-tonneau  . . . . . . . . . . . . . . . . . . 001-270/2
LOCK KIT, hard-tonneau . . . . . . . . . . . . . . . . . . . . 001-275/3
LOCK KIT, hard-tonneau . . . . . . . . . . . . . . . . . . . . 001-276/4
LOCK NUT, M6x1.0x6 . . . . . . . . . . . . . . . . . . . . . . 014-1010/3
LOCK, Brake Hose  . . . . . . . . . . . . . . . . . . . . . . . . 005-540/13
LOCK, Differential Bearing. . . . . . . . . . . . . . . . . . . 003-210/21
LOCK, Differential Bearing. . . . . . . . . . . . . . . . . . . 003-220/20
LOCK, Drive Shaft . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/57
LOCK, Valve Spring Retainer  . . . . . . . . . . . . . . . . 4.7L-510/7
LOCK, Valve Spring Retainer  . . . . . . . . . . . . . . . . 3.7L-510/12
LOW/ REVERSE CLUTCH  [45RFE]  [DGQ]. . . . . 45RFE/470
LR CLUTCH  [45RFE]   [DGQ]  . . . . . . . . . . . . . . . 45RFE/1310

-M-
MAGAZINE, CD Changer  . . . . . . . . . . . . . . . . . . . 001-110/2
MAGNET, Transmission . . . . . . . . . . . . . . . . . . . . . 233-210/21
MAGNET, Transmission . . . . . . . . . . . . . . . . . . . . . 244-210/12
MAGNET, Transmission . . . . . . . . . . . . . . . . . . . . . 42RLE-210/4
MAGNET, Transmission . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

17
MAINSHAFT, Transfer Case  . . . . . . . . . . . . . . . . . 233-410/1
MAINSHAFT, Transfer Case  . . . . . . . . . . . . . . . . . 244-410/18
MANIFOLD, Exhaust . . . . . . . . . . . . . . . . . . . . . . . 3.7L-810/3
MANIFOLD, Exhaust . . . . . . . . . . . . . . . . . . . . . . . 4.7L-810/6
MANIFOLD, INTAKE & EXHAUST,[EVA] . . . . . . . . 4.7L/810
MANIFOLD, Intake. . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-810/1
MANIFOLDS, INTAKE AND EXHAUST 3.7L [EKG] 3.7L/810
MANUAL, Connector Repair  . . . . . . . . . . . . . . . . . 008-1605/3
MASK, Instrument Cluster . . . . . . . . . . . . . . . . . . . 08A-211/3
MAST, Antenna  . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-321/4
MASTER CYLINDER, Brake . . . . . . . . . . . . . . . . . 005-410/1
MASTER CYLINDER,BRAKE . . . . . . . . . . . . . . . . 005/410
MAT KIT, Floor - Front  . . . . . . . . . . . . . . . . . . . . . . IAN-310/3
MAT, Floor  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-310/2
MAT, Floor Console . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/5
MAT, Floor Console . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/6
MAT, Floor Console . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/7
MAT, Floor Console . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/8
MAT, Floor Console . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/9
MAT, Floor Console . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/23
MAT, Single Cup. . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/10
MEDALLION, Hood, Rams Head. . . . . . . . . . . . . . EAN-110/1
MICROPHONE, Audio . . . . . . . . . . . . . . . . . . . . . . 001-620/4
MIRROR, Inside Rear View . . . . . . . . . . . . . . . . . . SAN-710/4
MIRROR, Outside Rearview  . . . . . . . . . . . . . . . . . DAN-510/1
MIRROR, Outside Rearview  . . . . . . . . . . . . . . . . . DAN-510/2
MIRROR, Outside Rearview  . . . . . . . . . . . . . . . . . DAN-510/3
MIRRORS, EXTERIOR . . . . . . . . . . . . . . . . . . . . . DAN/510



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-11

Alphabetic
Index

[/Dest/AlphaPagemacs11/DEST FmPD2
BMSAlphaPagemacs11|Alphabetic Index|0BME

MODULE KIT, Alarm without Keyless . . . . . . . . . . . 001-910/1
MODULE KIT, Fuel Pump/Level Unit  . . . . . . . . . . . 014-510/2
MODULE PACKAGE, Fuel Pump/Level Unit. . . . . . 014-510/1
MODULE, Air Bag Control  . . . . . . . . . . . . . . . . . . . 008-405/3
MODULE, Anti-lock Brakes . . . . . . . . . . . . . . . . . . . 005-510/5
MODULE, Anti-lock Brakes . . . . . . . . . . . . . . . . . . . 008-405/6
MODULE, Anti-lock Brakes . . . . . . . . . . . . . . . . . . . 005-510/12
MODULE, Blend Air  . . . . . . . . . . . . . . . . . . . . . . . . 024-120/24
MODULE, Blend Air  . . . . . . . . . . . . . . . . . . . . . . . . 024-120/25
MODULE, Compass Temperature  . . . . . . . . . . . . . 008-405/2
MODULE, Compass Temperature  . . . . . . . . . . . . . 08A-430/7
MODULE, Immobilizer  . . . . . . . . . . . . . . . . . . . . . . 008-405/7
MODULE, Powertrain Control . . . . . . . . . . . . . . . . . 008-710/1
MODULE, Security Alarm . . . . . . . . . . . . . . . . . . . . 001-910/5
MODULE, Security Alarm . . . . . . . . . . . . . . . . . . . . 001-914/1
MODULE, Security Alarm . . . . . . . . . . . . . . . . . . . . 001-914/2
MODULE, Time and Alarm . . . . . . . . . . . . . . . . . . . 008-405/1
MODULE, Time and Alarm . . . . . . . . . . . . . . . . . . . 23D-110/14
MODULE, Transfer Case Control  . . . . . . . . . . . . . . 008-405/8
MODULE, Transmission Control . . . . . . . . . . . . . . . 008-405/4
MODULE, U Connect . . . . . . . . . . . . . . . . . . . . . . . 001-620/2
MODULES  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008/405
MOLDED CARGO TRAY-BED  . . . . . . . . . . . . . . . . 001/510
MOLDING, A-PILLAR . . . . . . . . . . . . . . . . . . . . . . . IAN-210/1
MOLDING, Cab. . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-210/3
MOLDING, Cab. . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-210/5
MOLDING, Cab. . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-210/11
MOLDING, Front Door  . . . . . . . . . . . . . . . . . . . . . . EAN-210/4
MOLDING, Rear Door. . . . . . . . . . . . . . . . . . . . . . . EAN-210/6
MOLDING, Rear Door. . . . . . . . . . . . . . . . . . . . . . . IAN-420/2
MOLDING, Roof Joint . . . . . . . . . . . . . . . . . . . . . . . EAN-210/9
MOLDING, Roof Joint . . . . . . . . . . . . . . . . . . . . . . . EAN-210/10
MOLDING, Wheel Opening Flare . . . . . . . . . . . . . . EAN-210/1
MOLDING, Wheel Opening Flare . . . . . . . . . . . . . . EAN-210/7
MOLDING, Windshield . . . . . . . . . . . . . . . . . . . . . . EAN-210/14
MOLDING, Windshield Reveal . . . . . . . . . . . . . . . . EAN-210/13
MOLDINGS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN/210
MOTOR, Blower  . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/33
MOTOR, Blower with Wheel . . . . . . . . . . . . . . . . . . 024-120/32
MOTOR, Wiper . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23D-210/4
MOUNTING, COMPRESSOR. . . . . . . . . . . . . . . . . 024/520
MOUNTING, TRANSMISSION  [42RLE] [DG6] . . . 42RLE/230

-N-
NAMEPLATES  . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN/110
NAVIGATION KIT  . . . . . . . . . . . . . . . . . . . . . . . . . . 001/140
NEEDLE BEARING, Input Shaft . . . . . . . . . . . . . . . 3500-410/3
NEEDLE BEARING, Roller Cage, None . . . . . . . . . 244-410/23
NEEDLE BEARING, Second Gear . . . . . . . . . . . . . 3500-410/8
NEEDLE BEARING, Third Gear . . . . . . . . . . . . . . . 3500-410/7
NEEDLE BEARING, Transmission . . . . . . . . . . . . . 3500-410/14
NEEDLE BEARING, Transmission . . . . . . . . . . . . . 3500-410/16
NOZZLE, Washer, Windshield  . . . . . . . . . . . . . . . . 23D-210/3
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/4
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-410/8
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 011-210/5
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/7
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-610/3
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-720/3
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-120/3
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/18
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1905/6
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/18
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-810/6
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/4
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-210/16
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-610/10
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-810/18
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-820/18
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-830/15
NUT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-810/11
NUT AND  WASHER, Hex, M6x1 . . . . . . . . . . . . . . 019-210/3
NUT AND RETAINER, Hex Flange Locking, M12x1.75 017-210/11
NUT AND WASHER . . . . . . . . . . . . . . . . . . . . . . . . 019-310/1
NUT AND WASHER . . . . . . . . . . . . . . . . . . . . . . . . 019-320/7
NUT AND WASHER PACKAGE, Front Hub  . . . . . . 002-210/6
NUT AND WASHER, Hex . . . . . . . . . . . . . . . . . . . . 019-320/3
NUTANDWASHER,HexNut-ConedWasher,M10x1.5 009-135/7
NUTANDWASHER,HexNut-ConedWasher,M10x1.5 009-155/6

NUTANDWASHER,HexNut-ConedWasher,M12x1.75 009-135/4
NUTANDWASHER,HexNut-ConedWasher,M12x1.75 009-140/7
NUTANDWASHER,HexNut-ConedWasher,M12x1.75 009-155/3
NUTANDWASHER,HexNut-ConedWasher,M12x1.75 013-310/8
NUTANDWASHER,HexNut-ConedWasher,M12x1.75 013-610/2
NUTANDWASHER,HexNut-ConedWasher,M12x1.75 013-110/20
NUTANDWASHER,HexNut-ConedWasher,M12x1.75 013-210/10
NUTANDWASHER,HexNut-ConedWasher,M12x1.75 IAN-620/15
NUTANDWASHER,HexNut-ConedWasher,M5x0.80 DAN-510/5
NUTANDWASHER,HexNut-ConedWasher,M6x1.00 014-1110/2
NUTANDWASHER,HexNut-ConedWasher,M8x1.25 IAN-610/7
NUTANDWASHER,HexNut-ConedWasher,M8x1.25 SAN-510/8
NUTANDWASHER,HexNut-ConedWasher,M8x1.25 024-230/19
NUTANDWASHER,HexNut-ConedWasher,M8x1.25 024-230/25
NUTANDWASHER,HexNut-SealingWasher,M6x1.00 014-820/1
NUT AND WASHER, Hex, .375-24 . . . . . . . . . . . . . 233-210/4
NUT AND WASHER, Hex, .375-24 . . . . . . . . . . . . . 244-210/4
NUT AND WASHER, Hex, M10x1.5 . . . . . . . . . . . . 025-310/6
NUT AND WASHER, Hex, M10x1.5 . . . . . . . . . . . . 013-110/12
NUT AND WASHER, Hex, M5x.80 . . . . . . . . . . . . . 007-705/4
NUT AND WASHER, Hex, M5x.80 . . . . . . . . . . . . . DAN-130/2
NUT AND WASHER, Hex, M5x.80 . . . . . . . . . . . . . DAN-230/2
NUT AND WASHER, Hex, M8x1.25 . . . . . . . . . . . . 008-1311/3
NUT AND WASHER, Hex, M8x1.25 . . . . . . . . . . . . 019-210/28
NUT AND WASHER, M10x1.5  . . . . . . . . . . . . . . . . 002-110/27
NUT AND WASHER, M10x1.5  . . . . . . . . . . . . . . . . 002-130/21
NUT AND WASHER, M6x1.00  . . . . . . . . . . . . . . . . 008-1311/5
NUT AND WASHER, M6x1.00  . . . . . . . . . . . . . . . . 008-1411/3
NUT AND WASHER, M6x1.00  . . . . . . . . . . . . . . . . 019-210/31
NUT, Axle Hub. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/19
NUT, Castle, M14x1.5 . . . . . . . . . . . . . . . . . . . . . . . 002-130/6
NUT, Castle, M14x1.5 . . . . . . . . . . . . . . . . . . . . . . . 002-110/11
NUT, Coned Washer, M10 x 1.50  . . . . . . . . . . . . . . 009-140/5
NUT, Flange Lock, M10x1.50  . . . . . . . . . . . . . . . . . 009-155/5
NUT, Flange Lock, M10x1.50  . . . . . . . . . . . . . . . . . 019-210/29
NUT, Fuel Pump Module . . . . . . . . . . . . . . . . . . . . . 014-510/3
NUT, Hex . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/7
NUT, Hex . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/8
NUT, Hex . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/13
NUT, Hex Flange . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/23
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 002-140/3
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 011-120/1
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 017-110/1
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 017-110/7
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 017-120/1
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 002-110/24
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 002-130/12
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 005-220/28
NUT, Hex Flange Lock. . . . . . . . . . . . . . . . . . . . . . . 017-120/10
NUT, Hex Flange Lock, .312-18  . . . . . . . . . . . . . . . 004-120/1
NUT, Hex Flange Lock, .312-18  . . . . . . . . . . . . . . . 005-540/10
NUT, Hex Flange Lock, .312-18  . . . . . . . . . . . . . . . 006-310/10
NUT, Hex Flange Lock, M10x1.5. . . . . . . . . . . . . . . 002-120/6
NUT, Hex Flange Lock, M10x1.5. . . . . . . . . . . . . . . 017-210/2
NUT, Hex Flange Lock, M10x1.5. . . . . . . . . . . . . . . 017-210/9
NUT, Hex Flange Lock, M10x1.5. . . . . . . . . . . . . . . 016-120/16
NUT, Hex Flange Lock, M12x1.75. . . . . . . . . . . . . . 002-140/2
NUT, Hex Flange Lock, M12x1.75. . . . . . . . . . . . . . 009-160/9
NUT, Hex Flange Lock, M12x1.75. . . . . . . . . . . . . . 002-110/22
NUT, Hex Flange Lock, M12x1.75. . . . . . . . . . . . . . 002-130/17
NUT, Hex Flange Lock, M12x1.75. . . . . . . . . . . . . . 017-210/13
NUT, Hex Flange Lock, M8x1.25. . . . . . . . . . . . . . . 008-110/6
NUT, Hex Flange, .25-7 . . . . . . . . . . . . . . . . . . . . . . IAN-320/8
NUT, Hex Flange, .25-7 . . . . . . . . . . . . . . . . . . . . . . SAN-610/20
NUT, Hex Flange, M22x1.25 . . . . . . . . . . . . . . . . . . 002-210/5
NUT, Hex Flange, M22x1.25 . . . . . . . . . . . . . . . . . . 005-110/16
NUT, Hex Flange, M8x1.25 . . . . . . . . . . . . . . . . . . . 004-110/3
NUT, Hex Flange, M8x1.25 . . . . . . . . . . . . . . . . . . . 009-145/5
NUT, Hex Flange, M8x1.25 . . . . . . . . . . . . . . . . . . . 009-165/5
NUT, Hex Flange, M8x1.25 . . . . . . . . . . . . . . . . . . . 025-310/3
NUT, Hex Lock. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/2
NUT, Hex Lock, M10x1.5. . . . . . . . . . . . . . . . . . . . . 002-120/1
NUT, Hex Lock, M14 x 2.00. . . . . . . . . . . . . . . . . . . 002-130/3
NUT, Hex Lock, M8x1.25. . . . . . . . . . . . . . . . . . . . . SAN-510/9
NUT, Hex Lock, M8x1.25. . . . . . . . . . . . . . . . . . . . . 3.7L-710/23
NUT, Hex Lock, M8x1.25. . . . . . . . . . . . . . . . . . . . . 4.7L-710/21
NUT, Hex Weld, M8x1.25  . . . . . . . . . . . . . . . . . . . . DAN-210/3



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-12

Alphabetic
Index

NUT, Hex, .250-20. . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-1210/
6

NUT, Hex, .375-24. . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/9
NUT, Hex, .375-24. . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/10
NUT, Hex, .42-20. . . . . . . . . . . . . . . . . . . . . . . . . . . 008-110/3
NUT, Hex, .50-20. . . . . . . . . . . . . . . . . . . . . . . . . . . 022-110/5
NUT, Hex, .875-14. . . . . . . . . . . . . . . . . . . . . . . . . . 002-610/1
NUT, Hex, M10-1.5 . . . . . . . . . . . . . . . . . . . . . . . . . 005-310/8
NUT, Hex, M10-1.5 . . . . . . . . . . . . . . . . . . . . . . . . . 005-610/9
NUT, Hex, M10-1.5 . . . . . . . . . . . . . . . . . . . . . . . . . 006-310/5
NUT, Hex, M10-1.5 . . . . . . . . . . . . . . . . . . . . . . . . . 3500-1210/2
NUT, Hex, M10-1.5 . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-1210/

4
NUT, Hex, M10-1.5 . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-1210/

10
NUT, Hex, M10X1.25. . . . . . . . . . . . . . . . . . . . . . . . 23D-210/5
NUT, Hex, M6x1  . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1011/13
NUT, M10x1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-1030/4
NUT, M10x1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-110/11
NUT, M10x1.50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 009-135/6
NUT, M12x1.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 009-130/5
NUT, M12x1.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 009-140/4
NUT, M12x1.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 009-150/5
NUT, M12x1.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 009-160/7
NUT, M6x1. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-321/6
NUT, Pinion Yoke. . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/1
NUT, Pinion Yoke. . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/1
NUT, Plastic. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-510/6
NUT, Plastic. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/4
NUT, Plastic Snap-in . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/3
NUT, Plastic Snap-in . . . . . . . . . . . . . . . . . . . . . . . . DAN-230/13
NUT, Push . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-220/9
NUT, Push . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/18
NUT, Push In . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-210/11
NUT, Push On, M6  . . . . . . . . . . . . . . . . . . . . . . . . . IAN-820/3
NUT, Push-On Spring, 3 . . . . . . . . . . . . . . . . . . . . . SAN-610/17
NUT, Rear Brake Auto Adjust Pivot . . . . . . . . . . . . . 005-220/31
NUT, Rear Carrier, M36 x 1.50 . . . . . . . . . . . . . . . . 42RLE-420/

42
NUT, Spring, .19-16. . . . . . . . . . . . . . . . . . . . . . . . . 008-1141/5
NUT, Transfer Case Yoke. . . . . . . . . . . . . . . . . . . . . 244-410/31
NUT, Transmission Case . . . . . . . . . . . . . . . . . . . . . 007-610/5
NUT, Transmission Case . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

21
NUT, U Multi Thread . . . . . . . . . . . . . . . . . . . . . . . . 013-210/9
NUT, U Multi-Thread, .19-24 . . . . . . . . . . . . . . . . . . SAN-910/8
NUT, U, M6x1  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-610/12
NUT, U, M6x1  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 019-210/35
NUT, U, M6x1  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/23
NUT, Wheel, .50x20  . . . . . . . . . . . . . . . . . . . . . . . . 022-110/4
NUT/SPRING, Push In, For M6 Stud  . . . . . . . . . . . 08A-420/2

-O-
O / H  [45RFE]   [DGQ] . . . . . . . . . . . . . . . . . . . . . . 45RFE/1330
O RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/5
O RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/7
O RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-910/3
O RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-610/7
O RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-910/3
O RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/17
O RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/15
O RING KIT, Linear Solenoid  . . . . . . . . . . . . . . . . . 014-610/9
O RING KIT, Quick Connect . . . . . . . . . . . . . . . . . . 024-230/8
O RING KIT, Quick Connect . . . . . . . . . . . . . . . . . . 024-230/23
O RING, A/C Line . . . . . . . . . . . . . . . . . . . . . . . . . . 024-230/2
O RING, A/C Line . . . . . . . . . . . . . . . . . . . . . . . . . . 024-230/13
O RING, A/C Suction Line. . . . . . . . . . . . . . . . . . . . 024-230/5
O RING, A/C Suction Line. . . . . . . . . . . . . . . . . . . . 024-230/6
O RING, Engine Oil Indicator  . . . . . . . . . . . . . . . . . 4.7L-710/5
O RING, Engine Oil Indicator  . . . . . . . . . . . . . . . . . 3.7L-710/13
O RING, Oil Pump, .  . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-310/

13
ORING,Reverse&O/DriveClutchPiston,Transmission 42RLE-410/

46
ORING,Reverse&O/DriveClutchPiston,Transmission 45RFE-410/

13
O RING, Shaft Disconnect  . . . . . . . . . . . . . . . . . . . 002-310/6

O RING, Throttle Body. . . . . . . . . . . . . . . . . . . . . . 014-610/2
O RING, Trans Oil Filter . . . . . . . . . . . . . . . . . . . . . 42RLE-710/

12
O RING, Transmission Clutch  . . . . . . . . . . . . . . . . 45RFE-410/7
O RING, Transmission Clutch  . . . . . . . . . . . . . . . . 45RFE-410/8
O RING, Transmission Clutch  . . . . . . . . . . . . . . . . 42RLE-410/

40
O RING, Transmission Clutch  . . . . . . . . . . . . . . . . 42RLE-410/

41
OIL COOLER LINES . . . . . . . . . . . . . . . . . . . . . . . 007/610
OIL PUMP  [42RLE]  [DG6] . . . . . . . . . . . . . . . . . . 42RLE/310
OIL PUMP  [45RFE]  [DGQ]  . . . . . . . . . . . . . . . . . 45RFE/310
OILING, ENGINE,[EVA] . . . . . . . . . . . . . . . . . . . . . 4.7L/710
ORIFICE, Liquid Line . . . . . . . . . . . . . . . . . . . . . . . 024-230/9
OUTLET, Air. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/25
OUTPUT SHAFT, Transfer Case . . . . . . . . . . . . . . 233-410/22
OUTPUT SHAFT, Transfer Case . . . . . . . . . . . . . . 244-410/37
OVERDRIVE  [45RFE]  [DGQ]. . . . . . . . . . . . . . . . 45RFE/430
OVERHAUL PACKAGE, Transmission. . . . . . . . . . 42RLE-110/3
OVERHAUL PACKAGE, Transmission. . . . . . . . . . 45RFE-210/1
OVERHAUL PACKAGE, Transmission. . . . . . . . . . 42RLE-410/

32
OVERHAUL PACKAGE, Transmission. . . . . . . . . . 45RFE-1330/

1
OVERHEAD CONSOLE  . . . . . . . . . . . . . . . . . . . . 08A/430
OVERLAY, Vehicle Certification . . . . . . . . . . . . . . . LBLS-310/2

-P-
PAD KIT, Disc Brake. . . . . . . . . . . . . . . . . . . . . . . . 005-110/9
PAD KIT, Front Disc Brake . . . . . . . . . . . . . . . . . . . 005-110/10
PAD KIT, Rear Disc Brake . . . . . . . . . . . . . . . . . . . 005-210/7
PAD, Armrest . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/14
PAD, Parking Brake Pedal . . . . . . . . . . . . . . . . . . . 004-110/6
PAD, Pedal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-610/7
PAD, Pedal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 006-410/2
PAD, Shift Fork . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-910/2
PAD, Shift Fork . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-910/3
PAD, Shift Fork . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-910/8
PAD, Shift Fork . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-910/4
PAD, Shift Fork . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-910/5
PAD, Shift Fork . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-910/11
PAD, Shift Fork . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-910/12
PAN, Center Floor  . . . . . . . . . . . . . . . . . . . . . . . . . SAN-210/1
PAN, Center Floor  . . . . . . . . . . . . . . . . . . . . . . . . . SAN-220/1
PAN, Engine Oil . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/24
PAN, Engine Oil . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/14
PAN, Floor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-210/2
PAN, Floor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-220/2
PAN, Front Floor. . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/1
PAN, Rear Floor . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/2
PAN, Transmission Oil . . . . . . . . . . . . . . . . . . . . . . 42RLE-210/3
PAN, Transmission Oil . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

18
PANEL, B Pillar  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-220/7
PANEL, B Pillar Lower Trim . . . . . . . . . . . . . . . . . . IAN-220/2
PANEL, B Pillar Upper Trim . . . . . . . . . . . . . . . . . . IAN-220/1
PANEL, B Pillar Upper Trim . . . . . . . . . . . . . . . . . . IAN-220/6
PANEL, Body Side Aperture  . . . . . . . . . . . . . . . . . SAN-810/1
PANEL, Body Side Aperture  . . . . . . . . . . . . . . . . . SAN-820/1
PANEL, Body Side Aperture Center  . . . . . . . . . . . SAN-830/2
PANEL, Body Side Aperture Front . . . . . . . . . . . . . SAN-830/1
PANEL, Body Side Aperture Rear . . . . . . . . . . . . . SAN-830/3
PANEL, Body Side Front  . . . . . . . . . . . . . . . . . . . . SAN-810/4
PANEL, Body Side Front  . . . . . . . . . . . . . . . . . . . . SAN-820/4
PANEL, Box Floor  . . . . . . . . . . . . . . . . . . . . . . . . . SAN-230/1
PANEL, Box Side . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-910/2
PANEL, Box Side Outer . . . . . . . . . . . . . . . . . . . . . SAN-910/1
PANEL, C Pillar  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-220/9
PANEL, C Pillar  . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-220/10
PANEL, Cab Back  . . . . . . . . . . . . . . . . . . . . . . . . . SAN-810/9
PANEL, Cab Back  . . . . . . . . . . . . . . . . . . . . . . . . . SAN-820/8
PANEL, Cab Back  . . . . . . . . . . . . . . . . . . . . . . . . . SAN-820/9
PANEL, Cab Back  . . . . . . . . . . . . . . . . . . . . . . . . . SAN-830/5
PANEL, Cowl . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/1
PANEL, Cowl . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/8
PANEL, Cowl Plenum Lower . . . . . . . . . . . . . . . . . SAN-610/5
PANEL, Cowl Side . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/9
PANEL, Cowl Side Trim . . . . . . . . . . . . . . . . . . . . . IAN-210/6



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-13

Alphabetic
Index

[/Dest/AlphaPagemacs13/DEST FmPD2
BMSAlphaPagemacs13|Alphabetic Index|0BME

PANEL, Dash  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/12
PANEL, Door Outer . . . . . . . . . . . . . . . . . . . . . . . . . DAN-110/2
PANEL, Fender Side Shield  . . . . . . . . . . . . . . . . . . SAN-410/10
PANEL, Front Box . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-230/7
PANEL, Front Door Trim . . . . . . . . . . . . . . . . . . . . . IAN-410/1
PANEL, Front Facsia . . . . . . . . . . . . . . . . . . . . . . . . 013-210/6
PANEL, Instrument . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/3
PANEL, Instrument Upper . . . . . . . . . . . . . . . . . . . . 08A-111/1
PANEL, License Plate . . . . . . . . . . . . . . . . . . . . . . . 013-310/5
PANEL, Plenum End . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/7
PANEL, Quarter  . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-810/3
PANEL, Quarter Extension . . . . . . . . . . . . . . . . . . . SAN-820/3
PANEL, Quarter Extension . . . . . . . . . . . . . . . . . . . SAN-830/7
PANEL, Quarter Inner . . . . . . . . . . . . . . . . . . . . . . . SAN-810/14
PANEL, Quarter Inner . . . . . . . . . . . . . . . . . . . . . . . SAN-820/14
PANEL, Quarter Trim. . . . . . . . . . . . . . . . . . . . . . . . IAN-220/4
PANEL, Quarter Trim. . . . . . . . . . . . . . . . . . . . . . . . IAN-220/5
PANEL, Rear Door Trim  . . . . . . . . . . . . . . . . . . . . . IAN-420/1
PANEL, Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1110/4
PANEL, Sill  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/3
PANEL, Sill  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/20
PANEL, Underbody Front  . . . . . . . . . . . . . . . . . . . . SAN-210/3
PANEL, Underbody Front  . . . . . . . . . . . . . . . . . . . . SAN-210/4
PANEL, Underbody Front  . . . . . . . . . . . . . . . . . . . . SAN-220/3
PANEL, Underbody Front  . . . . . . . . . . . . . . . . . . . . SAN-220/8
PANEL, Underbody Front  . . . . . . . . . . . . . . . . . . . . SAN-225/4
PANEL, Underbody Front  . . . . . . . . . . . . . . . . . . . . SAN-225/11
PANEL, Underbody Front  . . . . . . . . . . . . . . . . . . . . SAN-225/15
PANEL, Underbody Front  . . . . . . . . . . . . . . . . . . . . SAN-225/16
PARKING BRAKE ASSEMBLY,REAR,DISC . . . . . . 004/130
PARKING BRAKE CABLES . . . . . . . . . . . . . . . . . . 004/120
PARKING BRAKE LEVER  . . . . . . . . . . . . . . . . . . . 004/110
PARKING SPRAG  [45RFE]  [DGQ] . . . . . . . . . . . . 45RFE/720
PARKING SPRAG [42RLE] [DG6]  . . . . . . . . . . . . . 42RLE/730
PAWL, Parking Sprag . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/5
PEDAL, Accelerator  . . . . . . . . . . . . . . . . . . . . . . . . 014-1110/1
PEDAL, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-610/5
PEDAL, CLUTCH . . . . . . . . . . . . . . . . . . . . . . . . . . 006/410
PEDAL, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-610/8
PEDAL, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 006-410/5
PEDALS,BRAKE AND CLUTCH. . . . . . . . . . . . . . . 005/610
PIN  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-115/6
PIN  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-310/3
PIN  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/3
PIN, Armrest Lid Hinge . . . . . . . . . . . . . . . . . . . . . . IAN-510/28
PIN, Brake Shoe Hold Down. . . . . . . . . . . . . . . . . . 004-130/6
PIN, Brake Shoe Hold Down. . . . . . . . . . . . . . . . . . 005-220/2
PIN, Caliper. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/2
PIN, Caliper. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-210/1
PIN, Cotter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/5
PIN, Cotter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-130/7
PIN, Cotter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-410/7
PIN, Cotter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/10
PIN, Cotter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/18
PIN, Cotter, M5x36.00. . . . . . . . . . . . . . . . . . . . . . . 002-210/7
PIN, Cotter, M5x36.00. . . . . . . . . . . . . . . . . . . . . . . 005-110/17
PIN, Detent . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/14
PIN, Differential Shaft . . . . . . . . . . . . . . . . . . . . . . . 002-610/19
PIN, Locating. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/9
PIN, M5x50.00  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 019-210/11
PIN, Master Cylinder Reservoir. . . . . . . . . . . . . . . . 005-410/5
PIN, Push . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-1210/

8
PIN, Push In, M6.3x15 LG  . . . . . . . . . . . . . . . . . . . IAN-320/11
PIN, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/2
PIN, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1110/6
PIN, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1110/7
PIN, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-410/12
PIN, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-810/12
PIN, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-820/12
PIN, Retainer. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-830/19
PIN, Roll  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-820/7
PIN, Shift Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-910/6
PIN, Shift Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-910/8
PIN, Splash Shield  . . . . . . . . . . . . . . . . . . . . . . . . . 013-310/3
PIN, Spring, .250 x 1.00 . . . . . . . . . . . . . . . . . . . . . 002-130/14
PINION, Differential. . . . . . . . . . . . . . . . . . . . . . . . . 003-210/56
PINION, Differential. . . . . . . . . . . . . . . . . . . . . . . . . 003-220/54

PIPE FITTING, Chain Case Cover, .375-18x2  . . . . 007-207/9
PIPE FITTING, Chain Case Cover, .375-18x2  . . . . 4.7L-610/2
PIPE, Exhaust Extension  . . . . . . . . . . . . . . . . . . . . 011-120/12
PIPE, Exhaust, To Manifold . . . . . . . . . . . . . . . . . . . 011-120/2
PISTON PIN AND ROD, STD . . . . . . . . . . . . . . . . . 3.7L-410/1
PISTON PIN AND ROD, STD . . . . . . . . . . . . . . . . . 4.7L-410/20
PISTON, 2nd and 4th Accumulator . . . . . . . . . . . . . 42RLE-710/7
PISTON, 2nd and 4th Accumulator . . . . . . . . . . . . . 42RLE-720/3
PISTON, 2nd and 4th Accumulator . . . . . . . . . . . . . 45RFE-710/

11
PISTON, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/5
PISTON, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-210/4
PISTON, Low and Reverse Clutch  . . . . . . . . . . . . . 42RLE-420/5
PISTON, Reverse and Overdrive  . . . . . . . . . . . . . . 42RLE-410/

48
PISTON, Reverse and Overdrive  . . . . . . . . . . . . . . 45RFE-410/

15
PISTON, Underdrive . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

53
PISTON, Underdrive . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/

18
PISTON, Underdrive . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/

20
PIVOT, Clutch Release . . . . . . . . . . . . . . . . . . . . . . 006-310/8
PLANETARY PLATE   [45RFE]  [DGQ] . . . . . . . . . . 45RFE/1350
PLANETARY, Transfer Case . . . . . . . . . . . . . . . . . . 233-410/10
PLANETARY, Transfer Case . . . . . . . . . . . . . . . . . . 244-410/10
PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/27
PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/16
PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-420/7
PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-430/8
PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/

22
PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-440/

18
PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-440/

20
PLATE AND WASHER PACKAGE, Thrust  . . . . . . . 42RLE-410/9
PLATE AND WASHER PACKAGE, Thrust  . . . . . . . 42RLE-410/

23
PLATE PACKAGE - SKID, FRONT  . . . . . . . . . . . . . 001/1020
PLATE PACKAGE - SKID, TRANSFER CASE  . . . . 001/1025
PLATE PACKAGE, Input Clutch Thrust . . . . . . . . . . 45RFE-1320/

1
PLATE PACKAGE, Low/Reverse Clutch, 5.753/6.012 42RLE-420/

50
PLATE PACKAGE, Low/Reverse Clutch, 6.013/6.272 42RLE-420/

51
PLATE PACKAGE, Low/Reverse Clutch, 6.273/6.532 42RLE-420/

52
PLATE PACKAGE, Low/Reverse Clutch, 6.533/6.792 42RLE-420/

53
PLATE PACKAGE, Low/Reverse Clutch, 6.793/7.052 42RLE-420/

54
PLATE PACKAGE, Planetary Thrust . . . . . . . . . . . . 45RFE-1350/

1
PLATE PACKAGE, Skid - Front . . . . . . . . . . . . . . . . 001-1020/1
PLATE PACKAGE, Skid - Fuel Tank . . . . . . . . . . . . 001-1030/1
PLATE PACKAGE, Skid - Transfer Case . . . . . . . . . 001-1025/1
PLATE PACKAGE, Underdrive Reaction, 5.72/5.82 42RLE-410/2
PLATE PACKAGE, Underdrive Reaction, 6.21/6.31 42RLE-410/3
PLATE PACKAGE, Underdrive Reaction, 6.70/6.80 42RLE-410/4
PLATE PACKAGE- SKID, FUEL TANK . . . . . . . . . . 001/1030
PLATE, Armrest. . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-230/9
PLATE, Brake Backing  . . . . . . . . . . . . . . . . . . . . . . 005-220/4
PLATE, Brake Shoe Guide  . . . . . . . . . . . . . . . . . . . 005-220/17
PLATE, Clutch Hub Thrust  . . . . . . . . . . . . . . . . . . . 45RFE-440/2
PLATE, Clutch Pressure . . . . . . . . . . . . . . . . . . . . . 45RFE-430/4
PLATE, Clutch Separator  . . . . . . . . . . . . . . . . . . . . 45RFE-440/

15
PLATE, Floor Console . . . . . . . . . . . . . . . . . . . . . . . 08A-420/12
PLATE, Front Door Striker . . . . . . . . . . . . . . . . . . . . DAN-130/9
PLATE, Front Door Striker . . . . . . . . . . . . . . . . . . . . DAN-230/15
PLATE, Fuel Tank Skid . . . . . . . . . . . . . . . . . . . . . . 001-1030/2
PLATE, Manual Valve Cam . . . . . . . . . . . . . . . . . . . 45RFE-710/3



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-14

Alphabetic
Index

PLATE, Rear Spring Clip . . . . . . . . . . . . . . . . . . . . . 017-110/8
PLATE, Rear Spring Clip . . . . . . . . . . . . . . . . . . . . . 017-120/9
PLATE, Scuff . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-210/9
PLATE, Scuff . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-210/14
PLATE, Shift  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-1210/

9
PLATE, Sway Bar  . . . . . . . . . . . . . . . . . . . . . . . . . . 017-210/12
PLATE, Torque Converter Drive  . . . . . . . . . . . . . . . 3.7L-410/17
PLATE, Torque Converter Drive  . . . . . . . . . . . . . . . 4.7L-410/24
PLATE, Torque Converter Drive  . . . . . . . . . . . . . . . 42RLE-230/2
PLATE, Transmission Clutch Reaction  . . . . . . . . . . 45RFE-420/4
PLATE, Transmission Clutch Reaction  . . . . . . . . . . 45RFE-470/5
PLATE, Transmission Clutch Reaction  . . . . . . . . . . 42RLE-410/

17
PLATE, Transmission Clutch Reaction  . . . . . . . . . . 42RLE-420/

47
PLATE, Transmission Clutch Reaction  . . . . . . . . . . 42RLE-420/

49
PLATE, Transmission Clutch Reaction  . . . . . . . . . . 42RLE-420/

67
PLATE, Transmission Clutch Reaction  . . . . . . . . . . 45RFE-430/

10
PLATE, Transmission Clutch Reaction  . . . . . . . . . . 45RFE-440/

16
PLATE, Transmission O/Drive Clutch  . . . . . . . . . . . 42RLE-410/

12
PLATE, Transmission O/Drive Clutch  . . . . . . . . . . . 42RLE-410/

16
PLATE, Transmission O/Drive Clutch  . . . . . . . . . . . 42RLE-410/

18
PLATE, Transmission O/Drive Clutch  . . . . . . . . . . . 42RLE-410/

25
PLATE, Transmission O/Drive Clutch  . . . . . . . . . . . 42RLE-410/

28
PLAYER KIT - CD CHANGER - 6 DISC . . . . . . . . . 001/110
PLAYER KIT, CD Changer - 6 Disc . . . . . . . . . . . . . 001-110/1
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-310/1
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-310/4
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-310/5
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-320/1
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-320/2
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-320/7
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-320/8
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-207/11
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-207/12
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/3
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/6
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/14
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/15
PLUG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/28
PLUG, Access Hole. . . . . . . . . . . . . . . . . . . . . . . . . SAN-320/9
PLUG, Access Hole. . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/16
PLUG, Access Hole. . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/10
PLUG, Antenna Hole. . . . . . . . . . . . . . . . . . . . . . . . 08A-321/7
PLUG, Anti-Rattle . . . . . . . . . . . . . . . . . . . . . . . . . . 022-410/8
PLUG, Anti-Rattle . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-320/6
PLUG, Armrest . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-530/10
PLUG, Assist and Grab Handle. . . . . . . . . . . . . . . . IAN-210/4
PLUG, Body  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-910/18
PLUG, Body, 19.05mm x 31.75mm. . . . . . . . . . . . . SAN-320/4
PLUG, Brake Adjusting Hole . . . . . . . . . . . . . . . . . . 005-220/3
PLUG, Brake Adjusting Hole . . . . . . . . . . . . . . . . . . 004-130/10
PLUG, Camshaft . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/3
PLUG, Core, 1.25 Diameter  . . . . . . . . . . . . . . . . . . 3.7L-510/9
PLUG, Core, 1.25 Diameter  . . . . . . . . . . . . . . . . . . 3.7L-210/13
PLUG, Core, 1.25 Diameter  . . . . . . . . . . . . . . . . . . 4.7L-210/13
PLUG, Core, 1.39 Diameter  . . . . . . . . . . . . . . . . . . 4.7L-310/2
PLUG, Core, 1.50 Diameter  . . . . . . . . . . . . . . . . . . 3.7L-310/6
PLUG, Differential Cover . . . . . . . . . . . . . . . . . . . . . 002-310/12
PLUG, Differential Cover . . . . . . . . . . . . . . . . . . . . . 003-210/19
PLUG, Differential Cover . . . . . . . . . . . . . . . . . . . . . 003-220/18
PLUG, Door. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-320/3
PLUG, Door. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/13
PLUG, Floor  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-320/5
PLUG, Floor Pan . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-310/2
PLUG, Floor Pan . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-310/3
PLUG, Hex Socket, 3/8-18NPTx.475  . . . . . . . . . . . 4.7L-610/3

PLUG, Hex Socket, 3/8-18NPTx.475. . . . . . . . . . . 4.7L-210/14
PLUG, Oil Drain . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/26
PLUG, Oil Drain . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/13
PLUG, Oil Drain . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/24
PLUG, Oil Fill . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/3
PLUG, Oil Fill . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/19
PLUG, Oil Fill . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/12
PLUG, Pipe  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-310/4
PLUG, Pipe  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-310/4
PLUG, Pipe  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/10
PLUG, Pressure Check . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

22
PLUG, Timing Belt Cover. . . . . . . . . . . . . . . . . . . . DAN-510/4
PLUG, Transaxle Case  . . . . . . . . . . . . . . . . . . . . . 42RLE-210/2
PLUG, Water Pump Reservoir . . . . . . . . . . . . . . . . 3.7L-610/10
PLUG, Wiring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1605/4
PLUG, Wiring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1511/16
PLUGS FLOOR PAN . . . . . . . . . . . . . . . . . . . . . . . SAN/310
PLUGS MISCELLANEOUS . . . . . . . . . . . . . . . . . . SAN/320
PLUMBING, HEATER AND AIR CONDITIONING. 024/230
PLUNGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/8
PLUNGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/15
PLUNGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-910/4
PLUNGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/17
PORT, Emission Testing. . . . . . . . . . . . . . . . . . . . . 025-410/12
POWER DISTRIBUTION CENTER . . . . . . . . . . . . 008-505/1
POWERDISTRIBUTIONCENTERRELAYSANDFUSES 008/505
POWER OUTLET  . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/31
POWER OUTLET  . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/38
POWER OUTLET  . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/16
PROBE, Air Conditioning . . . . . . . . . . . . . . . . . . . . 024-120/56
PULLER, Fuse . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-510/9
PULLER, Fuse . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/7
PULLEY, Idler. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-210/5
PULLEY, Power Steering Pump. . . . . . . . . . . . . . . 019-510/4
PUMP PACKAGE, Transmission . . . . . . . . . . . . . . 45RFE-310/1
PUMP, Engine Oil. . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/1
PUMP, Engine Oil. . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/8
PUMP, Power Steering. . . . . . . . . . . . . . . . . . . . . . 019-510/2
PUMP, Transfer Case Gear Rotor  . . . . . . . . . . . . . 244-410/28
PUMP, Transfer Case Oil . . . . . . . . . . . . . . . . . . . . 233-410/5
PUMP, Transmission Oil . . . . . . . . . . . . . . . . . . . . . 42RLE-310/2
PUMP, Washer, Windshield . . . . . . . . . . . . . . . . . . 007-305/11
PUMP, Washer, Windshield . . . . . . . . . . . . . . . . . . 23D-210/12
PUMP, Water . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-207/1
PUMP, Water . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/7
PUMP,MOUNTING AND PULLEY . . . . . . . . . . . . . 019/510
PUSH PIN  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-110/11
PUSH PIN, M5x13 . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/18

-R-
RADIATOR AND RELATED PARTS. . . . . . . . . . . . 007/107
RADIATOR CLOSURE AND AIR DEFLECTOR  . . 007/115
RADIATOR, Engine Cooling. . . . . . . . . . . . . . . . . . 007-107/1
RADIO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A/311
RADIO, AM/FM CD W/NAV/DVD & CD-CTRL. . . . 001-140/1
RADIO, AM/FM CD W/NAV/DVD & CD-CTRL. . . . 001-140/2
RADIO, AM/FM with CD and Cassette  . . . . . . . . . 08A-311/1
RADIO, AM/FM with CD and Equalizer . . . . . . . . . 08A-311/4
RADIO, AM/FM with CD and Equalizer . . . . . . . . . 08A-311/5
RADIO, AM/FM/Cassette With CD. . . . . . . . . . . . . 08A-311/2
RADIO, AM/FM/Cassette With CD. . . . . . . . . . . . . 08A-311/3
RAIL ASSY, tonneau w/frame  . . . . . . . . . . . . . . . . SAN-1710/6
RAIL ASSY, tonneau w/frame  . . . . . . . . . . . . . . . . SAN-1710/12
RAIL ASSY, tonneau w/frame  . . . . . . . . . . . . . . . . SAN-1710/13
RAIL, Fuel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-410/1
RAIL, Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-810/2
RAIL, Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-820/2
RAIL, Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1110/3
RAIL, Tonneau Cover. . . . . . . . . . . . . . . . . . . . . . . SAN-1710/3
RAIL, Tonneau Cover. . . . . . . . . . . . . . . . . . . . . . . SAN-1710/4
RAIL, Tonneau Cover. . . . . . . . . . . . . . . . . . . . . . . SAN-1710/9
RAIL, Tonneau Cover. . . . . . . . . . . . . . . . . . . . . . . SAN-1710/10
RAIL, Transfer Case. . . . . . . . . . . . . . . . . . . . . . . . 244-910/17
REACTION ANNULUS / SUN GEAR [45RFE] [DGQ] 45RFE/460
REAR DOOR TRIM PANELS. . . . . . . . . . . . . . . . . IAN/420
REAR HITCH. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013/610
REAR SEAT, CLUB CAB . . . . . . . . . . . . . . . . . . . . IAN/610
REAR SEAT, QUAD CAB. . . . . . . . . . . . . . . . . . . . IAN/620



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-15

Alphabetic
Index

[/Dest/AlphaPagemacs15/DEST FmPD2
BMSAlphaPagemacs15|Alphabetic Index|0BME

RECEIVER KIT, Trailer Tow. . . . . . . . . . . . . . . . . . . 013-610/1
RECEIVER KIT, Trailer Tow. . . . . . . . . . . . . . . . . . . 013-110/19
RECEIVER, Satelite . . . . . . . . . . . . . . . . . . . . . . . . 001-120/1
RECEIVER, Satellite . . . . . . . . . . . . . . . . . . . . . . . . 001-120/3
REGULATOR, Front Door Window . . . . . . . . . . . . . DAN-120/5
REGULATOR, Rear Door Window  . . . . . . . . . . . . . DAN-220/3
REINFORCEMENT AND NUT . . . . . . . . . . . . . . . . 013-210/13
REINFORCEMENT, Body Side Aperture . . . . . . . . SAN-830/21
REINFORCEMENT, Box Crossmember . . . . . . . . . SAN-910/15
REINFORCEMENT, Box Side. . . . . . . . . . . . . . . . . SAN-910/12
REINFORCEMENT, Box Side. . . . . . . . . . . . . . . . . SAN-910/14
REINFORCEMENT, Cab Back . . . . . . . . . . . . . . . . SAN-810/8
REINFORCEMENT, Cab Back . . . . . . . . . . . . . . . . SAN-830/6
REINFORCEMENT, Cowl Side . . . . . . . . . . . . . . . . SAN-810/7
REINFORCEMENT, Cowl Side . . . . . . . . . . . . . . . . SAN-820/5
REINFORCEMENT, Cowl Side . . . . . . . . . . . . . . . . SAN-830/10
REINFORCEMENT, Door Inner  . . . . . . . . . . . . . . . DAN-120/15
REINFORCEMENT, Hood Hinge  . . . . . . . . . . . . . . SAN-610/6
REINFORCEMENT, Instrument Panel  . . . . . . . . . . 08A-111/2
REINFORCEMENT, Seat Belt. . . . . . . . . . . . . . . . . SAN-225/18
REINFORCEMENT, Seat Belt. . . . . . . . . . . . . . . . . SAN-810/11
REINFORCEMENT, Seat Belt. . . . . . . . . . . . . . . . . SAN-820/10
REINFORCEMENT, Seat Belt. . . . . . . . . . . . . . . . . SAN-830/18
RELATED PARTS  [45RFE]  [DGQ]  . . . . . . . . . . . . 45RFE/210
RELAY PACKAGE, Electrical  . . . . . . . . . . . . . . . . . 008-505/10
RELAY, Electrical. . . . . . . . . . . . . . . . . . . . . . . . . . . 001-255/5
RELAY, Mini. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-505/9
RELAY, Mini. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-510/2
RELEASE, Hood Latch . . . . . . . . . . . . . . . . . . . . . . SAN-510/5
REPAIR KIT, Wheel Cylinder. . . . . . . . . . . . . . . . . . 005-220/8
REPAIR KIT, armrest latch  . . . . . . . . . . . . . . . . . . . IAN-510/8
RESERVOIR, Brake Master Cylinder . . . . . . . . . . . 005-410/3
RESERVOIR, Vacuum  . . . . . . . . . . . . . . . . . . . . . . 014-1010/8
RESISTOR, A/C Heater  . . . . . . . . . . . . . . . . . . . . . 024-120/51
RESONATOR, Air Cleaner  . . . . . . . . . . . . . . . . . . . 014-820/9
RETAINER  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-510/9
RETAINER  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-910/19
RETAINER AND SEAL, Transmission U/Drive Spring 42RLE-410/

30
RETAINER PACKAGE, 2nd & 4th Clutch Piston . . . 42RLE-410/

52
RETAINER PACKAGE, 2nd & 4th Clutch Piston . . . 42RLE-420/

62
RETAINER PACKAGE, 2nd & 4th Clutch Piston . . . 42RLE-420/

63
RETAINER PACKAGE, Vent and Stationary Glass . SAN-710/13
RETAINER, Axle Shaft  . . . . . . . . . . . . . . . . . . . . . . 003-210/59
RETAINER, Clutch  . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-470/8
RETAINER, Control Arm Bushing . . . . . . . . . . . . . . 002-130/2
RETAINER, Door Lock Striker. . . . . . . . . . . . . . . . . SAN-810/6
RETAINER, Door Lock Striker. . . . . . . . . . . . . . . . . SAN-820/7
RETAINER, Door Lock Striker. . . . . . . . . . . . . . . . . SAN-830/8
RETAINER, Door Lock Striker. . . . . . . . . . . . . . . . . SAN-830/12
RETAINER, Headlamp Bulb . . . . . . . . . . . . . . . . . . 008-1131/12
RETAINER, Headlamp Receptical  . . . . . . . . . . . . . 008-1131/9
RETAINER, Headlamp Welt  . . . . . . . . . . . . . . . . . . 008-1131/7
RETAINER, Parking Brake Lever  . . . . . . . . . . . . . . 005-220/25
RETAINER, Shaft  . . . . . . . . . . . . . . . . . . . . . . . . . . 005-610/4
RETAINER, Shaft  . . . . . . . . . . . . . . . . . . . . . . . . . . 006-410/1
RETAINER, Shaft  . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/3
RETAINER, Shock Absorber. . . . . . . . . . . . . . . . . . 002-110/15
RETAINER, Shock Absorber. . . . . . . . . . . . . . . . . . 002-110/28
RETAINER, Shock Absorber. . . . . . . . . . . . . . . . . . 002-130/20
RETAINER, Shock Absorber. . . . . . . . . . . . . . . . . . 002-130/23
RETAINER, Sway Bar . . . . . . . . . . . . . . . . . . . . . . . 002-120/2
RETAINER, Sway Bar . . . . . . . . . . . . . . . . . . . . . . . 002-120/4
RETAINER, Sway Bar . . . . . . . . . . . . . . . . . . . . . . . 002-120/8
RETAINER, Sway Bar . . . . . . . . . . . . . . . . . . . . . . . 002-140/6
RETAINER, Sway Bar . . . . . . . . . . . . . . . . . . . . . . . 017-210/7
RETAINER, Tonneau Cover Hook. . . . . . . . . . . . . . SAN-1710/15
RETAINER, Transfer Case Rear . . . . . . . . . . . . . . . 233-210/10
RETAINER, Transfer Case Rear . . . . . . . . . . . . . . . 244-210/10
RETAINER,Transmission2ndand4thAccumulatorPiston 42RLE-710/

19
RETAINER, Transmission 2nd and 4th Clutch Piston 45RFE-440/4
RETAINER, Transmission Input Clutch . . . . . . . . . . 42RLE-410/

35

RETAINER, Transmission Input Clutch . . . . . . . . . . 45RFE-410/
16

RETAINER,TransmissionLowandReverseClutchPistion 42RLE-420/6
RETAINER, Transmission Output Shaft Bearing . . . 3500-410/23
RETAINER, Valve Spring. . . . . . . . . . . . . . . . . . . . . 4.7L-510/8
RETAINER, Valve Spring. . . . . . . . . . . . . . . . . . . . . 3.7L-510/13
RETAINER, Weatherstrip  . . . . . . . . . . . . . . . . . . . . DAN-620/11
RETAINING RING, Idler  . . . . . . . . . . . . . . . . . . . . . 3.7L-620/17
RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/9
RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/7
RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/39
RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-440/7
RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-440/

10
RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-440/

11
RING PACKAGE, Piston, Standard Size . . . . . . . . . 3.7L-410/3
RING PACKAGE, Piston, Standard Size . . . . . . . . . 4.7L-410/21
RING, Synchronizer Blocker . . . . . . . . . . . . . . . . . . 3500-410/36
RING, Third and Fourth, Snap  . . . . . . . . . . . . . . . . 3500-210/23
RING, Tone . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/10
RING, Transmission  . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/20
RING, Transmission  . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-310/

12
RING, U Joint  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 016-130/10
RIVET, M6.25x28 Black. . . . . . . . . . . . . . . . . . . . . . SAN-410/11
ROCKER ARM, Valve . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/7
ROCKER ARM, Valve . . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/17
ROD, Brake Cylinder Piston  . . . . . . . . . . . . . . . . . . 005-220/6
ROD, Parking Brake Release  . . . . . . . . . . . . . . . . . 004-110/5
ROD, Parking Sprag  . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-730/6
ROD, Parking Sprag  . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/9
ROD, Tailgate Handle to Latch  . . . . . . . . . . . . . . . . SAN-1310/6
ROLLER, Front and Rear Pinion . . . . . . . . . . . . . . . 42RLE-420/

71
ROOF PANELS . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN/1110
ROTOR, Brake  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/14
ROTOR, Brake  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-210/10

-S-
SATELLITE RECEIVER KIT . . . . . . . . . . . . . . . . . . 001/120
SCREEN, Transmission Regulator Valve  . . . . . . . . 42RLE-710/

15
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 006-310/4
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-207/4
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-210/7
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-410/5
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-410/6
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-820/8
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-410/1
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-410/2
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-510/2
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-316/2
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-316/4
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-316/7
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-321/9
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/4
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-430/6
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/5
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23D-210/7
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/5
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-230/8
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-210/2
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-210/8
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-410/3
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-410/4
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-720/4
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-710/6
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/6
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-805/21
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 017-210/10
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 019-210/20
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 019-210/34
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/57
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/45
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/29
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-620/8
SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/9



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-16

Alphabetic
Index

SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-310/9
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/4
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-620/8
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-120/12
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-210/15
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-510/16
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/9
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-230/11
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/11
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/16
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/11
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-620/12
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-1210/6
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/11
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/22
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/5
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/9
SCREW. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

19
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 002-130/9
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 024-520/5
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 3.7L-410/5
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 4.7L-410/7
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 4.7L-620/7
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . SAN-1310/3
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 3.7L-620/11
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 3.7L-710/22
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 4.7L-410/19
SCREW AND WASHER . . . . . . . . . . . . . . . . . . . . . 4.7L-710/19
SCREW AND WASHER, Button Head Torx  . . . . . . DAN-230/18
SCREWANDWASHER,HeadHeadLock,M8-1.25x30.00 DAN-210/6
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 008-210/8
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 008-240/2
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 3.7L-620/5
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 4.7L-620/3
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 4.7L-620/6
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 4.7L-710/3
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 3.7L-620/18
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 3.7L-710/15
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 3.7L-710/25
SCREW AND WASHER, Hex . . . . . . . . . . . . . . . . . 4.7L-710/15
SCREWANDWASHER,HexFlangeHead,.312-18x.562 003-210/18
SCREWANDWASHER,HexFlangeHead,.312-18x.562 003-220/17
SCREWANDWASHER,HexFlangeHead,M8x1.25x25 42RLE-310/7
SCREWANDWASHER,HexFlangeHead,M8x1.25x55 019-210/6
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 007-705/5
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 008-110/5
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 008-210/2
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 009-145/7
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 019-310/4
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 019-320/8
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 019-510/3
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 024-520/1
SCREW AND WASHER, Hex Head . . . . . . . . . . . . IAN-810/1
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 001-1020/3
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 001-1025/4
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 3.7L-210/4
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 3.7L-210/5
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 4.7L-210/8
SCREW AND WASHER, Hex Head . . . . . . . . . . . . 4.7L-210/9
SCREW AND WASHER, Hex Head . . . . . . . . . . . . IAN-620/10
SCREWANDWASHER,HexHeadLocking,.437-14x1.25 006-210/4
SCREWANDWASHER,HexHeadLocking,.437-14x1.25 009-135/8
SCREWANDWASHER,HexHeadLocking,.437-14x1.25 009-145/2
SCREWANDWASHER,HexHeadLocking,.437-14x1.25 009-145/4
SCREWANDWASHER,HexHeadLocking,.437-14x1.25 009-155/8
SCREWANDWASHER,HexHeadLocking,.437-14x1.25 009-165/1
SCREWANDWASHER,HexHeadTapping,M8x1.25x26 008-1011/8
SCREWANDWASHER,HexHeadTapping,M8x1.25x26 008-1311/4
SCREW AND WASHER, Hex Head, .19-24x1 . . . . SAN-910/9
SCREW AND WASHER, Hex Head, .25-20x.50. . . 006-210/6
SCREW AND WASHER, Hex Head, .25-20x.50. . . 003-210/22
SCREW AND WASHER, Hex Head, .25-20x.50. . . 003-220/21
SCREW AND WASHER, Hex Head, .312-18x.75. . 008-610/5
SCREW AND WASHER, Hex Head, .312-18x.75. . 007-107/12
SCREW AND WASHER, Hex Head, .312-18x2.38. 014-610/4
SCREW AND WASHER, Hex Head, .437-14x2.00. 42RLE-230/1
SCREW AND WASHER, Hex Head, M10x1.50x35 002-120/7

SCREW AND WASHER, Hex Head, M10x1.5x25. 009-140/11
SCREW AND WASHER, Hex Head, M10x1.5x28. 009-130/4
SCREW AND WASHER, Hex Head, M10x1.5x28. 009-150/3
SCREW AND WASHER, Hex Head, M10x1.5x28. 009-160/1
SCREW AND WASHER, Hex Head, M10x1.5x28. 009-140/10
SCREW AND WASHER, Hex Head, M10x1.5x30. 016-120/14
SCREW AND WASHER, Hex Head, M10x1.5x37. 42RLE-220/5
SCREW AND WASHER, Hex Head, M10x1.5x37. 45RFE-220/3
SCREW AND WASHER, Hex Head, M10x1.5x40. 009-160/11
SCREW AND WASHER, Hex Head, M10x1.5x45. 002-810/2
SCREW AND WASHER, Hex Head, M10x1.5x45. 002-810/4
SCREW AND WASHER, Hex Head, M10x1.5x45. 013-510/6
SCREW AND WASHER, Hex Head, M10x1.5x45. 233-1210/3
SCREW AND WASHER, Hex Head, M10x1.5x45. 244-1210/3
SCREW AND WASHER, Hex Head, M10x1.5x70. 007-407/2
SCREW AND WASHER, Hex Head, M10x1.5x70. 008-240/4
SCREW AND WASHER, Hex Head, M12x1.75x155 009-130/6
SCREW AND WASHER, Hex Head, M12x1.75x155 009-140/3
SCREW AND WASHER, Hex Head, M12x1.75x155 009-150/4
SCREW AND WASHER, Hex Head, M12x1.75x60 009-160/12
SCREW AND WASHER, Hex Head, M6x1x17 . . . 014-310/5
SCREW AND WASHER, Hex Head, M6x1x17 . . . 45RFE-210/5
SCREW AND WASHER, Hex Head, M6x1x17 . . . 42RLE-230/

12
SCREW AND WASHER, Hex Head, M6x1x20 . . . DAN-220/4
SCREW AND WASHER, Hex Head, M6x1x20 . . . SAN-510/4
SCREW AND WASHER, Hex Head, M6x1x25 . . . SAN-810/10
SCREW AND WASHER, Hex Head, M6x1x25 . . . SAN-820/11
SCREW AND WASHER, Hex Head, M6x1x25 . . . SAN-830/13
SCREW AND WASHER, Hex Head, M8-1.25x22.00 005-510/8
SCREW AND WASHER, Hex Head, M8-1.25x32.00 002-110/17
SCREW AND WASHER, Hex Head, M8-1.25x40 . 45RFE-1210/

5
SCREW AND WASHER, Hex Head, M8x1.25x20. 006-110/4
SCREW AND WASHER, Hex Head, M8x1.25x20. 022-410/4
SCREW AND WASHER, Hex Head, M8x1.25x20. 3.7L-620/6
SCREW AND WASHER, Hex Head, M8x1.25x25. SAN-410/3
SCREW AND WASHER, Hex Head, M8x1.25x25. SAN-410/6
SCREW AND WASHER, Hex Head, M8x1.25x25. SAN-410/8
SCREW AND WASHER, Hex Head, M8x1.25x25. SAN-510/11
SCREW AND WASHER, Hex Head, M8x1.25x30. DAN-110/3
SCREW AND WASHER, Hex Head, M8x1.25x35. IAN-810/2
SCREW AND WASHER, Hex Head, M8x1.25x45. 002-140/8
SCREW AND WASHER, Hex Head, M8x1.25x50. 008-210/3
SCREW AND WASHER, Hex Head, M8x1.25x50. 008-240/3
SCREW AND WASHER, M10x1.50x35. . . . . . . . . 017-210/8
SCREW AND WASHER, M10x1.50x35. . . . . . . . . 004-120/15
SCREW AND WASHER, M10x1.50x45.00 . . . . . . 006-210/2
SCREW AND WASHER, M10x1.50x45.00 . . . . . . 006-210/5
SCREW AND WASHER, M10x1.50x45.00 . . . . . . 42RLE-230/4
SCREW AND WASHER, M10x1.50x45.00 . . . . . . 42RLE-230/9
SCREW AND WASHER, M10x1.5x45. . . . . . . . . . 016-120/5
SCREW AND WASHER, M10x1.5x45. . . . . . . . . . 024-520/2
SCREW AND WASHER, M10x1.5x45. . . . . . . . . . 016-120/12
SCREW AND WASHER, M6x1x25 . . . . . . . . . . . . 019-210/36
SCREW AND WASHER, M6x1x25 . . . . . . . . . . . . 019-210/38
SCREW AND WASHER, M8x1.25x25. . . . . . . . . . 019-210/7
SCREW AND WASHER, Oval Head, M6x1x25. . . 005-610/11
SCREW AND WASHER, Pan Head, M5x.8x25. . . 42RLE-710/8
SCREW AND WASHER, Pan Head, M5x.8x25. . . 45RFE-310/8
SCREW AND WASHER, Pan Head, M5x.8x25. . . 42RLE-710/

10
SCREW AND WASHER, Pan Head, M5x.8x25. . . 42RLE-710/

17
SCREW AND WASHER, Pan Head, M5x0.8x11.00 42RLE-420/7
SCREWANDWASHER,ParkSpragShaft,M5X0.8X12 42RLE-730/4
SCREW AND WASHER, Round Head, .164-15x.625 DAN-230/10
SCREW AND WASHER, Self Tapping, M6x1x22  . SAN-710/15
SCREW AND WASHER, Shoulder, .375-16x1.575 SAN-1310/12
SCREW PACKAGE, Axle Drive Gear  . . . . . . . . . . 002-610/13
SCREW PACKAGE, Axle Drive Gear  . . . . . . . . . . 003-210/25
SCREW, .164-18x.625. . . . . . . . . . . . . . . . . . . . . . 001-255/3
SCREW, .164-18x.75. . . . . . . . . . . . . . . . . . . . . . . IAN-110/4
SCREW, .164-32x1.00. . . . . . . . . . . . . . . . . . . . . . 019-110/6
SCREW, .190-16 X .750  . . . . . . . . . . . . . . . . . . . . IAN-420/4
SCREW, .190-16x.500. . . . . . . . . . . . . . . . . . . . . . SAN-1310/17
SCREW, .190-16x1.00. . . . . . . . . . . . . . . . . . . . . . IAN-110/9
SCREW, .250-14x.875. . . . . . . . . . . . . . . . . . . . . . IAN-420/3



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-17

Alphabetic
Index

[/Dest/AlphaPagemacs17/DEST FmPD2
BMSAlphaPagemacs17|Alphabetic Index|0BME

SCREW, 6 Lobed  . . . . . . . . . . . . . . . . . . . . . . . . . . 019-210/26
SCREW, Arm Rest Bracket . . . . . . . . . . . . . . . . . . . IAN-510/9
SCREW, Bleeder. . . . . . . . . . . . . . . . . . . . . . . . . . . 005-220/7
SCREW, Brake Adjusting  . . . . . . . . . . . . . . . . . . . . 005-220/32
SCREW, Button Head . . . . . . . . . . . . . . . . . . . . . . . 45RFE-310/

11
SCREW, Filister Head, #8-16x.25. . . . . . . . . . . . . . 019-210/27
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 002-110/23
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 3.7L-610/9
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 4.7L-610/9
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 4.7L-810/4
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 3.7L-610/15
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 3.7L-610/16
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 3.7L-610/17
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 4.7L-610/10
SCREW, Hex Flange Head . . . . . . . . . . . . . . . . . . . 4.7L-610/11
SCREW, Hex Flange Head, .190-24X1.875 . . . . . . 008-1411/4
SCREW, Hex Flange Head, .25-14x1.00  . . . . . . . . SAN-610/21
SCREW, Hex Flange Head, M10x1.5x35.. . . . . . . . 019-110/2
SCREW, Hex Flange Head, M10x1.5x35.. . . . . . . . 019-210/30
SCREW, Hex Flange Head, M12X1.75X110.00 . . . 002-130/16
SCREW, Hex Flange Head, M12x1.75x40.00. . . . . 002-140/5
SCREW, Hex Flange Head, M14x2x110. . . . . . . . . 002-130/15
SCREW, Hex Flange Head, M5x0.80x20.00. . . . . . 007-705/6
SCREW, Hex Flange Head, M6.3 x 1.81 x 15.00 . . 3.7L-710/14
SCREW, Hex Flange Head, M8x1.25x23 . . . . . . . . 005-110/22
SCREW, Hex Flange Head, M8x1.25x25.00. . . . . . 014-315/4
SCREW, Hex Flange Head, M8x1.25x25.00. . . . . . 025-310/4
SCREW, Hex Flange Head, M8x1.25x35 . . . . . . . . 024-230/17
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/9
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/3
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/7
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 005-530/2
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 005-530/7
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/12
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/19
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/6
SCREW, Hex Head . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/15
SCREW, Hex Head Header Point, .312-24x.44  . . . 4.7L-410/27
SCREW, Hex Head, .190-16x.625  . . . . . . . . . . . . . 008-1411/6
SCREW, Hex Head, .312-18x1.80  . . . . . . . . . . . . . 003-210/29
SCREW, Hex Head, .312-18x1.80  . . . . . . . . . . . . . 003-220/28
SCREW, Hex Head, .375-16x1.5  . . . . . . . . . . . . . . 006-210/8
SCREW, Hex Head, .375-16x1.5  . . . . . . . . . . . . . . 42RLE-230/8
SCREW, Hex Head, .375-16x1.5  . . . . . . . . . . . . . . 45RFE-210/

23
SCREW, Hex Head, .50-13x2.38  . . . . . . . . . . . . . . 003-210/15
SCREW, Hex Head, .50-13x2.38  . . . . . . . . . . . . . . 003-220/14
SCREW, Hex Head, .625-11x5.75  . . . . . . . . . . . . . 002-140/11
SCREW, Hex Head, M10x1.5x115 . . . . . . . . . . . . . 08A-311/8
SCREW, Hex Head, M10x1.5x30 . . . . . . . . . . . . . . 017-110/4
SCREW, Hex Head, M10x1.5x30 . . . . . . . . . . . . . . 017-120/4
SCREW, Hex Head, M10x1.5x40 . . . . . . . . . . . . . . 014-110/7
SCREW, Hex Head, M6x1x16. . . . . . . . . . . . . . . . . DAN-120/6
SCREW, Hex Head, M6x1x20. . . . . . . . . . . . . . . . . SAN-410/5
SCREW, Hex Head, M6x1x20. . . . . . . . . . . . . . . . . 008-1311/2
SCREW, Hex Head, M8x1.25x20 . . . . . . . . . . . . . . 42RLE-1210/

3
SCREW, Hex Head, M8x1.25x20 . . . . . . . . . . . . . . 45RFE-1210/

3
SCREW, Hex Head, M8x1.25x30 . . . . . . . . . . . . . . 004-120/6
SCREW, Hex Head, M8x1.25x30 . . . . . . . . . . . . . . SAN-410/4
SCREW, Hex Head, M8x1.25x30 . . . . . . . . . . . . . . 008-1011/11
SCREW, Hex Head, M8x1.25x50 . . . . . . . . . . . . . . 024-520/3
SCREW, Hex Head, M8x1.25x50 . . . . . . . . . . . . . . 4.7L-410/3
SCREW, M4x16  . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-615/4
SCREW, M6x1.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-260/6
SCREW, M6x1x25  . . . . . . . . . . . . . . . . . . . . . . . . . 019-110/8
SCREW, M6x1x25  . . . . . . . . . . . . . . . . . . . . . . . . . 007-207/10
SCREW, M6x1x25  . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/11
SCREW, M6x1x25  . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/16
SCREW, M6x1x30  . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/

10
SCREW, M6x1x40  . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/1
SCREW, M6x1x40  . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/6
SCREW, M8x1.25x30 . . . . . . . . . . . . . . . . . . . . . . . SAN-910/3
SCREW, Oval Head, .164-18x.750 HD #6 . . . . . . . 008-1141/9
SCREW, Oval Head, M8x1.25x6. . . . . . . . . . . . . . . DAN-130/11

SCREW, Pan Head . . . . . . . . . . . . . . . . . . . . . . . . . IAN-710/4
SCREW, Pan Head . . . . . . . . . . . . . . . . . . . . . . . . . IAN-710/7
SCREW, Pan Head . . . . . . . . . . . . . . . . . . . . . . . . . IAN-720/2
SCREW, Pan Head . . . . . . . . . . . . . . . . . . . . . . . . . IAN-720/7
SCREW, Pan Head . . . . . . . . . . . . . . . . . . . . . . . . . 008-1905/4
SCREW, Pan Head Tapping, M6.3x1.8x22.23  . . . . DAN-120/4
SCREW, Pan Head Tapping, M6.3x1.8x22.23  . . . . IAN-410/2
SCREW, Pan Head Tapping, M6.3x1.8x22.23  . . . . DAN-230/14
SCREW, Pan Head, .164-32x.50  . . . . . . . . . . . . . . 019-210/23
SCREW, Pan Head, M5 x 0.8 x 12.60. . . . . . . . . . . 45RFE-310/9
SCREW, Pan Head, M5 x 0.8 x 12.60. . . . . . . . . . . 45RFE-710/6
SCREW, Pan Head, M5 x 0.8 x 12.60. . . . . . . . . . . 42RLE-710/

18
SCREW, Pan Head, M5 x 0.8 x 12.60. . . . . . . . . . . 45RFE-210/

13
SCREW, Pan Head, M6-1.00x29.00 . . . . . . . . . . . . IAN-210/5
SCREW, Pan Head, M6x1x20. . . . . . . . . . . . . . . . . 019-210/24
SCREW, Pilot Point . . . . . . . . . . . . . . . . . . . . . . . . . 017-110/2
SCREW, Pilot Point . . . . . . . . . . . . . . . . . . . . . . . . . 017-120/2
SCREW, Pilot Point . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/25
SCREW, Recliner Handle . . . . . . . . . . . . . . . . . . . . IAN-820/6
SCREW, Round Head, .164-18x.560  . . . . . . . . . . . IAN-220/8
SCREW, Round Head, .164-18x.560  . . . . . . . . . . . IAN-715/5
SCREW, Round Head, .312-18x1.50  . . . . . . . . . . . SAN-510/15
SCREW, Self Piercing, .164-15x.625  . . . . . . . . . . . 008-805/15
SCREW, Self Tapping, M4.2x1.69x19.05  . . . . . . . . 08A-211/2
SCREW, Shoulder . . . . . . . . . . . . . . . . . . . . . . . . . . 017-210/5
SCREW, Shoulder . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-710/6
SCREW, Shoulder . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-715/7
SCREW, Shoulder/Truss, M5x.8x12.5. . . . . . . . . . . 45RFE-710/4
SCREW, Tapping. . . . . . . . . . . . . . . . . . . . . . . . . . . 004-110/7
SCREW, Tapping. . . . . . . . . . . . . . . . . . . . . . . . . . . EAN-210/12
SCREW, Tapping. . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-620/14
SCREW, Tapping, .164-18x.625 . . . . . . . . . . . . . . . 008-1411/5
SCREW, Tapping, .164-18x.625 . . . . . . . . . . . . . . . 008-1511/8
SCREW, Tapping, .19-16x.625 . . . . . . . . . . . . . . . . 008-1141/6
SCREW, Tapping, .25-14x1.85 . . . . . . . . . . . . . . . . DAN-130/5
SCREW, Tapping, M6x1x20  . . . . . . . . . . . . . . . . . . 019-720/4
SCREW, Tapping, M6x1x20  . . . . . . . . . . . . . . . . . . 025-410/4
SCREW, Tapping, M6x1x20  . . . . . . . . . . . . . . . . . . SAN-910/6
SCREW, Tapping, M8x20 . . . . . . . . . . . . . . . . . . . . 007-115/5
SCREW, Tapping, M8x20 . . . . . . . . . . . . . . . . . . . . 011-120/8
SCREW, Tapping, M8x20 . . . . . . . . . . . . . . . . . . . . 014-110/2
SCREW, Tapping, M8x20 . . . . . . . . . . . . . . . . . . . . 013-110/13
SCREW, Throttle Position Sensor . . . . . . . . . . . . . . 014-610/7
SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/9
SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/4
SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1141/4
SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/10
SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/10
SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

12
SEALANDGASKETPACKAGE,TransmissionFrontClutch 42RLE-410/1
SEALANDGASKETPACKAGE,TransmissionOilPump 42RLE-310/1
SEAL KIT, A/C And Heater Unit  . . . . . . . . . . . . . . . 024-120/60
SEAL, A-Pillar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/1
SEAL, Accumulator . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-710/9
SEAL, Accumulator . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/

16
SEAL, Adapter. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/3
SEAL, Adapter. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-220/4
SEAL, Air Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/22
SEAL, Axle Drive Shaft . . . . . . . . . . . . . . . . . . . . . . 002-310/3
SEAL, Axle Drive Shaft . . . . . . . . . . . . . . . . . . . . . . 003-210/12
SEAL, Axle Drive Shaft . . . . . . . . . . . . . . . . . . . . . . 003-220/11
SEAL, B-Pillar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/5
SEAL, B-Pillar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/5
SEAL, Body Side. . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/2
SEAL, Body Side. . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/9
SEAL, Caliper Piston. . . . . . . . . . . . . . . . . . . . . . . . 005-110/6
SEAL, Caliper Piston. . . . . . . . . . . . . . . . . . . . . . . . 005-210/8
SEAL, Clutch Feed . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/9
SEAL, Clutch Feed . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-710/5
SEAL, Cowl Plenum Cover . . . . . . . . . . . . . . . . . . . SAN-610/15
SEAL, Crankshaft Bearing Oil . . . . . . . . . . . . . . . . . 3.7L-410/14
SEAL, Crankshaft Bearing Oil . . . . . . . . . . . . . . . . . 4.7L-410/17
SEAL, Crankshaft Oil, Front  . . . . . . . . . . . . . . . . . . 007-207/8
SEAL, Crankshaft Oil, Front  . . . . . . . . . . . . . . . . . . 4.7L-610/5



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-18

Alphabetic
Index

SEAL, Crankshaft Oil, Front  . . . . . . . . . . . . . . . . . . 3.7L-610/14
SEAL, Demister. . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/46
SEAL, Demister. . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/66
SEAL, Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/8
SEAL, Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/2
SEAL, Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/8
SEAL, Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/14
SEAL, Door Mirror Bezel . . . . . . . . . . . . . . . . . . . . . DAN-610/12
SEAL, Drain Tube . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/49
SEAL, Drain Tube . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/64
SEAL, Drive Pinion . . . . . . . . . . . . . . . . . . . . . . . . . 002-610/3
SEAL, Drive Pinion . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/4
SEAL, Drive Pinion . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/4
SEAL, Evaporator To Dash . . . . . . . . . . . . . . . . . . . 024-120/47
SEAL, Evaporator To Dash . . . . . . . . . . . . . . . . . . . 024-120/63
SEAL, Floor Duct. . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/48
SEAL, Front Door  . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/3
SEAL, Front Door  . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/6
SEAL, Front Door Glass Run  . . . . . . . . . . . . . . . . . DAN-610/6
SEAL, Fuel Pump and Level Unit  . . . . . . . . . . . . . . 014-510/4
SEAL, Glass Run  . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/4
SEAL, Glass Run  . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/7
SEAL, Glass Run  . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-610/15
SEAL, Heater Core Tubes . . . . . . . . . . . . . . . . . . . . 024-120/44
SEAL, Heater Core Tubes . . . . . . . . . . . . . . . . . . . . 024-120/61
SEAL, Hood. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-510/16
SEAL, Hood To Cowl. . . . . . . . . . . . . . . . . . . . . . . . SAN-510/12
SEAL, Impeller Hub, 57.25mm OD . . . . . . . . . . . . . 42RLE-310/

10
SEAL, Input . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-220/4
SEAL, Input . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/9
SEAL, Input Gear  . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/2
SEAL, Input Gear  . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/2
SEAL, Input Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/20
SEAL, Input Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/2
SEAL, Input Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

36
SEAL, Instrument Panel  . . . . . . . . . . . . . . . . . . . . . 08A-111/9
SEAL, Intake Manifold . . . . . . . . . . . . . . . . . . . . . . . 3.7L-810/1
SEAL, Intake Manifold . . . . . . . . . . . . . . . . . . . . . . . 4.7L-810/2
SEAL, Main Shaft  . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/4
SEAL, Manual Valve Lever  . . . . . . . . . . . . . . . . . . . 42RLE-710/3
SEAL, Master Cylinder To Booster . . . . . . . . . . . . . 005-410/7
SEAL, O-Ring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-260/5
SEAL, O-Ring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-910/1
SEAL, O-Ring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-910/10
SEAL, Oil. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/27
SEAL, Oil. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/25
SEAL, Oil Pick Up Tube. . . . . . . . . . . . . . . . . . . . . . 3.7L-710/20
SEAL, Oil Pick Up Tube. . . . . . . . . . . . . . . . . . . . . . 4.7L-710/20
SEAL, Oil Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-310/8
SEAL, Oil Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-310/

10
SEAL, Output Shaft . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/13
SEAL, Output Shaft . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/25
SEAL, Output Shaft . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/15
SEAL, Output Shaft . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/34
SEAL, Output Shaft . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/21
SEAL, Output Shaft . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-225/2
SEAL, Output Shaft . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-220/6
SEAL, Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/45
SEAL, Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/62
SEAL, Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/65
SEAL, Piston Outer, 140mm OD. . . . . . . . . . . . . . . 42RLE-410/

34
SEAL, Plenum Drain . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/14
SEAL, Quarter Window . . . . . . . . . . . . . . . . . . . . . . SAN-710/16
SEAL, Rear Door. . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/1
SEAL, Rear Door. . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/3
SEAL, Rear Door. . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-620/7
SEAL, Recirculation Door . . . . . . . . . . . . . . . . . . . . 024-120/19
SEAL, Recirculation Door . . . . . . . . . . . . . . . . . . . . 024-120/20
SEAL, Reverse Servo Piston. . . . . . . . . . . . . . . . . . 42RLE-410/

50
SEAL, Reverse Servo Piston. . . . . . . . . . . . . . . . . . 42RLE-410/

51
SEAL, Ring Reaction Support, 2 1/16 O.D.. . . . . . . 42RLE-310/3
SEAL, Shift Lever  . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/26

SEAL, Torque Converter Hub  . . . . . . . . . . . . . . . . 42RLE-230/
15

SEAL, Transmission. . . . . . . . . . . . . . . . . . . . . . . . 42RLE-220/3
SEAL, Transmission. . . . . . . . . . . . . . . . . . . . . . . . 42RLE-225/4
SEAL, Transmission Oil Pump . . . . . . . . . . . . . . . . 45RFE-310/7
SEAL, Under Drive. . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

42
SEAL, Vacuum Switch . . . . . . . . . . . . . . . . . . . . . . 244-210/6
SEAL, Valve Guide. . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/16
SEAL, Valve Guide. . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/10
SEALANT, RTV . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-310/14
SEALANT, RTV . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/16
SEALANT, RTV . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/15
SEAT BACK, Rear, 40%  . . . . . . . . . . . . . . . . . . . . IAN-620/1
SEAT BACK, Rear, 60%  . . . . . . . . . . . . . . . . . . . . IAN-620/3
SEAT BELT, Front Inner . . . . . . . . . . . . . . . . . . . . . IAN-710/8
SEAT BELT, Front Inner . . . . . . . . . . . . . . . . . . . . . IAN-715/8
SEAT BELT, Front Outer. . . . . . . . . . . . . . . . . . . . . IAN-710/1
SEAT BELT, Front Outer. . . . . . . . . . . . . . . . . . . . . IAN-715/1
SEAT BELT, Rear . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-720/1
SEAT BELT, Rear Inner . . . . . . . . . . . . . . . . . . . . . IAN-720/5
SEAT BELT, Rear Inner . . . . . . . . . . . . . . . . . . . . . IAN-720/6
SEAT BELT, Rear Inner . . . . . . . . . . . . . . . . . . . . . IAN-720/11
SEAT BELT, Rear Inner . . . . . . . . . . . . . . . . . . . . . IAN-720/12
SEAT FRONT, SPLIT BENCH, TRIM CODE [P9]  . IAN/510
SEAT, Exhaust Valve . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/18
SEAT, FRONT BUCKET, TRIM CODE [LJ]  . . . . . . IAN/540
SEAT, FRONT, BUCKET SEATS,TRIM CODE [K5] IAN/530
SEAT, Intake Valve . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/20
SEAT, Spring  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 017-120/6
SECTOR, Transfer Case . . . . . . . . . . . . . . . . . . . . 233-910/9
SECTOR, Transfer Case . . . . . . . . . . . . . . . . . . . . 244-910/2
SENSOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-620/4
SENSOR KIT, Anti-Lock Brakes. . . . . . . . . . . . . . . 008-625/4
SENSOR KIT, Anti-Lock Brakes. . . . . . . . . . . . . . . 005-110/12
SENSOR KIT, Throttle Position . . . . . . . . . . . . . . . 008-610/3
SENSOR KIT, Throttle Position . . . . . . . . . . . . . . . 008-615/9
SENSOR KIT, Throttle Position . . . . . . . . . . . . . . . 014-610/5
SENSOR, Air Temperature  . . . . . . . . . . . . . . . . . . 008-610/1
SENSOR, Air Temperature  . . . . . . . . . . . . . . . . . . 008-615/2
SENSOR, Air Temperature  . . . . . . . . . . . . . . . . . . 014-820/7
SENSOR, Ambient Temperature . . . . . . . . . . . . . . 008-625/3
SENSOR, Anti-Lock Brake. . . . . . . . . . . . . . . . . . . 005-110/11
SENSOR, Anti-Lock Brake. . . . . . . . . . . . . . . . . . . 005-520/11
SENSOR, Battery Temperature . . . . . . . . . . . . . . . 008-625/1
SENSOR, Battery Temperature . . . . . . . . . . . . . . . 008-1011/4
SENSOR, Camshaft  . . . . . . . . . . . . . . . . . . . . . . . 008-615/1
SENSOR, Camshaft  . . . . . . . . . . . . . . . . . . . . . . . 008-610/10
SENSOR, Coolant Temperature  . . . . . . . . . . . . . . 008-610/8
SENSOR, Coolant Temperature  . . . . . . . . . . . . . . 008-615/7
SENSOR, Crankshaft Position. . . . . . . . . . . . . . . . 008-610/4
SENSOR, Crankshaft Position. . . . . . . . . . . . . . . . 008-615/5
SENSOR, Manual Valve Lever. . . . . . . . . . . . . . . . 42RLE-710/6
SENSOR, Map. . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-610/2
SENSOR, Map. . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-615/3
SENSOR, Oxygen . . . . . . . . . . . . . . . . . . . . . . . . . 008-610/7
SENSOR, Oxygen . . . . . . . . . . . . . . . . . . . . . . . . . 008-610/9
SENSOR, Oxygen . . . . . . . . . . . . . . . . . . . . . . . . . 008-615/6
SENSOR, Oxygen . . . . . . . . . . . . . . . . . . . . . . . . . 008-615/10
SENSOR, Shock, With Terminals  . . . . . . . . . . . . . 001-914/3
SENSOR, Transmission Input Speed  . . . . . . . . . . 42RLE-210/6
SENSOR, Transmission Input Speed  . . . . . . . . . . 45RFE-210/

10
SENSOR, Transmission Output Speed . . . . . . . . . 008-620/2
SENSOR, Transmission Output Speed . . . . . . . . . 42RLE-210/7
SENSOR, Washer Fluid Level . . . . . . . . . . . . . . . . 008-625/2
SENSOR, Washer Fluid Level . . . . . . . . . . . . . . . . 23D-210/9
SENSOR, Washer Fluid Level . . . . . . . . . . . . . . . . 007-305/10
SENSOR, Wheel Speed  . . . . . . . . . . . . . . . . . . . . 008-620/3
SENSOR, Wheel Speed  . . . . . . . . . . . . . . . . . . . . 008-625/5
SENSOR, Wheel Speed  . . . . . . . . . . . . . . . . . . . . 005-540/12
SENSORS - BODY  . . . . . . . . . . . . . . . . . . . . . . . . 008/625
SENSORS 3.7L ENGINE [EK0]. . . . . . . . . . . . . . . 008/610
SENSORS 4.7L ENGINE [EV0]. . . . . . . . . . . . . . . 008/615
SENSORS DRIVETRAIN. . . . . . . . . . . . . . . . . . . . 008/620
SERVO, Speed Control . . . . . . . . . . . . . . . . . . . . . 014-720/2
SERVO, Speed Control . . . . . . . . . . . . . . . . . . . . . 014-1010/1
SHACKLE, Spring . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/5



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-19

Alphabetic
Index

[/Dest/AlphaPagemacs19/DEST FmPD2
BMSAlphaPagemacs19|Alphabetic Index|0BME

SHACKLE, Spring . . . . . . . . . . . . . . . . . . . . . . . . . . 017-110/10
SHACKLE, Spring . . . . . . . . . . . . . . . . . . . . . . . . . . 017-120/12
SHAFT, A/C and Heater Door . . . . . . . . . . . . . . . . . 024-120/9
SHAFT, Axle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-310/1
SHAFT, Axle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/13
SHAFT, Axle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/12
SHAFT, Axle Half  . . . . . . . . . . . . . . . . . . . . . . . . . . 002-210/1
SHAFT, Balance . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-620/3
SHAFT, Balance, Driver  . . . . . . . . . . . . . . . . . . . . . 3.7L-620/14
SHAFT, Blend Air Door . . . . . . . . . . . . . . . . . . . . . . 024-120/31
SHAFT, Brake Pedal Pivot. . . . . . . . . . . . . . . . . . . . 005-610/2
SHAFT, Counter  . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/27
SHAFT, Differential . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/25
SHAFT, Differential Pinion. . . . . . . . . . . . . . . . . . . . 002-610/20
SHAFT, Differential Pinion. . . . . . . . . . . . . . . . . . . . 003-210/26
SHAFT, Drive  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 016-130/7
SHAFT, Drive, Rear 1-Piece . . . . . . . . . . . . . . . . . . 016-110/2
SHAFT, Drive, Rear 1-Piece . . . . . . . . . . . . . . . . . . 016-130/3
SHAFT, Drive, Rear 2-Piece . . . . . . . . . . . . . . . . . . 016-120/3
SHAFT, Idler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-620/4
SHAFT, Idler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-620/13
SHAFT, Input. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/1
SHAFT, Input. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/3
SHAFT, Intermediate. . . . . . . . . . . . . . . . . . . . . . . . 019-210/32
SHAFT, Intermediate. . . . . . . . . . . . . . . . . . . . . . . . 019-210/33
SHAFT, Intermediate. . . . . . . . . . . . . . . . . . . . . . . . 244-410/15
SHAFT, Intermediate. . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

72
SHAFT, Output  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/15
SHAFT, Output  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-225/9
SHAFT, Parking Pawl  . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/4
SHAFT, Parking Sprag  . . . . . . . . . . . . . . . . . . . . . . 42RLE-730/5
SHAFT, Selector . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-910/1
SHAFT,PROPELLER,FRONT AND REAR-AN 5  . . 016/130
SHAFT,PROPELLER,REAR,2 PIECE-AN 1 . . . . . . 016/120
SHAFT,PROPELLER,REAR.1 PIECE-AN 1 . . . . . . 016/110
SHAFT.FRONT DRIVE AXLE . . . . . . . . . . . . . . . . . 002/210
SHIELD KIT - AIR FRONT  . . . . . . . . . . . . . . . . . . . 001/530
SHIELD KIT, Air - Front . . . . . . . . . . . . . . . . . . . . . . 001-530/1
SHIELD, Center Bearing . . . . . . . . . . . . . . . . . . . . . 016-120/13
SHIELD, Exhaust Manifold  . . . . . . . . . . . . . . . . . . . 011-210/1
SHIELD, Exhaust Manifold  . . . . . . . . . . . . . . . . . . . 011-210/2
SHIELD, Exhaust Manifold  . . . . . . . . . . . . . . . . . . . 011-210/3
SHIELD, Exhaust Manifold  . . . . . . . . . . . . . . . . . . . 011-210/4
SHIELD, Exhaust Manifold  . . . . . . . . . . . . . . . . . . . 3.7L-810/7
SHIELD, Exhaust Manifold  . . . . . . . . . . . . . . . . . . . 4.7L-810/10
SHIELD, Fuel Tank . . . . . . . . . . . . . . . . . . . . . . . . . 014-110/8
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 016-120/4
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-210/5
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-220/4
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/5
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/6
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/7
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/8
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1211/3
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/10
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/15
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 013-110/16
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-225/12
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-230/12
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/10
SHIELD, Heat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/11
SHIELD, Seat Cushion . . . . . . . . . . . . . . . . . . . . . . IAN-810/4
SHIELD, Splash  . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/23
SHIELD, Splash  . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-910/10
SHIELD, Splash  . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-910/11
SHIM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-910/5
SHIM PACKAGE, Differential  . . . . . . . . . . . . . . . . . 002-610/12
SHIM PACKAGE, Pinion . . . . . . . . . . . . . . . . . . . . . 002-610/7
SHIM, Carrier Bearing, 5.17 - 5.19mm . . . . . . . . . . 42RLE-420/

10
SHIM, Carrier Bearing, 5.20 - 5.22mm . . . . . . . . . . 42RLE-420/

11
SHIM, Carrier Bearing, 5.23 - 5.25mm . . . . . . . . . . 42RLE-420/

12
SHIM, Carrier Bearing, 5.26 - 5.28mm . . . . . . . . . . 42RLE-420/

13

SHIM, Carrier Bearing, 5.29 - 5.31mm . . . . . . . . . . 42RLE-420/
14

SHIM, Carrier Bearing, 5.32 - 5.34mm . . . . . . . . . . 42RLE-420/
15

SHIM, Carrier Bearing, 5.35 - 5.37mm . . . . . . . . . . 42RLE-420/
16

SHIM, Carrier Bearing, 5.38 - 5.40mm . . . . . . . . . . 42RLE-420/
17

SHIM, Carrier Bearing, 5.41 - 5.43mm . . . . . . . . . . 42RLE-420/
18

SHIM, Carrier Bearing, 5.44 - 5.46mm . . . . . . . . . . 42RLE-420/
19

SHIM, Carrier Bearing, 5.47 - 5.49mm . . . . . . . . . . 42RLE-420/
20

SHIM, Carrier Bearing, 5.50 - 5.52mm . . . . . . . . . . 42RLE-420/
21

SHIM, Carrier Bearing, 5.53 - 5.55mm . . . . . . . . . . 42RLE-420/
22

SHIM, Carrier Bearing, 5.56 - 5.58mm . . . . . . . . . . 42RLE-420/
23

SHIM, Carrier Bearing, 5.59 - 5.61mm . . . . . . . . . . 42RLE-420/
24

SHIM, Carrier Bearing, 5.62 - 5.64mm . . . . . . . . . . 42RLE-420/
25

SHIM, Carrier Bearing, 5.65 - 5.67mm . . . . . . . . . . 42RLE-420/
26

SHIM, Carrier Bearing, 5.68 - 5.70mm . . . . . . . . . . 42RLE-420/
27

SHIM, Carrier Bearing, 5.71 - 5.73mm . . . . . . . . . . 42RLE-420/
28

SHIM, Carrier Bearing, 5.74 - 5.76mm . . . . . . . . . . 42RLE-420/
29

SHIM, Carrier Bearing, 5.77 - 5.79mm . . . . . . . . . . 42RLE-420/
30

SHIM, Carrier Bearing, 5.80 - 5.82mm . . . . . . . . . . 42RLE-420/
31

SHIM, Carrier Bearing, 5.83 - 5.85mm . . . . . . . . . . 42RLE-420/
32

SHIM, Carrier Bearing, 5.86 - 5.88mm . . . . . . . . . . 42RLE-420/
33

SHIM, Carrier Bearing, 5.89 - 5.91mm . . . . . . . . . . 42RLE-420/
34

SHIM, Carrier Bearing, 5.92 - 5.94mm . . . . . . . . . . 42RLE-420/
35

SHIM, Carrier Bearing, 5.95 - 5.97mm . . . . . . . . . . 42RLE-420/
36

SHIM, Carrier Bearing, 5.98 - 6.00mm . . . . . . . . . . 42RLE-420/
37

SHIM, Carrier Bearing, 6.01 - 6.03mm . . . . . . . . . . 42RLE-420/
38

SHIM, Carrier Bearing, 6.04 - 6.06mm . . . . . . . . . . 42RLE-420/
39

SHIM, Drive Pinion Bearing, .020 . . . . . . . . . . . . . . 003-210/32
SHIM, Drive Pinion Bearing, .020 . . . . . . . . . . . . . . 003-220/30
SHIM, Drive Pinion Bearing, .021 . . . . . . . . . . . . . . 003-210/33
SHIM, Drive Pinion Bearing, .021 . . . . . . . . . . . . . . 003-220/31
SHIM, Drive Pinion Bearing, .022 . . . . . . . . . . . . . . 003-210/34
SHIM, Drive Pinion Bearing, .022 . . . . . . . . . . . . . . 003-220/32
SHIM, Drive Pinion Bearing, .023 . . . . . . . . . . . . . . 003-210/35
SHIM, Drive Pinion Bearing, .023 . . . . . . . . . . . . . . 003-220/33
SHIM, Drive Pinion Bearing, .024 . . . . . . . . . . . . . . 003-210/36
SHIM, Drive Pinion Bearing, .024 . . . . . . . . . . . . . . 003-220/34
SHIM, Drive Pinion Bearing, .025 . . . . . . . . . . . . . . 003-210/37
SHIM, Drive Pinion Bearing, .025 . . . . . . . . . . . . . . 003-220/35
SHIM, Drive Pinion Bearing, .026 . . . . . . . . . . . . . . 003-210/38
SHIM, Drive Pinion Bearing, .026 . . . . . . . . . . . . . . 003-220/36
SHIM, Drive Pinion Bearing, .027 . . . . . . . . . . . . . . 003-210/39
SHIM, Drive Pinion Bearing, .027 . . . . . . . . . . . . . . 003-220/37
SHIM, Drive Pinion Bearing, .028 . . . . . . . . . . . . . . 003-210/40
SHIM, Drive Pinion Bearing, .028 . . . . . . . . . . . . . . 003-220/38
SHIM, Drive Pinion Bearing, .029 . . . . . . . . . . . . . . 003-210/41
SHIM, Drive Pinion Bearing, .029 . . . . . . . . . . . . . . 003-220/39
SHIM, Drive Pinion Bearing, .030 . . . . . . . . . . . . . . 003-210/42
SHIM, Drive Pinion Bearing, .030 . . . . . . . . . . . . . . 003-220/40



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-20

Alphabetic
Index

SHIM, Drive Pinion Bearing, .031 . . . . . . . . . . . . . . 003-210/43
SHIM, Drive Pinion Bearing, .031 . . . . . . . . . . . . . . 003-220/41
SHIM, Drive Pinion Bearing, .032 . . . . . . . . . . . . . . 003-210/44
SHIM, Drive Pinion Bearing, .032 . . . . . . . . . . . . . . 003-220/42
SHIM, Drive Pinion Bearing, .033 . . . . . . . . . . . . . . 003-210/45
SHIM, Drive Pinion Bearing, .033 . . . . . . . . . . . . . . 003-220/43
SHIM, Drive Pinion Bearing, .034 . . . . . . . . . . . . . . 003-210/46
SHIM, Drive Pinion Bearing, .034 . . . . . . . . . . . . . . 003-220/44
SHIM, Drive Pinion Bearing, .035 . . . . . . . . . . . . . . 003-210/47
SHIM, Drive Pinion Bearing, .035 . . . . . . . . . . . . . . 003-220/45
SHIM, Drive Pinion Bearing, .036 . . . . . . . . . . . . . . 003-210/48
SHIM, Drive Pinion Bearing, .036 . . . . . . . . . . . . . . 003-220/46
SHIM, Drive Pinion Bearing, .037 . . . . . . . . . . . . . . 003-210/49
SHIM, Drive Pinion Bearing, .037 . . . . . . . . . . . . . . 003-220/47
SHIM, Drive Pinion Bearing, .038 . . . . . . . . . . . . . . 003-210/50
SHIM, Drive Pinion Bearing, .038 . . . . . . . . . . . . . . 003-220/48
SHOCK ABSORBER PACKAGE, Suspension, Front 002-110/16
SHOCK ABSORBER PACKAGE, Suspension, Front 002-130/24
SHOCK ABSORBER, Suspension, Rear  . . . . . . . . 017-210/14
SHOE AND LINING  KIT, Parking Brake . . . . . . . . . 004-130/2
SHOE AND LINING KIT, drum  . . . . . . . . . . . . . . . . 005-220/24
SHROUD MODULE, Fan  . . . . . . . . . . . . . . . . . . . . 007-305/4
SHROUD MODULE, Fan  . . . . . . . . . . . . . . . . . . . . 23D-210/8
SHROUD MODULE, Fan  . . . . . . . . . . . . . . . . . . . . 007-107/13
SHROUD, Fan . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-107/15
SHROUD, Steering Column  . . . . . . . . . . . . . . . . . . 019-210/8
SHUTTER, Door, Deck and Liftgate, Bright  . . . . . . 23D-110/3
SHUTTER, Lock Cylinder . . . . . . . . . . . . . . . . . . . . 23D-110/24
SILENCER, Anti-Rattle Disc . . . . . . . . . . . . . . . . . . SAN-1310/5
SILENCER, Dash Panel  . . . . . . . . . . . . . . . . . . . . . IAN-320/6
SILENCER, Dash Panel  . . . . . . . . . . . . . . . . . . . . . SAN-610/16
SILENCER, Floor Pan. . . . . . . . . . . . . . . . . . . . . . . IAN-320/2
SILENCER, Floor Pan. . . . . . . . . . . . . . . . . . . . . . . IAN-320/4
SILENCER, Floor Pan Front Tunnel  . . . . . . . . . . . . IAN-320/1
SILENCER, Floor Pan Front Tunnel  . . . . . . . . . . . . IAN-320/3
SILENCER, Floor Pan Front Tunnel  . . . . . . . . . . . . IAN-320/5
SILENCER, Wheelhouse  . . . . . . . . . . . . . . . . . . . . IAN-320/10
SILENCERS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN/320
SILL, Body Side. . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-830/4
SILL, Box. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-230/3
SILL, Box. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-230/5
SILL, Rear Cross. . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-230/2
SINGLE BOARD ENGINE CONTROLLERS (JTEC) 008/710
SIREN, Alarm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-910/2
SIREN, Alarm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-914/4
SKID PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233/1210
SKID PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244/1210
SKID PLATE, Front . . . . . . . . . . . . . . . . . . . . . . . . . 002-810/3
SKID PLATE, Front . . . . . . . . . . . . . . . . . . . . . . . . . 001-1025/2
SKID PLATE, Front . . . . . . . . . . . . . . . . . . . . . . . . . 233-1210/1
SKID PLATE, Front . . . . . . . . . . . . . . . . . . . . . . . . . 244-1210/1
SKID PLATE, Fuel Tank  . . . . . . . . . . . . . . . . . . . . . 014-110/5
SKID PLATE,FRONT AXLE  . . . . . . . . . . . . . . . . . . 002/810
SLEEVE  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-410/13
SLEEVE, Disc Brake Caliper. . . . . . . . . . . . . . . . . . 005-210/6
SLEEVE, Mode Synchronizer . . . . . . . . . . . . . . . . . 233-410/12
SLEEVE, Mode Synchronizer . . . . . . . . . . . . . . . . . 244-410/16
SLEEVE, Range Fork . . . . . . . . . . . . . . . . . . . . . . . 233-410/14
SLEEVE, Shift Range . . . . . . . . . . . . . . . . . . . . . . . 244-410/12
SLIPPER, Caliper . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/8
SLIPPER, Caliper . . . . . . . . . . . . . . . . . . . . . . . . . . 004-130/11
SLIPPER, Caliper . . . . . . . . . . . . . . . . . . . . . . . . . . 005-210/11
SMOKERS KIT, Ash Receiver With Lighter. . . . . . . 08A-111/36
SMOKERS KIT, Ash Receiver With Lighter. . . . . . . 08A-420/24
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/7
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/4
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/6
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/15
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/17
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/31
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/13
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/17
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/25
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-410/35
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/9
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-225/8
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/3
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-720/5
SNAP RING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-220/8

SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/5
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-420/5
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-450/2
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-470/3
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-470/6
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/7
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

10
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

14
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

19
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

29
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

33
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

43
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

44
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

48
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

55
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

57
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

60
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

61
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

69
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-220/

10
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-220/

11
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-410/

17
SNAP RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-430/

11
SNAP RING, 1.268 ID . . . . . . . . . . . . . . . . . . . . . . 42RLE-225/6
SNAP RING, 1.28 ID . . . . . . . . . . . . . . . . . . . . . . . 244-410/42
SNAP RING, Annulus Gear . . . . . . . . . . . . . . . . . . 233-210/3
SNAP RING, Annulus Gear . . . . . . . . . . . . . . . . . . 244-410/11
SNAP RING, Axle Shaft. . . . . . . . . . . . . . . . . . . . . 002-310/2
SNAP RING, Bearing. . . . . . . . . . . . . . . . . . . . . . . 233-410/24
SNAP RING, Bearing. . . . . . . . . . . . . . . . . . . . . . . 244-410/40
SNAP RING, Input Shaft . . . . . . . . . . . . . . . . . . . . 45RFE-410/

10
SNAP RING, Output Shaft Bearing . . . . . . . . . . . . 3500-410/4
SNAP RING, Output Shaft Bearing . . . . . . . . . . . . 3500-410/25
SNAP RING, Overdrive Clutch. . . . . . . . . . . . . . . . 45RFE-430/3
SNAP RING, Reverse Clutch, 1.77-1.83mm . . . . . 42RLE-410/

20
SNAP RING, Reverse Clutch, 2.02-2.07mm . . . . . 42RLE-410/

21
SNAP RING, Reverse Clutch, 2.27-2.32mm . . . . . 42RLE-410/

22
SNAP RING, Rod. . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-730/3
SNAP RING, Rod. . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/

11
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-310/5
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-420/3
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-430/6
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-440/3
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-440/6
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-440/9
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-720/2
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-310/

14
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-410/

11
SNAP RING, Transmission  . . . . . . . . . . . . . . . . . . 45RFE-410/

21



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-21

Alphabetic
Index

[/Dest/AlphaPagemacs21/DEST FmPD2
BMSAlphaPagemacs21|Alphabetic Index|0BME

SNAP RING, Transmission . . . . . . . . . . . . . . . . . . . 45RFE-440/
13

SNAP RING, Transmission . . . . . . . . . . . . . . . . . . . 45RFE-440/
17

SNAP RING, Underdrive Clutch, Flat . . . . . . . . . . . 42RLE-410/6
SNAP RING, Underdrive Clutch, Flat . . . . . . . . . . . 42RLE-410/

26
SNAP RING, Underdrive Clutch, Tapered. . . . . . . . 42RLE-410/5
SOCKET, Brake Adjusting. . . . . . . . . . . . . . . . . . . . 005-220/14
SOCKET, Cornering Lamp . . . . . . . . . . . . . . . . . . . 008-1141/2
SOCKET, Park, Turn, and Side Lamp . . . . . . . . . . . 008-1131/2
SOCKET, Park, Turn, and Side Lamp . . . . . . . . . . . 008-1141/3
SOCKET, Park, Turn, and Side Lamp . . . . . . . . . . . 008-1196/4
SOCKET, Shift Shaft . . . . . . . . . . . . . . . . . . . . . . . . 3500-910/9
SOCKET, Side Marker  . . . . . . . . . . . . . . . . . . . . . . 008-1131/3
SOCKET, Warning Lamp  . . . . . . . . . . . . . . . . . . . . 08A-211/7
SOLENOID, Linear IACV. . . . . . . . . . . . . . . . . . . . . 014-610/8
SOLENOID, Proportional Purge . . . . . . . . . . . . . . . 025-410/1
SOLENOID, Proportional Purge . . . . . . . . . . . . . . . 025-410/7
SOLENOID, Transmission. . . . . . . . . . . . . . . . . . . . 45RFE-710/1
SOLENOID, Transmission. . . . . . . . . . . . . . . . . . . . 42RLE-710/

14
SPACER, Air Deflector  . . . . . . . . . . . . . . . . . . . . . . 001-530/2
SPACER, Door Handle . . . . . . . . . . . . . . . . . . . . . . DAN-120/8
SPACER, Door Handle . . . . . . . . . . . . . . . . . . . . . . DAN-220/2
SPACER, Door Latch Striker . . . . . . . . . . . . . . . . . . DAN-130/10
SPACER, Door Latch Striker . . . . . . . . . . . . . . . . . . DAN-230/16
SPACER, Drive Pinion Bearing . . . . . . . . . . . . . . . . 002-610/6
SPACER, Drive Pinion Bearing . . . . . . . . . . . . . . . . 003-210/51
SPACER, Drive Pinion Bearing . . . . . . . . . . . . . . . . 003-220/49
SPACER, Windshield  . . . . . . . . . . . . . . . . . . . . . . . SAN-710/2
SPACER, Windshield  . . . . . . . . . . . . . . . . . . . . . . . SAN-710/3
SPARK PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1905/2
SPARK PLUGS, CABLES & COILS . . . . . . . . . . . . 008/1905
SPEAKER, 5.25” . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-316/1
SPEAKER, 6.5” . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-316/3
SPEAKER, 6.5” . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-316/6
SPEAKER, Front . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-620/3
SPEAKER, Front Tweeter . . . . . . . . . . . . . . . . . . . . 08A-316/8
SPEAKERS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A/316
SPEED CONTROL,  . . . . . . . . . . . . . . . . . . . . . . . . 014/1010
SPRAG, Transmission Parking . . . . . . . . . . . . . . . . 45RFE-720/1
SPRING  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-910/6
SPRING  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-910/15
SPRING, 2nd And 4th Clutch Piston. . . . . . . . . . . . 45RFE-440/8
SPRING, 2nd And 4th Clutch Piston. . . . . . . . . . . . 42RLE-420/

64
SPRING, 2nd And 4th Clutch Piston. . . . . . . . . . . . 45RFE-440/

12
SPRING, Accumulator  . . . . . . . . . . . . . . . . . . . . . . 42RLE-720/1
SPRING, Accumulator  . . . . . . . . . . . . . . . . . . . . . . 42RLE-720/2
SPRING, Accumulator  . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/

13
SPRING, Accumulator  . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/

21
SPRING, Accumulator  . . . . . . . . . . . . . . . . . . . . . . 45RFE-710/

10
SPRING, Accumulator  . . . . . . . . . . . . . . . . . . . . . . 45RFE-710/

12
SPRING, Adjuster Cable. . . . . . . . . . . . . . . . . . . . . 005-220/22
SPRING, Auto Adjusting . . . . . . . . . . . . . . . . . . . . . 005-220/15
SPRING, Brake Shoe Hold Down . . . . . . . . . . . . . . 005-220/10
SPRING, Brake Shoe Return . . . . . . . . . . . . . . . . . 005-220/18
SPRING, Brake Shoe Return . . . . . . . . . . . . . . . . . 005-220/20
SPRING, Brake Shoe to Shoe  . . . . . . . . . . . . . . . . 005-220/29
SPRING, Clutch Release  . . . . . . . . . . . . . . . . . . . . 006-310/9
SPRING, Cylinder Return . . . . . . . . . . . . . . . . . . . . 23D-110/22
SPRING, Door and Deck Tumbler. . . . . . . . . . . . . . 23D-110/21
SPRING, Drive Lower Case . . . . . . . . . . . . . . . . . . 42RLE-410/

31
SPRING, Front Coil . . . . . . . . . . . . . . . . . . . . . . . . . 002-110/9
SPRING, Gearshift Lever  . . . . . . . . . . . . . . . . . . . . 019-210/12
SPRING, Ignition Tumbler, Sidebar. . . . . . . . . . . . . 23D-110/11
SPRING, Lever . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-910/3
SPRING, Low/Reverse Clutch Piston . . . . . . . . . . . 42RLE-420/4
SPRING, Low/Reverse Clutch Piston . . . . . . . . . . . 45RFE-470/7
SPRING, Mode Fork . . . . . . . . . . . . . . . . . . . . . . . . 233-910/11

SPRING, Mode Shift Fork . . . . . . . . . . . . . . . . . . . . 244-910/8
SPRING, Overdrive Piston  . . . . . . . . . . . . . . . . . . . 42RLE-410/

45
SPRING, Park Brake Shoe Return . . . . . . . . . . . . . 004-130/5
SPRING, Park Brake Shoe Return . . . . . . . . . . . . . 004-130/9
SPRING, Parking Brake Strut . . . . . . . . . . . . . . . . . 005-220/12
SPRING, Parking Sprag Return  . . . . . . . . . . . . . . . 42RLE-730/2
SPRING, Piston Return. . . . . . . . . . . . . . . . . . . . . . 45RFE-410/

12
SPRING, Poppet Plunger  . . . . . . . . . . . . . . . . . . . . 244-210/7
SPRING, Poppet Plunger  . . . . . . . . . . . . . . . . . . . . 233-210/14
SPRING, Rear Leaf. . . . . . . . . . . . . . . . . . . . . . . . . 017-110/9
SPRING, Rear Leaf. . . . . . . . . . . . . . . . . . . . . . . . . 017-120/8
SPRING, Shift Detent . . . . . . . . . . . . . . . . . . . . . . . 3500-210/16
SPRING, Torsion . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-720/6
SPRING, Undredrive Piston  . . . . . . . . . . . . . . . . . . 45RFE-410/

19
SPRING, Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-510/9
SPRING, Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/14
SPROCKET, Camshaft, Left . . . . . . . . . . . . . . . . . . 3.7L-620/10
SPROCKET, Camshaft, Left . . . . . . . . . . . . . . . . . . 4.7L-620/14
SPROCKET, Camshaft, Right . . . . . . . . . . . . . . . . . 3.7L-620/4
SPROCKET, Camshaft, Right . . . . . . . . . . . . . . . . . 4.7L-620/13
SPROCKET, Crankshaft . . . . . . . . . . . . . . . . . . . . . 3.7L-620/16
SPROCKET, Crankshaft . . . . . . . . . . . . . . . . . . . . . 4.7L-620/12
SPROCKET, Differential  . . . . . . . . . . . . . . . . . . . . . 244-410/24
SPROCKET, Idler  . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-620/5
SPROCKET, Idler  . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-620/15
SPROCKET, Transfer Case. . . . . . . . . . . . . . . . . . . 233-410/18
SPROCKET, Transfer Case. . . . . . . . . . . . . . . . . . . 244-410/22
SPROCKET, Transfer Case. . . . . . . . . . . . . . . . . . . 244-410/38
STABILIZER BAR AND TORSION BAR,FRONT-AN 5 002/140
STABILIZER BAR, Front Suspension . . . . . . . . . . . 002-120/9
STABILIZER BAR,FRONT-AN 1 . . . . . . . . . . . . . . . 002/120
STABILIZER,REAR WITH SHOCK ABSORBERS . 017/210
STARTER  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-110/1
STARTER & MOUNTING 3.7L [EK0] & 4.7L

ENGINES [EV0]  . . . . . . . . . . . . . . . . . . . . . . .
008/110

STEM, Wheel Valve. . . . . . . . . . . . . . . . . . . . . . . . . 022-110/6
STEP PAD, Rear Bumper . . . . . . . . . . . . . . . . . . . . 013-310/4
STOP RING, Synchronizer . . . . . . . . . . . . . . . . . . . 3500-410/2
STOP RING, Synchronizer . . . . . . . . . . . . . . . . . . . 3500-410/18
STRAP KIT, Luggage Carrier  . . . . . . . . . . . . . . . . . 001-235/2
STRAP, Battery . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1011/12
STRAP, Cargo Tie Down . . . . . . . . . . . . . . . . . . . . . 001-210/3
STRAP, Cargo Tie Down . . . . . . . . . . . . . . . . . . . . . 001-215/3
STRAP, Cargo Tie Down . . . . . . . . . . . . . . . . . . . . . 001-230/2
STRAP, Cargo Tie Down . . . . . . . . . . . . . . . . . . . . . 001-240/3
STRAP, Cargo Tie Down . . . . . . . . . . . . . . . . . . . . . 001-245/3
STRAP, Fuel Tank . . . . . . . . . . . . . . . . . . . . . . . . . . 014-110/12
STRAP, Ground . . . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-311/7
STRAP, Ground . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-230/21
STRAP, Tie  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-250/2
STRAP, Tie  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-255/2
STRAP, Tie  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-310/7
STRIKER, Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-130/12
STRIKER, Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . DAN-230/17
STRIKER, Door Latch . . . . . . . . . . . . . . . . . . . . . . . SAN-910/4
STRIKER, Glove Box Door Latch . . . . . . . . . . . . . . 08A-111/24
STRIKER, Hood Latch  . . . . . . . . . . . . . . . . . . . . . . SAN-510/7
STRUT, BOX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-280/2
STRUT, Parking Brake. . . . . . . . . . . . . . . . . . . . . . . 005-220/13
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/9
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/8
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-410/4
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/2
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/2
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-620/9
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-410/2
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/3
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/16
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/20
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/6
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/2
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/5
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-610/8
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-810/3
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/19



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-22

Alphabetic
Index

STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-210/12
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-210/12
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-310/11
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/16
STUD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/23
STUD, .312-18x2.00 . . . . . . . . . . . . . . . . . . . . . . . . 006-310/11
STUD, .437-14/.437-20x2.00. . . . . . . . . . . . . . . . . . 008-110/2
STUD, Axle Housing . . . . . . . . . . . . . . . . . . . . . . . . 004-120/14
STUD, Axle Housing . . . . . . . . . . . . . . . . . . . . . . . . 005-540/11
STUD, Battery Hold Down. . . . . . . . . . . . . . . . . . . . 008-1011/7
STUD, Double Ended  . . . . . . . . . . . . . . . . . . . . . . . 4.7L-810/5
STUD, Exhaust Manifold . . . . . . . . . . . . . . . . . . . . . 3.7L-810/5
STUD, Exhaust Manifold . . . . . . . . . . . . . . . . . . . . . 4.7L-810/9
STUD, Exhaust Manifold . . . . . . . . . . . . . . . . . . . . . 4.7L-810/13
STUD, Hub  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-110/20
STUD, M10-1.50x82.50. . . . . . . . . . . . . . . . . . . . . . 014-110/10
STUD, M10x1.5x62 . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-220/2
STUD, M6x1.00mmx48.80mm  . . . . . . . . . . . . . . . . 019-210/5
STUD, Wheel. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/14
STUD, Wheel. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/13
SUPPORT, Reaction Shaft  . . . . . . . . . . . . . . . . . . . 45RFE-310/4
SUPPORT, Segment Idler Shaft . . . . . . . . . . . . . . . 3500-410/28
SUPPORT, Steering Column. . . . . . . . . . . . . . . . . . SAN-610/13
SUPPORT, Steering Column, Right  . . . . . . . . . . . . 019-210/1
SUPPORT, Steering Column, left  . . . . . . . . . . . . . . 019-210/37
SUPPORT, Visor . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-110/5
SUSPENSION,FRONT,CONTROL

ARMS,SHOCKS,KNUCKLES-AN 5  . . . . . . . .
002/130

SUSPENSION,FRONT,CONTROL
ARMS,SPRINGS,SHOCKS,KNUCKLES-AN 1

002/110

SUSPENSION,REAR,LEAF SPRINGS-AN 1 . . . . . 017/110
SUSPENSION,REAR,LEAF SPRINGS-AN 5 . . . . . 017/120
SWEPTLINE BOX, PANEL OUTER BOX AND FUEL

FILLER DOOR  . . . . . . . . . . . . . . . . . . . . . . . .
SAN/910

SWITCH AND LAMP, Glove Box . . . . . . . . . . . . . . . 008-1151/3
SWITCH AND LAMP, Glove Box . . . . . . . . . . . . . . . 008-805/17
SWITCH AND LAMP, Glove Box . . . . . . . . . . . . . . . 08A-111/40
SWITCH AND LAMP, Glove Box . . . . . . . . . . . . . . . 08A-420/19
SWITCH KIT, Overdrive Lockout . . . . . . . . . . . . . . . 008-805/6
SWITCH KIT, Overdrive Lockout . . . . . . . . . . . . . . . 019-210/9
SWITCH PACKAGE, Stop Lamp . . . . . . . . . . . . . . . 005-610/10
SWITCH PACKAGE, Stop Lamp . . . . . . . . . . . . . . . 008-805/11
SWITCH, Back Up Lamp. . . . . . . . . . . . . . . . . . . . . 008-810/2
SWITCH, Back Up Lamp. . . . . . . . . . . . . . . . . . . . . 3500-210/10
SWITCH, Brake Fluid Level. . . . . . . . . . . . . . . . . . . 005-410/4
SWITCH, Central Locking . . . . . . . . . . . . . . . . . . . . 008-815/5
SWITCH, Clutch Starter Interlock . . . . . . . . . . . . . . 008-805/8
SWITCH, Clutch Starter Interlock . . . . . . . . . . . . . . 006-310/12
SWITCH, Door Lock . . . . . . . . . . . . . . . . . . . . . . . . 008-815/2
SWITCH, Headlamp . . . . . . . . . . . . . . . . . . . . . . . . 008-805/1
SWITCH, Headlamp . . . . . . . . . . . . . . . . . . . . . . . . 08A-111/43
SWITCH, Horn  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-805/2
SWITCH, Ignition. . . . . . . . . . . . . . . . . . . . . . . . . . . 008-805/4
SWITCH, Multifunction  . . . . . . . . . . . . . . . . . . . . . . 008-805/3
SWITCH, Oil Pressure  . . . . . . . . . . . . . . . . . . . . . . 008-615/8
SWITCH, Oil Pressure  . . . . . . . . . . . . . . . . . . . . . . 008-810/1
SWITCH, Oil Pressure  . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/16
SWITCH, Parking Brake . . . . . . . . . . . . . . . . . . . . . 004-110/2
SWITCH, Parking Brake . . . . . . . . . . . . . . . . . . . . . 008-805/10
SWITCH, Passenger Airbag Disarm . . . . . . . . . . . . 008-805/7
SWITCH, Passenger Airbag Disarm . . . . . . . . . . . . 08A-111/42
SWITCH, Power Window  . . . . . . . . . . . . . . . . . . . . 008-815/1
SWITCH, Power Window  . . . . . . . . . . . . . . . . . . . . 008-815/3
SWITCH, Power Window  . . . . . . . . . . . . . . . . . . . . 008-815/9
SWITCH, Programing Bypass. . . . . . . . . . . . . . . . . 001-910/7
SWITCH, Reading Lamp. . . . . . . . . . . . . . . . . . . . . 008-815/4
SWITCH, Remote Radio . . . . . . . . . . . . . . . . . . . . . 008-805/5
SWITCH, Remote Radio . . . . . . . . . . . . . . . . . . . . . 019-110/9
SWITCH, Seat. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-815/8
SWITCH, Speed Control . . . . . . . . . . . . . . . . . . . . . 019-110/5
SWITCH, Speed Control . . . . . . . . . . . . . . . . . . . . . 008-805/13
SWITCH, Transfer Case Mode . . . . . . . . . . . . . . . . 008-805/16
SWITCH, Transfer Case Mode . . . . . . . . . . . . . . . . 08A-111/44
SWITCH, Window and Door Lock . . . . . . . . . . . . . . 008-815/6
SWITCHES - INSTRUMENT PANEL AND CONSOLE 008/805
SWITCHES - BODY  . . . . . . . . . . . . . . . . . . . . . . . . 008/815
SWIVEL, Torsion Bar. . . . . . . . . . . . . . . . . . . . . . . . 002-140/14
SWTICHES - DRIVETRAIN  . . . . . . . . . . . . . . . . . . 008/810

SYNCHRONIZER, Fifth And Reverse . . . . . . . . . . 3500-410/19
SYNCHRONIZER, First and Second . . . . . . . . . . . 3500-410/12
SYNCHRONIZER, Third and Fourth . . . . . . . . . . . 3500-410/5

-T-
TAILGATE  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN/1310
TAILGATE  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-1310/1
TAILPIPE, Exhaust. . . . . . . . . . . . . . . . . . . . . . . . . 011-120/6
TANK, Fuel. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-110/6
TAPE, Radio Connector, Foam  . . . . . . . . . . . . . . . 008-1605/5
TAPPING PLATE, Sill to Frame . . . . . . . . . . . . . . . SAN-230/9
TENSIONER, Alternator Belt . . . . . . . . . . . . . . . . . 007-407/1
TENSIONER, Alternator Belt . . . . . . . . . . . . . . . . . 008-210/6
TENSIONER, Alternator Belt . . . . . . . . . . . . . . . . . 008-240/6
TENSIONER, Chain. . . . . . . . . . . . . . . . . . . . . . . . 3.7L-620/9
TENSIONER, Chain. . . . . . . . . . . . . . . . . . . . . . . . 4.7L-620/11
TENSIONER, Chain, Primary  . . . . . . . . . . . . . . . . 3.7L-620/19
TENSIONER, Chain, Primary  . . . . . . . . . . . . . . . . 4.7L-620/16
TENSIONER, Parking Brake Cable . . . . . . . . . . . . 004-120/10
TETHER, Fuel Filler Cap . . . . . . . . . . . . . . . . . . . . 014-210/10
THERMOSTAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 007-207/7
THERMOSTAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-610/13
THROTTLE BODY . . . . . . . . . . . . . . . . . . . . . . . . . 014-610/1
THROTTLE BODY, ALL ENGINES  . . . . . . . . . . . . 014/610
THROTTLE CONTROL . . . . . . . . . . . . . . . . . . . . . 014/720
THRUST BEARING . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/7
THRUST BEARING . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-410/

37
THRUST BEARING . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

43
THRUST BEARING . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-420/

59
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-410/1
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-420/1
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-430/1
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-430/5
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-440/1
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-450/1
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-450/3
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-450/5
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-460/1
THRUST BEARING, Needle Roller . . . . . . . . . . . . 45RFE-460/4
THRUST BEARING, Rear Sun Gear, Front . . . . . . 42RLE-420/

45
THRUST WASHER, Planet Pinion. . . . . . . . . . . . . 42RLE-420/

70
THRUST WASHER, Planetary Carrier. . . . . . . . . . 233-410/11
THRUST WASHER, Planetary Carrier. . . . . . . . . . 244-410/19
THRUST WASHER, Planetary Carrier. . . . . . . . . . 45RFE-460/2
THRUST WASHER, Reverse Idler. . . . . . . . . . . . . 3500-410/31
THRUST WASHER, Second And Third Gear  . . . . 3500-410/10
THRUST WASHER, Second and Fourth Clutch  . . 42RLE-420/

65
TIE ROD, Steering . . . . . . . . . . . . . . . . . . . . . . . . . 019-310/6
TIE ROD, Steering . . . . . . . . . . . . . . . . . . . . . . . . . 019-320/1
TIMING CHAIN & GUIDES,[EVA]  . . . . . . . . . . . . . 4.7L/620
TIMING CHAIN AND GUIDES, 3.7L [EKG] . . . . . . 3.7L/620
TIMING COVER AND RELATED PARTS, 3.7L [EKG] 3.7L/610
TIMING DRIVE PACKAGE, Engine . . . . . . . . . . . . 3.7L-620/1
TIMING DRIVE PACKAGE, Engine . . . . . . . . . . . . 4.7L-620/1
TONE RING, Sensor . . . . . . . . . . . . . . . . . . . . . . . 003-210/28
TONE RING, Sensor . . . . . . . . . . . . . . . . . . . . . . . 003-220/27
TONE RING, Sensor . . . . . . . . . . . . . . . . . . . . . . . 4.7L-410/15
TONNEAU COVER  . . . . . . . . . . . . . . . . . . . . . . . . SAN/1710
TONNEAU COVER AND BED LINER . . . . . . . . . . LBLS/410
TOOL, Crimping. . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1605/7
TOOL, Wrench. . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-320/5
TORQUE CONVERTER  . . . . . . . . . . . . . . . . . . . . 3.7L-410/19
TORQUE CONVERTER  . . . . . . . . . . . . . . . . . . . . 4.7L-410/26
TRANMISSION ASEMBLY  [42RLE] [DG6] . . . . . . 42RLE/110
TRANSDUCER KIT, A/C Pressure  . . . . . . . . . . . . 024-230/14
TRANSDUCER, Pressure Sensor . . . . . . . . . . . . . 008-620/1
TRANSDUCER, Pressure Sensor . . . . . . . . . . . . . 45RFE-210/8
TRANSFER CASE ADAPTER [42RLE] [DG6]. . . . 42RLE/220
TRANSFER CASE [DHV]  . . . . . . . . . . . . . . . . . . . 244/110
TRANSFER CASE, NV233 . . . . . . . . . . . . . . . . . . 233-110/1
TRANSFER CASE, NV233 [DHT] . . . . . . . . . . . . . 233/110
TRANSFER CASE, NV244 . . . . . . . . . . . . . . . . . . 244-110/1



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
PARTS CATALOG Page AL-23

Alphabetic
Index

[/Dest/AlphaPagemacs23/DEST FmPD2
BMSAlphaPagemacs23|Alphabetic Index|0BME

TRANSMISSION ASSEMBLY [DDC]  . . . . . . . . . . . 3500/110
TRANSMISSION KIT, Automatic. . . . . . . . . . . . . . . 45RFE-110/1
TRANSMISSION PACKAGE . . . . . . . . . . . . . . . . . . 42RLE-110/1
TRANSMISSION [45RFE]  [DGQ]  . . . . . . . . . . . . . 45RFE/110
TRANSMISSION, 5 Speed . . . . . . . . . . . . . . . . . . . 3500-110/1
TRANSMITTER, Alarm or Keyless . . . . . . . . . . . . . 001-910/3
TRANSMITTER, Keyless Entry. . . . . . . . . . . . . . . . 23D-110/4
TRAY, Battery  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1011/6
TRAY, Molded Cargo. . . . . . . . . . . . . . . . . . . . . . . . 001-510/1
TUBE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-220/2
TUBE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-225/3
TUBE AND HOSE, Oil Cooler. . . . . . . . . . . . . . . . . 007-610/1
TUBE AND HOSE, Oil Cooler. . . . . . . . . . . . . . . . . 007-610/2
TUBE AND HOSE, Supply . . . . . . . . . . . . . . . . . . . 024-230/29
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/1
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/2
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/3
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/1
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/2
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/5
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-530/3
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-530/4
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-530/6
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/1
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/7
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/14
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/17
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-510/18
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/14
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-520/16
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/14
TUBE, Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 005-540/18
TUBE, Crankcase Vent To Air Cleaner . . . . . . . . . . 3.7L-910/1
TUBE, Crankcase Vent To Intake Manifold . . . . . . . 4.7L-910/1
TUBE, Engine Oil Indicator . . . . . . . . . . . . . . . . . . . 4.7L-710/1
TUBE, Fuel Filler. . . . . . . . . . . . . . . . . . . . . . . . . . . 014-210/9
TUBE, Fuel Supply . . . . . . . . . . . . . . . . . . . . . . . . . 014-310/7
TUBE, Fuel Supply . . . . . . . . . . . . . . . . . . . . . . . . . 014-315/1
TUBE, Fuel Vapor . . . . . . . . . . . . . . . . . . . . . . . . . . 014-110/13
TUBE, Oil Cooler. . . . . . . . . . . . . . . . . . . . . . . . . . . 001-260/3
TUBE, Oil Cooler. . . . . . . . . . . . . . . . . . . . . . . . . . . 001-260/4
TUBE, Oil Cooler. . . . . . . . . . . . . . . . . . . . . . . . . . . 007-107/5
TUBE, Oil Gauge  . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/12
TUBE, Oil Pickup  . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/20
TUBE, Oil Pickup  . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/26
TUBE, Oil Pickup  . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-710/21
TUBE, Oil Pickup  . . . . . . . . . . . . . . . . . . . . . . . . . . 4.7L-710/18
TUBE, Roll Stock, .25 I.D. . . . . . . . . . . . . . . . . . . . . 025-410/9
TUBE, Spare Tire Winch. . . . . . . . . . . . . . . . . . . . . 022-310/7
TUBE, Spare Tire Winch. . . . . . . . . . . . . . . . . . . . . 022-320/6
TUBE, Transmission Oil Filler . . . . . . . . . . . . . . . . . 45RFE-210/6
TUBE, Transmission Oil Filler . . . . . . . . . . . . . . . . . 42RLE-230/

11
TUBE, Vapor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-315/2
TUBE, Vent . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/4
TUBE, Vent . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-230/

13
TUMBLER, Door and Deck Number 1, Wide  . . . . . 23D-110/17
TUMBLER, Door and Deck Number 2, Wide  . . . . . 23D-110/18
TUMBLER, Door and Deck Number 3, Wide  . . . . . 23D-110/19
TUMBLER, Door and Deck Number 4, Wide  . . . . . 23D-110/20
TUMBLER, Ignition Number 1, Sidebar  . . . . . . . . . 23D-110/7
TUMBLER, Ignition Number 2, Sidebar  . . . . . . . . . 23D-110/8
TUMBLER, Ignition Number 3, Sidebar  . . . . . . . . . 23D-110/9
TUMBLER, Ignition Number 4, Sidebar  . . . . . . . . . 23D-110/10

-U-
U JOINT  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 016-110/3
U JOINT  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 016-120/2
U JOINT  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 016-130/2
U JOINT  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 016-130/9
U-NUT, M10-1.50  . . . . . . . . . . . . . . . . . . . . . . . . . . 002-810/1
U-NUT, M10-1.50  . . . . . . . . . . . . . . . . . . . . . . . . . . 002-810/5
U-NUT, M10-1.50  . . . . . . . . . . . . . . . . . . . . . . . . . . 014-110/4
U-NUT, M10-1.50  . . . . . . . . . . . . . . . . . . . . . . . . . . 001-1020/2
U-NUT, M10-1.50  . . . . . . . . . . . . . . . . . . . . . . . . . . 001-1025/3
U-NUT, M10-1.50  . . . . . . . . . . . . . . . . . . . . . . . . . . 233-1210/2
U-NUT, M10-1.50  . . . . . . . . . . . . . . . . . . . . . . . . . . 244-1210/2

U-NUT, M6 x 1.00, M6x1.00  . . . . . . . . . . . . . . . . . . SAN-810/17
U-NUT, M6 x 1.00, M6x1.00  . . . . . . . . . . . . . . . . . . SAN-820/17
U-NUT, M6 x 1.00, M6x1.00  . . . . . . . . . . . . . . . . . . SAN-830/14
U-NUT, M6 x 1.00, M6x1.00  . . . . . . . . . . . . . . . . . . SAN-830/17
U-NUT, M6x1.00 . . . . . . . . . . . . . . . . . . . . . . . . . . . 001-260/7
U-NUT, M8x1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . 014-110/9
U-NUT, M8x1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-810/3
U-NUT, M8x1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-410/7
U-NUT, M8x1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-610/22
UNDERDRIVE  [45RFE]   [DGQ]  . . . . . . . . . . . . . . 45RFE/420

-V-
VACUUM CANISTER, . . . . . . . . . . . . . . . . . . . . . . . 025/310
VALVE BODY. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42RLE-710/2
VALVE BODY  [45RFE]  [DGQ] . . . . . . . . . . . . . . . . 45RFE/710
VALVE BODY [42RLE] [DG6]  . . . . . . . . . . . . . . . . . 42RLE/710
VALVE BODY, Transfer Plate and Valve  . . . . . . . . . 45RFE-710/2
VALVE, A/C Discharge Line Check . . . . . . . . . . . . . 024-230/12
VALVE, Brake Booster Check . . . . . . . . . . . . . . . . . 005-310/3
VALVE, Charging. . . . . . . . . . . . . . . . . . . . . . . . . . . 024-230/4
VALVE, Charging. . . . . . . . . . . . . . . . . . . . . . . . . . . 024-230/11
VALVE, Cooler Bypass  . . . . . . . . . . . . . . . . . . . . . . 42RLE-210/9
VALVE, Crankcase Vent  . . . . . . . . . . . . . . . . . . . . . 3.7L-710/6
VALVE, Crankcase Vent  . . . . . . . . . . . . . . . . . . . . . 3.7L-910/2
VALVE, Crankcase Vent  . . . . . . . . . . . . . . . . . . . . . 4.7L-910/2
VALVE, Exhaust, Standard . . . . . . . . . . . . . . . . . . . 3.7L-510/17
VALVE, Exhaust, Standard . . . . . . . . . . . . . . . . . . . 4.7L-510/15
VALVE, Flow Control . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/

15
VALVE, Intake, Standard . . . . . . . . . . . . . . . . . . . . . 3.7L-510/19
VALVE, Intake, Standard . . . . . . . . . . . . . . . . . . . . . 4.7L-510/14
VALVE, Transmission Regulator  . . . . . . . . . . . . . . . 42RLE-710/

23
VENT, Axle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 002-310/8
VENT, Axle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-210/8
VENT, Axle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-220/7
VENT, Axle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003-310/5
VENT, Headlamp. . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1131/14
VENT, Transfer Case . . . . . . . . . . . . . . . . . . . . . . . . 233-210/11
VENT, Transfer Case . . . . . . . . . . . . . . . . . . . . . . . . 233-210/22
VENT, Transfer Case . . . . . . . . . . . . . . . . . . . . . . . . 244-210/13
VENT, Transfer Case . . . . . . . . . . . . . . . . . . . . . . . . 244-210/22
VENT, Transmission  . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/11
VENT, Transmission  . . . . . . . . . . . . . . . . . . . . . . . . 3500-210/24
VENT, Transmission  . . . . . . . . . . . . . . . . . . . . . . . . 45RFE-210/3
VENT,AXLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 003/310
VISOR, W/Mirror . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-110/6
VISOR, W/Mirror . . . . . . . . . . . . . . . . . . . . . . . . . . . IAN-110/7

-W-
WASHER. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-110/4
WASHER. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-310/5
WASHER. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3.7L-510/3
WASHER PACKAGE, Side Gear Thrust . . . . . . . . . 002-610/17
WASHER PACKAGE, Side Gear Thrust . . . . . . . . . 003-210/54
WASHER PACKAGE, Side Gear Thrust . . . . . . . . . 003-220/52
WASHER PACKAGE, Washer. . . . . . . . . . . . . . . . . 3.7L-410/9
WASHER PACKAGE, Washer. . . . . . . . . . . . . . . . . 4.7L-410/14
WASHER, A/C Unit Mounting Stud . . . . . . . . . . . . . 024-120/67
WASHER, Battery Terminal. . . . . . . . . . . . . . . . . . . 008-1011/3
WASHER, Brake Hose  . . . . . . . . . . . . . . . . . . . . . . 005-540/4
WASHER, Brake Hose  . . . . . . . . . . . . . . . . . . . . . . 005-520/10
WASHER, Coned, .480x.885x.121 . . . . . . . . . . . . . 006-210/3
WASHER, Control Arm Shaft  . . . . . . . . . . . . . . . . . 002-110/5
WASHER, Differential Gear. . . . . . . . . . . . . . . . . . . 244-410/30
WASHER, Flat. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-910/9
WASHER, Flat. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-210/17
WASHER, Flat. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233-410/27
WASHER, Flat. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 244-210/17
WASHER, Flat. . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-410/14
WASHER, Flat. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3500-410/29
WASHER, Flat, M23x43x4  . . . . . . . . . . . . . . . . . . . 002-210/4
WASHER, Flat, M23x43x4  . . . . . . . . . . . . . . . . . . . 005-110/15
WASHER, Idler Gear. . . . . . . . . . . . . . . . . . . . . . . . 3500-410/30
WASHER, Intermediate Sleeve. . . . . . . . . . . . . . . . 244-410/14
WASHER, Parking Brake Lever. . . . . . . . . . . . . . . . 005-220/26
WASHER, Pinion Gear . . . . . . . . . . . . . . . . . . . . . . 002-610/18
WASHER, Pinion Gear . . . . . . . . . . . . . . . . . . . . . . 003-210/57



September 2003

2004 DODGE DAKOTA PICK-UP (AN)
 PARTS CATALOGPage AL-24

Alphabetic
Index

WASHER, Pinion Gear . . . . . . . . . . . . . . . . . . . . . . 003-220/55
WASHER, Pinion Yoke  . . . . . . . . . . . . . . . . . . . . . . 003-210/2
WASHER, Pinion Yoke  . . . . . . . . . . . . . . . . . . . . . . 003-220/2
WASHER, Rear Brake Adjuster  . . . . . . . . . . . . . . . 005-220/30
WASHER, Transfer Case Yoke . . . . . . . . . . . . . . . . 244-410/32
WASHER, Upper Pivot  . . . . . . . . . . . . . . . . . . . . . . IAN-510/18
WATER PUMP AND RELATED PARTS  . . . . . . . . . 007/207
WATERSHIELD, Front Door  . . . . . . . . . . . . . . . . . . DAN-610/11
WATERSHIELD, Rear Door. . . . . . . . . . . . . . . . . . . DAN-620/4
WEIGHT, Balance, Perf Part . . . . . . . . . . . . . . . . . . 022-110/7
WELT, Headlamp To Grille. . . . . . . . . . . . . . . . . . . . 008-1131/8
WHEEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 024-120/35
WHEEL, Aluminum . . . . . . . . . . . . . . . . . . . . . . . . . 022-110/3
WHEEL, SPARE UNDERSLUNG MOUNTING. . . . 022/410
WHEEL, Steel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-110/1
WHEEL, Steel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 022-110/2
WHEEL, Steering  . . . . . . . . . . . . . . . . . . . . . . . . . . 019-110/1
WHEEL,STEERING  . . . . . . . . . . . . . . . . . . . . . . . . 019/110
WHEELHOUSE, Rear Inner . . . . . . . . . . . . . . . . . . SAN-910/13
WHEELS AND HARDWARE. . . . . . . . . . . . . . . . . . 022/110
WINCH, Spare Tire Carrier . . . . . . . . . . . . . . . . . . . 022-410/3
WINDSHIELD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . SAN-710/1
WINDSHIELD AND MIRROR, REAR WINDOW. . . SAN/710
WINDSHIELD WIPER & WASHER. . . . . . . . . . . . . 23D/210
WIRING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 019-210/13
WIRING. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1511/13
WIRING - BODY & ACCESSORY . . . . . . . . . . . . . . 008/1511
WIRING - ENGINE . . . . . . . . . . . . . . . . . . . . . . . . . 008/1211
WIRING - HEADLAMP / DASH . . . . . . . . . . . . . . . . 008/1311
WIRING - INSTRUMENT PANEL . . . . . . . . . . . . . . 008/1411
WIRING KIT - TRAILER TOW - 4 WAY. . . . . . . . . . 001/250
WIRING KIT - TRAILER TOW - 7 WAY. . . . . . . . . . 001/255
WIRING KIT, 22 Way, Female . . . . . . . . . . . . . . . . . 008-1605/10
WIRING KIT, Electric Repair . . . . . . . . . . . . . . . . . . 008-1605/8
WIRING KIT, Trailer Tow . . . . . . . . . . . . . . . . . . . . . 001-250/1
WIRING KIT, Trailer Tow - 7 Way. . . . . . . . . . . . . . . 001-255/1
WIRING PACKAGE, Underhood Connector Repair 008-1605/1
WIRING PACKAGE, Underhood Connector Repair 008-1605/6
WIRING REPAIR PACKAGES. . . . . . . . . . . . . . . . . 008/1605
WIRING, A/C. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1411/8
WIRING, Body. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1511/2
WIRING, Chassis  . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1511/1
WIRING, Console . . . . . . . . . . . . . . . . . . . . . . . . . . 08A-420/21
WIRING, Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1511/3
WIRING, Engine . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1211/1
WIRING, Engine . . . . . . . . . . . . . . . . . . . . . . . . . . . 008-1905/1
WIRING, Front Door  . . . . . . . . . . . . . . . . . . . . . . . . 008-1511/4
WIRING, Headlamp to Dash . . . . . . . . . . . . . . . . . . 008-1311/1
WIRING, High Mounted Stop Lamp  . . . . . . . . . . . . 008-1511/6
WIRING, High Mounted Stop Lamp  . . . . . . . . . . . . 008-1141/10
WIRING, Instrument Panel . . . . . . . . . . . . . . . . . . . 008-1411/1
WIRING, License Lamp. . . . . . . . . . . . . . . . . . . . . . 008-1511/12
WIRING, Overhead Console . . . . . . . . . . . . . . . . . . 08A-430/2
WIRING, Power Seat. . . . . . . . . . . . . . . . . . . . . . . . 008-1511/11
WIRING, Rcvr to Radio . . . . . . . . . . . . . . . . . . . . . . 001-125/3
WIRING, Rear Door  . . . . . . . . . . . . . . . . . . . . . . . . 008-1511/15
WIRING, Steering Wheel  . . . . . . . . . . . . . . . . . . . . 019-110/10
WIRING, Steering Wheel  . . . . . . . . . . . . . . . . . . . . 008-1511/14
WIRING, Trailer Tow . . . . . . . . . . . . . . . . . . . . . . . . 001-250/3
WIRING, Trailer Tow . . . . . . . . . . . . . . . . . . . . . . . . 008-1511/5

-Y-
YOKE, Drive Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . 016-110/1
YOKE, Drive Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . 016-120/1
YOKE, Drive Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . 016-120/9
YOKE, Drive Shaft . . . . . . . . . . . . . . . . . . . . . . . . . . 016-130/1


